3 ‘3 MICROFICHE by FICHE-MAH’" » >

For further Models please visit www.liche-man.com

Or

email salesi@iiche-man.com

This CI) 1s subject to Copyright and may only be distributed by the above Source



il ki

+~OREWORD

WARNING: mrwwmmmmmmmmmmrw
motorcycies. To ensure that Triunph approved parts are used, a.ways order parts, 2C-2ssories and
conversions from an suthorised Triumpl: dealer. The fittvg of non-approved parts, a“cessories or
conversions may adversely affect the hand!ing, stability or other aspects of the motorcycks oreration which
may result in an accident causing sarious njurv or death.

WARNING: Always have Triumph aperoved parts, accessaries and conversions: fitted by anl
authorised Triumph dealer. The fitmant of parts, accessories and conversions by a de . '~ who is not
an authorised Triun -.: dealer may a.itect the handling, stabiiity or other aspects of the mciorcycle operativn

l which may resuit in an accident ¢ .using iarious njury or death. ]

WARNING: Always have Triumph approved parts, accessories and conversions ﬁttt‘Ifﬁ by a traineg |

technician. To ensure that a trained techrician: is used. have an authorised Triumgp': dealer fit the
parts. The litment of parts, accessories and conversions by persornnel other than a trmméi technvician at
an authorised Triumph dealer may affect the handling, stability or other azne:ts of the mntnrqcie operation
which may resuit in an mrdent causmg seriour, injury or death.

ey s ey

CATALOGUE PART NUMBERS

. Part numbers used in this parts catalogue must not be abbreviated or added to in any way. In alf cases the complete
Partcif t 3852120, .
artci fiche se 2120. lssue 13. 10798 humber inciudmng any prefix or sufﬁx must be quoted on the ::rtier

o - L

A CAUTION: lfthepartnumbuappuringmm"ordenschangedmnnywayfrommatqunﬁed mtmi
atalogue yuurorderunil bedelayedurrelecmg

The first 3 digits of a part number identify the component’s ys*em area of the motercycie from which they are celved,
For example, a part baginning with the numbers 202 will s'ways be 3 braking system part. Tha table halow gives an

T509 SPEED TRIPLE (885cc) T .

No: Area No: Ares No: Arvi F Mo E A 2a
& 110 Crankshatt Balarcers Rear Wheel Swcincal

SPEED TRIPLE (9 5 5CC) 111 | Connecting Rods Lubrication " Brokes ‘Lighting

e E—— L o W =

112 Pistons ; Fork/Mandiebar Fixings, ivet., |
Vaive gear Rear Eugpensinﬂ  Hanged skeeves,

Camshaft Carburetftors washers. cirehips.

m

m- Engine Cav:m i Foot Controis 300 | nuts. bolts, tape,

6| Gowcase |29 | igonsymem |20 | Coongysem | to | s, s,
130
131
200

17 Clutch Aternator @ Airbox/Exhaust | 33 SOCKE! SCIEWS,
118 Gears 131 § Stanter Mctor E_ inserts. dips,
Gear Selectors

Front Wheel Fuel S',rstem . ties etc.

PREPARED BY

TRIUMPH DESIGNS LIMITED
JACKNELL ROAD, DODWELLS BRIDGE INDUSTRIAL ESTATE, HINCKLEY,
LECESTERS!'HHELEW:!BS ENGLAND

T "-'.T&MEWWWNM;Mmﬂmhumhmdhlmmﬂmhmm:r
RSO L - WWMMWMwMMhmmmmmuwm
£ TR ,_jg,.mmdmhﬂwmnmmﬂmmmwum




Yt T

VIN NUMBER

in some cases. corrtect seiection of a pant depends on matching of the vehicle identification numher {VIN} of the
motorcycle to a range of VIN numbers in the catalogue. It is essential that the VIN number be correctly matched with
the information given in the catalogue in order to make correct selection of spare parts. Generally, onlv the final six digits
of ihe VIN number will be required. The VIN numiber can always be found in w0 plates on the mororcycle.

« QUTSIDE USA: The vehicle wentification number is star-ned intc the nght side of the staer-
ing head, and can also be found on the VIN plate which s riveted to the frame immediately
behind the sieenng head.

« USA: The vehicle identification number is stamped into *he right side of the steering hez d
The vehicle dentity number is also printed on a label or, the steering head.

1. VIN Number

ENGINE NUMBER

In some cases, comred! selection of a part depends on matching of the engine number of the motorcycle 10 a range ot
engine numbers it the catalngue. !t is essential that the engine number be correctly matched with the information given
in the catal,gue in order to make correct selectinn of spare parts. The engine number can always be found stamped
an a casting ‘eawre in the upper crankcase. Th: feature is located just above the cluich cover on the right hand side
of the molorcycie.

COUNTRY CODES USED IN THIS PARTS CATALOGUE

Where necessary, a two letter code is used o denote parls which are appiicabie G one ur more countnes. Where a

country code is used, the parts concemed must only be soid within the couniry concemed. The codes are as foliows.

1“

Iy jumrnll; wimp i

~ COUNTRY CODE | COUNTRY
Rt Sl §
ARGENTINA P JAPAN
AUSTRALIA I Y " MALAYSIA
BRAZIL 1T N T HOLLAND/BELGILM |
CANADA T e PORTUGAL !
SWITZERLAND SWEDEN
CYPRUS SINGAPORE
) GERMANY THAILAND
SPAIN ) NORWAY
FRANCE IHEW ZEALAND
GREECE UNTED KiNGDOM
HONG KONG UNITED STATES
* ITALY SCUTH AFRICA
IDENTIIFICATION WITHIN USA

In some cases, parts denoted as for the USA may be specified as applicable oniy in certain states. These state by stale
applications are annotated as follows

Us .................. Appiicable to al states.

US49state .......... Applicable to all states except Calitomia.

USCAL ........... ... Appiicabie only in the staie of Caidfornia.
WARNING LABELS

Centain parts of the motorcycle carry warning labels for the advice and guidance of the nder. Flease ensure that where
a component which carries a waming iabel is ordere, the appropriate waming label is &iso orenad, hited to the host
part, and supphed to the customer.

e

WARNING: Failure to supply and it a waniing lsbel as directad above may ultimidely leed % a
danparous riding condition resulting in an accident causing serious injury or death.




PARTS CATALOGUE FORMAT

i
FParsi Coaaiipnet o

Traciery T
Bﬁ"""""""‘-""""""'“’'I""'-H“.m'".'w-"_|II I Bgioer Coppuiy, gl Posmps. e T Sl
Tl rallis i T Ol g e

Sl il
T— .
L1

MT T S e
=
il L e T
| - k3 X i

4 M » p M o

s o L e D
T T Smp R T NI :

S Tl ELAR Nanial T

S i E o BT L L

Spgl- B Tl ST L1

- - - 1 = - . F_ T _Fe s TR

Tl ruisie
i =l
il T

LA vl -
TR M
SO -
Ipiaien- il
L. N
L LN
I V.
Tl | iilin
i Tl
Tt m Wyl
-
A T
gt

i V-
A T
- T~
LT

e o =
TIEEN. T
i

K k.
Nl |

i M NS e
Ty "D -G M Sl

. 1 T r—

A il - Do

*

PR TS YO AL, v

O el .

inhaFipiel, ST

o, LN

et ageil

IEET wilall BT

Pl Tl N

it SRmplET A LT
ST, Craplll

PEALY Il W, A
i, S O T

vl RN

LT, AT L AN
Ml Sl e P
Foalh T
T SR D
g o, R

Conllls. Bt W Wos OF
T N T
Al Y.

» Pl wr, LDy

w Sl
ik 5

YE Y Y HE R NERY T Y AT AL

Spmi Tglle: | il ey - 1
e W GOV M, DT T A

3T

The paﬁs Gatélugua consists of a senes ol numbered sections which contain parts informauor: on related cnnipﬁnen!
groups. There are 14 of these sections n the parts catalogue.

Each mode! withi) the Triumph range is allocated a separate parts catalogue. Because of this, it is essential to order
pans from the catalogue which is specific 10 the modeal being repaired, converted or serviceq.

WANINING: Ensure that the cormect catalogue has been used before ordering parts. Selcction and
subeeguent Mtment of parts from an incorrectly selected cataiogue may affect the handling. stability

or other aspects of the molorcycle operation which may resull in an accidant causing serfous injury or
deoth. _

_'-.{-? ) S " =

inﬂsechom,mmwmwdmmmmm(Mnnunwod)pagesmmmtomm«nscanaim
be found on the right hand (odd mumbered) pages.

* - Remember, in some cases, all the parts depicted in an Blustraiion cannot be described on the page facing the iustration.
T Jlnlrhm- mmhmmmmmdmﬂummﬂmﬁmmmm

X
A 1
. } -
' T-rn =1 - -
o 1 J‘. T " = -
e ™ '
ALERL G = .
. ! . e, (LI - -
. ™ -t
' -
R 1"'|F| ; -F—_._
"oy -
FF e g '.

PARTS CATALOGUE FORMAT

A Modet . .. .. . .
8 PageTitle.. .. .. . .
C PartNumber .. ... ...

Avow ..... it tetearteenn .

inchcates the mode: 1o whsch the Cataiogue anol -5 (SEE ¥ sMNG ON DIEVIoUS a6

inghcates the group of components which apr .ar on I ¢ page

NOTE: in some cases, the title bar will ais-: give T ther inform tion about the
components on the page. This additic & air.ome* ey refer 10 such
thing. as colour, engine cylinder confic wratior & viNVEngine number range.
Always pay particular attention to the - 2 bar lor this vdditiona! information.

inchcates the parnt number 1C use when r deniry spare pats. Semember that a7 the
number. InCiuging any prefix or suffix. ‘nust b & used when oroernng.

Links the ifustration 1o the part nuY 21 The relerence rimber wit De repegted f
there s more than one choice of pa | with ‘ne same reference numbsr Hemember
the Hlustration is for visua! recogn on ¢ - yandmaydrﬁermmrdetan!mm
actual part.

in this column vanous addition - infamaton will be given. This information may

include;

¢ . the markets (countriec in - #nuch the part may be apriied.

¢ . the VIN or engine nu  :be' 1ange 1o which it may be applied, {this may be in
additicn to VIN or e Jir 2 number informaticn already given in the title ban

e .. colour information

® .. other essenhal in" o 2bon.

ViN/engine number i-dcmation is given as follows:

# 3000 indicates a 7.1 that may be used o molcryties up 1o and including
ViN/engine number Z500.

3001 ¢ 4000 indrafes a part that may be used on motorcycies from ViN/engine
number 3001 ur o ViN/engine number 4000 (including ViN/engine nurnbers 3001
& 4000).

4001 » indcates a part that may be used on motdreycles inchuding and beyond
ViN/engine number 4001.

NOTE: ! , differentiate engine numbers from ViN numbers, engre numbers
will & vays be written in italics and will carry the prefix ‘eng No'. VIN
num’sers will not be prefixed. For example:

® 00 can be icentified as 2 VIN number as it has no prefix and is NOT written
i RaiCs.

¢ eng No 3000 can be identified as an engine nuinber as it has the ‘ang No’
profix and IS writien in Ralics.

NOTE: whare no ViN/engine numbet range is spe:ifiad in either the tithe bar
or in the space for additional information, the part is applicable to aF
ViNlengine numbers.

Gives a bnel dascription of the part.

Indicates the quantity per motorcycie. The quantity ordered need not refluct this
quantity and the information is given as a reference gusde only. Where ihe same
pait is used on both 4 and 3 cylinder engines. the first quantity given is for the 4
cytnder version.

Page numbers are always prefixed by the section number. For exampie, the page
number 4—-16 indicates page siteen of section four. Tach section is humbered
from page 1 wisch wilt always be the index 1o that sect:on.

indicates the orientation of the parts in relation 10 a compiete motorcycie




PAINT CODES CATALOGUE SECTION INDEX

In certain instances, though not always, 2 pant numbér 1or a paint«xd panel will be tollowed by a two letter code which
denct. 5 the panei colour. When ordenng pamnted panels it is assential to include these code lefters in your order. The
following paint colour codes are included in the Triumph range ¢ parts catalogues:

Section 1 . ... Tylinder head. valves, pistons, liners, camshaft & balancers.

COLOUR CODE COLOUR
LANCASTER RED JA CARIBBEAN BLUE C. . »- .
SADIANT :E_ED B ' T OXFORDBLUE Sectior: 2 . . .. Clutch and transmission including gearchange mechanism.
CANDY APPLE RED JG MIDNIGHT BLUE
~ PiIMENTORED CASPIAN BLUE Section 3 . . .. Crankcase, engine covers and engine lubrication system

CINHABAR RED BARRACUDA BLUE
MERLOT HED AEGEAN BLUE Section 4 .. .. Fuel tank, engine management and exhaust systems.
RUBY HED PACIFIC BLUE
CHtLLi HED ZOBALT BLUE
" CARDINAL RED TURQUOISE Suction § .. .. Cooling system.
TOF!NA'.}O RED TURGUOISE MICA

VOLCAN'C ICRED _ NIGHTSHADE Section 6 . ... Front suspension and steering including cluich controls.
FIHEBALL ORANGCE VIOLET _
~ AMBER CHARCOA! GREY ‘
| UCIFER GFIA ‘UGE OUICKSILY/ER Section7 .. .. Rear SwWinging amm & rear suspension

RACING YELLOW SILVER
E " STRONTIUM YELLOW IVORY Section 8 . ... Braking system.
1 ___fC LIGHTNING YELLGW ASSAM BLACK i
- 2 - SANpSTORY CHERHY BLACK Section 9 Wheels, tyres & final drive
GC HER!T LGE GOLD DIABLG Bl.ACK e ' A
| @D COPFER JET BLACK
GE ’*‘LﬂTiNUM OBSIDIAN BLACK . Section 10 ... Frame, {footrests, engine mountings, stands and tool kit
| HA BHITIEH RACING GRE GFIEEN BURGUNDY
HEHITAGE GREEN TE CHERRY RED i )
IMPERIAL GREEN TN AUBERGINE Section 11 ... Electrical system.
= ] A
ROULETTE GREEN _ Section 12 . .. Bodywork, bodywork fixings and decals.
Where no two lefter code appears, the first seven digits of the part number denotes the panel colour. Examples of each
type of painied panei parn number appear below:~ Section 13 ... Service tools, literature and touch—up paint.
1...... 2304008-TUS0Y ... . SOCKPITFAIRING .. ....... ......... 1 .. BRITISH RACING GREEN

1 ... .. T2304039-KD ..... COCKPITFAIRING ... ..., 1 .. NIGHTSHADE Section 14 . . . Part number index.




- T509 Speed Triple (885cc) & Speed Triple (955¢c) Parts Catalogue

SECTION 1

COMPONENT GROUP FRAME No:
Cylinder Head & Valves .. ... ... .. e e e Frame 1-2
Camshaft & Camshaft Drive . ... ... ... . L, Frame 1-3
Camshaft & Camshaft Drivecont'd ........ e e Frame 14
Crankshaft, Connecting Rods, Pistons & Liners - 885cc Engine ........... Frame 1-5
Crankshaft, Connecting Rods, Pistons & Liners — 955cc Engine ........... Frame 1-6

Balancer .................. e ... Frame 1-7 S E E

FRAME

] -— 4" Ll
SR A .
= 4 - - -
T e - '
LT N -
P e T T T . - . i L e _ o
ae Hown T _a Tl . - ' _ L .
k . - .- 11 ' - - - _ - - R ' '
- :: __'\-r.._. -tn.:l"" - - -1 - ' - . - R - - \ - _ ' ) - ) \ : -
e R - 3 — T et - - : - - - - S B - - .
— by L ke -|.l:_'_ .= r - ~ - - '|FI'- . 3 ' _ ~ 1 - ~ . I"..-. . - 1 ' - - . R



509 Speed Triple (885cc; & Speed Tiiple (955¢c) Parts Catalogue

Cylinder Head & Vales Cylinder Head & Vaives
Ref  Part Number Description Qty  VIN Range, Market, Comments efc.
1. TINSOT10. ... ... 3CYLHEAD, SUBASSY ...... . ....... 1  085cc ENGINE
t .. T1150800 ... ..... 3CYL HEAU, SUBASSY ... .. ... .. 1 955cc ENGINE
2 ..., 3330025-T0301 ... SCREW, TORX PH, M6x40 .. ... .. ... .16
3..... TH60359. . ... ... BOLT, CYLINDERHMEAD ... . ... . . 8
4 ..... 3330034-T0301 ... SCREW, TORX,PH,ME6x20, BLACK .. 2
5 ..... 3100001-T0301 .... STUD, EXHAUST ....... ... ... N 6
6 ..... TH150709 .. .. .. ... GASKET,CYLHEAD ...... .. ..... .1 ... 885cc ENGINE
| 6.....TH50809.. ... ... GASKEY.CYLHEAD . ..... ........._ 1 .. 955cc ENGINE
f ..., TN30160........ .. VALVE, INLET .. ... .. . ... e e 6 ... B85cc ENGINE
7. 11130005 ... .. .. VALVE, INLET ...... ........ DU 6 .. 955cc ENGINE
8 ... TH5165. . .. VALVE, EXHAUST .. .. ..., o 6 .. 885cc ENGINE
8 ... T1130010 .. ........ VALVE, EXHAUST .. ..., .. e 6 ... 955cc ENGINE
9 ... 3600004-T0201 ..., OIL SEAL VALVESTEM ... ........ ... 12
10 ... T130170. ... ... THRUST WASHER ... ............. ..., 12
1"..... 1130115-TO301 .. ... SPRING, VALVE (QUTER) . ... .. .. .. 12
12 ... TH30125 .. ... . SPRING, VALVE (INNER) .. ... .. ... .. 12
13 ... 1130050-TO301 .... CUP.3PRING . .. ...\ 12
14 .. 1130060-T0201 ... COLLET . .. .. . oooorer 24
15 ... T3550045 ... .. ... WASHER, M10. COPPER .............. 4
16 ... T1210500 ... ..., SWITCH, OIL PRESSURE ... ... ... ..., .
17 ... TN210477 ... .. .. PIPE,OILFEED ... ... ..., 1
18 . .. T1210467 ... ..... BOLT, BANJO, M10 .. ... .............. 1
19 ... 3200055-T0301 .... BOLT.MEX20 ........... .. ... 4
C 20 ... T1261065 ._..... .. COVER, WATER OUTLET ... .. ....... 1
21 . T1261086 ......... GASKET, WATER OUTLET .. .. .. .. 1
i 22 ... T3330547 ..... ... SCREW, SHLD, M6 x65 ... ... N
23 .... 1260012-T0301 .... SEAL, CAM COVER SCREW .. ..... . ... 4
24 ... 3450005-TO301 ... PLUG ....covvmnroo o 2
25 . ... T3990068 ......... GASKETKIT,CYLHEAD ...... ... ..... 1 ... 385cc ENGINE
| 25 ... T3990067 . ....... GASKITKIT, CYLHEAD ...... ... el 1 .. 355cc ENGINE
26 .... T3990057 ......... GASKETKIT, FULL ... ........ .. ...... 1 ... 885cc ENGINE
26 .... T3990056 ......... GASKETKIT, FULL ... .. ... ... 1 ... 955cc ENGINE

Frame 1-2




T509 Speed Triple (885cc) & Speed Tripie (955cc)

Camshaft & Camshaft Drive

Camshaft & Camshaft Drive
Ref  Part Number Description Oty
T ..... T1140270.......... CAMSHAFT EXHAUST .. . . . o
T ..... TN40595 .. ... ., ... CAMSHAFT, EXHAULUST ... .. R 1
2 ..... 1140260-TO301 ... CAMSHAFT, INLET . . .. ...... . .. 1
2 ..... 11140590 . ... .. ... CAMLHAFT, INLETY . ... ... ... ... t
3 ..... 1140020-T0301 .... SPROCKET, CAMSHAFT ..., . . 2
4 ..... 3330014-10301 .... SCREW TORX PH M&x12 ... .. .. .. .. 4
5..... T1130065 .......... TAPPETBUCKET ... . ... .. . ... 12
6 ..... 1M30200-T0301 .... SHIM, TAPPET 200 ..... ...... . AR
CTN30202 ... ... SHIM, TAPPET 2.075 AR
. 1130205-T0301 .... SHIM, TAPPET 205 ... .. e . AR
6 ..... T1130207 ... ... . .. SHIM, TAPPET 2075 ................. AR
6 ... 1130210-T0301 . SHIM TAPPET 210 ... ........ ... AR
6 ..... TNU30212 . ... ...... SHIM, TAPPET 2,125 .. ... ... ... .. . AR
6 ..... 1130215-T0301 . SHIM, TAPPET 215 ............ .. .. AR
6 ..... THEI217 ..., .. CSHIM, TAPPET 21475 ... .. ... ... ..... AR
6 ..... 1130220-T0O301 . SHIM TAPPET 220 .. .. .. ... ...... AR
8 ..... T1130222 . ...... ... SHIM, TAPPET 2225 . ... e . AR
6 ..... 1130225-T030% . ... SH\, TAPPET 225 ... ... e AR
6 ..... T30227 ... ....... SHIM, TAPPET 2.275 ... ... e AR
6 ..... 1M30230-TO301 . ... SHIM, TAPPET 230 .... .. ... . ... . ... AR
B ..... 1130235-T0301 .. SHIM, TAPPET 235 ._.... ... . ... ... AR
6 ..... T1136237 .. ........ SHIM, TAPPET 2375 . ..... . ... ...... A/R
6 ..... 1130240-T0O301 . SHIM, TAPPET 240 ... .. ... . ...... A/R
G ..... 130245-T0301 ... . SHIM, TAPPEYT 245 . .. ... ... . ... .. AR
6 ..... 1130250-T0301 .... SHIM, TAPPET 250 ... ...... .. ... .. AR
6 ..... 1130255-T0301 ... SHIM, TAPPET 255 . ... .. ...... .. .. . AR
6 ..... TH30257 . ......... SHIM. YTAPPET 2575 .. .. ... ... . ... AR
6 ..... 1130260-T03061 . SHIM, TAPPET 260 ......... ........ AR
B ..... T1130262.......... SHIM, TAPPET. 2625 ... ............. AR
6 ..... 1130265-T0301 ... SHIM, TAPPET 265 ........ R, A/R
6..... T11302687 .......... SHIM, TAPPET. 2675 ................. AR
G ..... 1M30270-TO301 ... SHIM, TAPPET 270 ... ............ .. AR
6 ..... TI130232 ... ....... SHIM, TAPPET 2325 ... .. e A/R
6..... T130272.......... SHIM, TAPPET, 2.725 ................. AR
6 ..... 1130275-T0301 . SHIM, TAPPET 275 ... ..... _..... AR

Parts Catalogue

Comments

885cc ENGINE
955¢c¢c ENGINE
885ce ENGINE

55¢cc ENGINE




7509 Speed Triple peed

{885¢cc) & Speed Triple (955cc)

Camshaft & Camshaft Drh,:';e cont'd

[

Camshaft & Camshaft Drive cont’d

Ref Part Number Description

Parts Citalogue

6 ..... T1130277 .. ... ..... SHIM, TAPPET, 2.775 . ... .. S
6..... 1130280-T0301 ... SHIM, TAPPET 280 .... .. ... ... ...

6.....T1130282.......... SHIM. TAPPET, 2.825 . .

6 ..... M30285-TO301 . ... SHIM, TAPPET 285 ... ... . ... .. _
6..... Ti130297 . ......... SHIM, TAPPET 2975 .. ..... .. ... ...

[ 1140211-T0301 . .. .. CHAIN, CAMDRIVE

B ..... T1140004 ... .. ... .. BLADE, RUBBING CHAIN .

9..... 3200017-TO3MH ... . BOLT ME6x25 ... ............ . .

10 ... 1140183-TO301 .. . TENSIONERASSY . .......... . . . ..
M. 1140185-T0301 ... . GASKET. TENSIONER . .. ... e
12 ..., 3200028-TO301 ... . BCLT, M8x30. ... .................... .
13 ... 3550023-T0301 .... WASHER. MB ... ... . ..... .. ... .. ...
14 .. 1140110-T0301 . .. .. TUBE, TENSIONER . ....... . ... ... ..
15 ... 114004G-T0301 . .. BLADE, TENSIONER ... ... .. ... ... ...
16 ... 1140%80-Te3 ... . TOPPAD .. .. ... . .. .. ... ...
17 ... T333007Y ... ... .. SCREW. M6 x12 . ... ... . . ... .. ... ..
18 ... T3200055 ......... BOLT.M&x20 ........ .. ..... .......

Frame 14 -

aaaaaaaaa




T509 Spead Triple (885cc) & Speed Triple (955cc) | Parts Catalogue

Crznkshaft, Connecting Rods, Pistons & Liners - 885cc Engine Only Crankshaft, Connecting Roda, Pistons & Liners - 885cc Engine Oniy

Ref Part Number Description Qty Commenis

1 ... T1160391 . . .. ... LINER, CYLINDER . ... . 3 P ENG 53773

T . ... 1160330-TO301 ... LINER, CYLINDER : . .2 ENG 53780 CYL NG 1 & 3
1. . 1160395-T0301 . .. UINER,CYLINDER ... .. . . _ 1 ENG 537809 CYiL MNg 2
2 ... T1120540 ..... ... PISTONASSY .. ... U 2 . PENGSE377ICYLNo 143
2 ..... T1120542 . ... ... PISTONASSY ... .. .. .. e . P ENG 53773 CYL Nog 2
2 ..... 1120000-T0301 ... PISTONASSY ... .... ... . L. 2 ENG 53780p CYLNG1& 3
2 ... M20002-TQ301 .. .  PISTONASSY ... ... .. ... .. o ENG 53780p CYL NG 2

T1120545..... . . RINGSEY .. ... .. ... .. . .. .. . 3 . P ENGS3779

3 ... . M20120-T0361 .. .. RINGSET .. ... ....... ... ... ... . .3 . ENG 53780 )p

4. . ... 1120030-T030Y ... . GUDGEONPIN ................_. . _. 3

5..... 1120015-T0301 ...  CIRCLIP. PISTON ... ... ... ... ... 5

6 ..... THGO109 . ....... .. CRANKSHAFTASSY ... ... ... .. . 1 iNCLUDESITEM 17

7 ... THI0150-TO301 ., ... CONNECTING RODASSY .. . ... .. 3

8..... 111006G-T0301 ... .. BOLT, CONNECTINGROD ... ..... .. .. &

g ..., 1M10015-TO30Y .. ... NUT, CONNECTINGROD . ... . ... ... &

10 .... 1110051-T0301 . . .. BEARING,CONROD ..... ... .. . 6 ... WHITE

10 .... 1110052-T0301 ... .. BEARING,CONROD ... ....... . ... .. 6§ ... RED

10 .. .. 1110053-TO301 .. ... BEARING, CONROCD ... .... e & ... BLUE

1t ..... 1160371-TQ301 ... MAIN BEARING, GROOVED ....... .. AR .. WHITE

1m..... 1160372-T0301 .... MAIN BEARING, GROOVED ... ... .. .. AR .. RED

..., 1160373-T0301 .... MAIN BEARING, GROQVED ........ ... A/R . BLUE

M ..... 1160374-TO301 .... MAIN BEARING, GROOVED ........... AR .. GREEN

12 .... T3050061 ......... CAPSCREW M8x20 .. ... .. ............ 1

13 ..., 1100039-T0301 .... CLAMPINGSPACER .. ... .. ... ... . .... 1

14 ... T1250003 ......... ROTOR, IGNITION .. ...... e 1

15 ... 1140030-TO301 .... SPROCKET HY-VO ... .. . 1

16 ... 1100021-TO301 ... KEY, CRAMKSHATST .. ... ..... e 1

17 ... T1ig0n2 ... ..... GEAR, PRIMARY BALANCER ..... .. .. 1

18 .... 73330035 ......... SCREW, TORXMER2S . ........... .. ... 2

19 .... TCC100.......... CENTRIFUGAL DISC ASSY . ... ... ... 1
20 .... T4000825 ........ CHYLOMAR . .. RN 1

L

=" P R TR

- I T M ha ! K.
[ T I B e w_ et s o RE A L ¥ o
vy -_- :._-a—.::':' z —I_l,..""'!. 3:"'\-.._|'- 1_.r_r' 3-.-..“':.—:-.! -.?:.. = T=p=My rwtE e g ST q- o4 q B '




T509 Speed Triple (885cc) & Speed Triple (955¢c)

Crankshaft, Co:.necting Rods, Pistons & Liners - 955¢cc Engine Only

W— e e ]

Crankshaft, Connecting Rods, Pistons & Liners - 955¢cc Engine Only

Parts Catalogue

Ref Part Number Description Qty Comments
I T1160386 . LINER, CYL™NDER 3
.. T1120852 . PISTON ASSY 2 CYLNG A3
. T1220850 . ... . . PISTON ASSY . 1 CYL N -

3 ... 11120865 . RING SET .. 3

4 - 1120030-TO301 . GUDGEON PIN . 3

5 . . 1N20015-TH301 - CIRCLIP, PISTON .6

6 .. .. . 71100109 . ... . CRANKEHAFT ASSY . ... ... 1 iINSLUDES ITEM 17
7 .. . 1110150-TO301 .  CONNECTING ROD ASSY ... . 3

8§ ..... 1110060-TG301 CBOLT, CONNECTING RCD . ... 5

9 ..... 1110015-T0301 . .. . NUT, CONNECTING ROD . ... - 6

10 ... 1H10051-TO301 .. .. BEARING, CONROD ... . . .6 . . WHITE

10 ..., 1110052-TO301 CBEARING, CONROD ... ... . ... .6 . . RED

10 ... 1110053-T0301 .. ... BEARING. CONROQD ... . ... .. & . . BLUE

... . 1160371-TO3M . MAIN BEARING, GROOVED .. .. .. ... AR WHITE

13 ST 1160372-T0301 . MAIN BEARING, GROOVED . .. AR .. RED

) X B 1160373-T0301 MAIN BEARING, GROOQVED ... .. ... . AR . BLUE

) b B 1160374-T0301 . MAIN BEARING, GROOVED . .. ....... AR GREEN

12 ... 13050061 ... ... .. CAPSCREW. M8x2G¢ .. ... ... _..... 1

13 ... 1100039-TO30Y .. CLAMPING SPACER . ... ... ... .. ... ... i

14 ... 71230003 ..... . ... ROTOR, IGNITION . ... ....... ..., 1

15 ... 1:40030-TO301 . SPROCKET. HY-VO . ... . .. .. ... 1

16 .. 1100041-T0301 .. .. KEY. CRANKSHAFT ... ... . ... .. ... .. 1

17 ... THooNM2 ... ... ... GEAHR, PRIMARY BALANCER . ... ...... 1

18 ... 133306035 ......... SCREW, TORXMEx25 . ................ 2

19 ... TNMO0M00 ... ....... CENTRIFUGAL DISCASSY ... . ...... 1

20 ... T4000625 ... ... ... HYLOMAR .. .. ... .. ... 1

Frama -6




T509 Speed Triple (885

cc) & Speed Triple (955cc)

Balancer

Pl il okl Gk P e RSN P R e ey

Parts Catalogue

Description

ASSEMBLY, PrFMAKMY BALANCET-
ASSEMBLY PRIMARY BALANCLH
ASSEMBLY PRIMARY BALANCER
SHAFT & GEAR BALANCER
SHAFT & GEAR. BALANCER
SHAFT & GEAR. BALANCER
BOLT, BALANCER SHAFT

INNER RING .

BEARING. NEEDLE

... BETAINING BOLT

. BETAINING BOLT .~ ..,

CiRcLier ...

. WASHER . .. ...

Balancor

Red Fart Number

1 11201500

L I T1.01570C

1 T12 1545

e T1201505

2 . T120'575 ... ...
2 . T1201506

3 . T1201£55

4 . 13800105 .

5 T3800107

68 .. ... T120152¢
6.....T120158) .

7 . 73500333 ... .. .
8 ..... T3550325

9 . 11201520 . .. ..
13 .. . T3500040 ..

11. ... T35%C0034 .. ..

Framo 1-7

GEAR, PRIMARY BALANCER B'LASH
. CIRCLP

------------

CIRCLIP

ik

Comments

P ENG ND 3908E
ENG NI 43065 53374
ENG KD 53380
P NG NO 29068
ENG NC 43089 42775
ENG NO 33380 p
Pp ENG N 43068

B ENG NC 490€8
ENG NO 4569 p

ENG NO 2203 P
ENG NC 49063 p»




- T509 Speed Triple (885cc) & Speed Triple (955cc) Parts Catalogue

SECTION 2

L
-

COMPONENT GROUP ... ... iiiiiiiiititastssncssstvasascnness. FRAME No:

Clutch —~ 885cc Engine ... ... e eieiieet ieseritiiedranaieear.... Frame 2-2
Ciutch-955ccEngine ....... ....... e e e ..... Frame 2--3
Transmission ....... ..... e e e ce<eveesw... Frame 2-4
Gear SelectorDrum . ... ... ... .. ... e Cetiiieririeaee.... Frame 2-5
Gear Change “dechanvsm ... . ............ e ciiieriiaeia.... Frame 2-6

ARematnr & Slanter Gears . .. . . e e e v.... Frame 2-7

]

FRAME




T509 Speed Triple (885cc) & Speed Triple (955¢c) Parts Catalogue

Clutch - 885c¢c Engine Only Clutch - 885¢c Engine Only
Ret Part Number Description Qty Comments
B TH70610 ... ... ... CLUTCH ASSY . ... ... . L 1
2 .. TU70650.......... OUTERDRUM ... . o
3 ... T1170700. ... ... GEAR, AUXILLARYDRIVE .. . . . 1
4 .. 1170089-T0301 ... SPUNED COLLARCLUTCH 1
§ .. .. 3800035-TD301 ... BEARING, RADIALBALL . . . . . 1
6. ... 1170090-TO301 ... BUSH ... ...... ... ... .. o
7 .. .. 1170310-TO301 .... SHIM, CLUTCHASSY.010. ....... .. 1 . 0.10mm THICK
7 .. 1170315-T0301 .. SHIM, CLUTCHASSY. 0.15. .. . .. .. 1 0 15mm THICK
7. 1170320-TO301 ... SHIM, CLUTCHASSY,020 .. . ... 1 . 0.20mm THICK
7. 1170325-T0301 ... SHIM. CLUTCH ASSY. 0.25 . ... .. 1. 0.25mm THICK
7 ... . 1170330-T0301 .... SHIM. CLUTCH ASSY. 030 .. ... ... 1 .. 0.30mm THICK
7 ... 1170335-T0301 .... SHIM, CLUTCHASSY. 035 . . ... ... 1 . 0.35mmTHICK

e B.... TN70715. .. ... WASHER. THRUST. ... . . . .. .. 1

} g .. . T1170711 ... CENTRE DRUM, CLUTCH ... .. .. .. o

) 10 ... 1170091-T0301 ... WASHER.CLUTCH .. ... .. ... o

l T 1170092-T0301 .... NUT.CLUTCH. M22 . ... . .. 1

: 12 ... TU76720. ... SEAT, JUDDER SPRING ... . . ... . 1
13 . . T1170721... ... . SPRING.JUDDER . ... ... ... ... . . 1

I 14 . TUTOME. ... ... DISC. FRICTION. CLUTCH. B .. ..

i 15 .. TH70714 . . ... PLATE.CLUTCH .. .. .

I 16 ...  TW70713.. ... . .. DISC. FRICTION, CLUTCH. A . . . 7

; 17 .... 3800012-T0301 ... BEARING . .. . ... .. .. 1

* 18 . TW0712.... ... . PLATE, CLUTCH PRESSURE ... 1

| 19 ... TW707T17.. ....... SPRING .............. | 5

; 20 ... THOTIS . ... ... BOLT ........... o 5

i 21 ... TH1170655. ....... LIFTERPIECE.CLUTCH .. . .. . ... . 1

!

;

!

L




T509 Speed Triple (885cc) & Speed Triple (955¢c)

Parts Catalogue

Clutch - 955¢c Engine Onty Clutch - 955¢¢ Engine Only
Retf Part Number Description Gty Comments
1 Y. T1170595 ... ..... CLUTCH ASEY .. | .
2. T1170625. ... ... QUTERDRUM . 3
2 . T1170700 . - GEAR. AUXILLARY DRIVE !
. 4. 1170089-T030% . .. SPLINED COLLAR CLUTCH . 1
. S .. 3800035-T0301 . BEARING, RADIAL BALL . 1
, 6. 1170090-TO301 BUSH . . .. ... _ 1
| l 7 1170310-TO301 . .. SHIM, CLUTCH ASSY. 0.10 1 0 10mm THICK
) I 170315-T0301 SHIM. CLUTCH ASSY. 0 15 1 D 15mm THICK
l 7. 1170520-TO301 SHIM, CLUTCH ASSY. 0.20 . . 1 0.2Gmm THICK
7 .. 117032570301 SHIM, CLUTCH ASSY. 0.25 1 0.25mm THICK
Y7 $170330-TO301 SHIM, CLUTCH ASSY, .30 1 3 30mm THICK
| 7 1170335-TO301 SHIM, CLUTCH ASSY. 0.35 . { 35mm THICK
8 T1I70715 WASHER, THRUST 1
| G . TH7071y .. . . CENTRE DRUM. CLUTCH 1
' 10 .. 1170091-T0301 .. . WASHER. CLUTCH 1
too1q 1170082-TO30 CNUT, CLUTCH, M22 , oY
! 12 . ... TWW70720 .. SEAT, JUDDER SPRING - 1
v 13 . T170721 SPRIMG. JUDDER . ... . . 1
14 . TuzoTE . . DISC. FRICTION, CLUTCH. B . 2
l 15 . . T1170714  PLATE. CLUTCH 8
. 16 . TNT0713  _ DISC, FRICTION, CLUTCH. A . _ 7
l 17 ... 3800012-T0301 ... BEARING ... .. ... ... .. . .. 1
v 18 .. TH70712...... .. PLATE CLUTCHPRESSURE . . .. .. 1
C 19 ... T1170620 ... ... SPRING .. . . . ... . .. ... .5
‘ 20 ... TH20MM9.. ... . BOLY . .. ... ... . . . .5
. 21 ... T1170655.. ... . LIFTER PIECE. CLUTCH ... .. ... o
} 22 ... 3550018-T0301 ... WASHER M6 MARDENED. 5§
,
|
:




D.&J

T509 Speed Triple (885cc) & Speed Triple (955cc) , | o '

Transmission Transmission

Ref Pzt Number Description Qty Comments

| SR 1180154-TO301 .. .. SLEEVEASSY .. .... .. o
2 ... 3500002-TC301 ...  CIRCLIP ... .. ... e i
3 ..... 3800006-T030t ... BEARING. NEEDLE .. ... = = 2
4 ..... 118027G-T0301 . .. WASHER, THRUST . ... ... 2
o ..... THBOG20.. ... .. .. GEAR. INPUT SECOND .. :

T1180660 ... .. ... .. GEAR, INPUT, SIXTH _ 1
LA T1180665 .... ... .. SPLINEDBUSH . .. . .. . . 1

8 ..... 1180280-T0O30% ... WASHER. THRUSY . . . 2
9 ... 3500003-T0301 .. CIRCLIP .. ... .. .. o 2
10 ... TNM8O630...... ... GEAR. IN2UT. THIRD/FOQURTH _ 1

... . THBR06eS0 ... ..., .. GEAR. INFUT. FIFTH .. . . . o1
12 ... T180610 .. ... .. INPUT SHAFT & FIRST GEAF, . . . 1
13 ..., 3800002.TQ301 ... BEARING.... . .. . . 1
14 ... 3800004-TQ301 . . RETAININGRING ... = .. .1
15 ... 1180130-TO301 ... SLEEVE QUTPUT BEARING . -
16 ... THB0TI0....... ... GEAR & BUSH, QUTPUT. FIRST . .. 1
17 ... TH8O750 ... ... ... QUTPUT, GEAR, FIFTH o N
18 ... 3500004-T0O301 . CIRCLIP .. . . e 3
19 ... 1180290-TG301 .. - WASHER, THRUSY ... .. ... . . 3
20 . T180730 ........ . GEAR, QUTPUT, THIRD .. . . I

21 ...  TU8C770....... ... BUSH, SPLINED (OUTPUT 3RD/ATHY . °
22 ... TH80810.... . . KIT.GEARS,OP 4TH&BTH ..... ... 1 P ENG 57945
22 ... TU80714 . ... . GEAR, OUTPUT.FOURTH .. ... . ... 1 .. ENG57346p
23 .... TBOBIO . ... .. . KIT. GEARS, O/P 4THR ETH .. . Y .. P ENG 57345
23 .... T1180780 . ... ... GEAR. QUTPUT.SIXTH. ... ... .. . 1 .  ENG357946p
24 ... TUB0720.......... GEAR, OUTPUT.SECOND . ... .. . 1

|||||||||||||||||||||||||||||||

---------

27 ... 3800005-TO301 ... . RETAININGRING . ... .. ... ... .. .. 1
28 .... 3600006-TO301 ... . OILSEAL .. .. ... e 1

29 ... 1180160-70301 ... DISTANCE StLEEVE ..... . ... ... ... .. 1
30 .... 1180170-T0301 .... SPROCKET, GEARBOX, 187 ... ... ... 1
30 . T1180169 .. ... ... . SPROCKET, GEARBOX, 197 . .... e 1 .. DE.&S5072p
31 .... 1180180-TO301 .... WASHER, GEARBOX ... ............... 1
32 .... 1180175-T0301 .... NUT, GEARBOX SPROCKET ........... 1

______

1111111




- . _T509 Speed Triple (885cc) & Speed Triple (955cc)

Gear Selector Drum

Gear Selector Drum
Ref Part Number

1. ... TN90620........
2..... T3000009 ... ...
3.,.... T3800090 ... ...
4 .. ... 1190100-T0301

5 .. ... 73330035 .... ..
6 ..... 1190230-T0301

7 ... T1190245 . .. .. .
8 ... 3500006-T0301

9 ... 3000008-T0301 . ..
10 ... T1190085... .. .
... T19g325 .. ......
12 ... 1190300-T0301

13 ... 1190310-TO301 ..
14 .. 1190200-T0O301

15 ... T3332604 ... .. ..
16 .... 3550032-T0301

17 ... 73050069 . .. ...
18 .... 1180110-TO301

19 ...  T1190600 ......
20 ..., TII9N560C ... ... .. ..
21 T1190570 .. ... ..
22 ... T1190580 ........
23 ... 3600007-T0301 .. ..
24 ... T1190024 ... ... ..
25 ... 3550020-T0301 .
26 .... 3330016-T0301 ...

Frame 2-5

Description

SELECTOR DRUM ASSY

... GEAR, ACTUATING

GEAR. INDICATOR PLATE

.. CIRCLIP .. .

SPIROLPIN ... ..

. PAWL, UPPER | .
. PAWL, LOWER

PLUNGER, FAWL
SPRING, PLUNGER ... .

STOPPLATE ... . ... .

SCREW, TORX, M6x14

. NASHER. M6 .. . . .

CAPSCRHEW, M&6x10

. -

. KEEPER PLATE. SELECTOR SHAFT
SCLECTOR SHAFT . . .
SELECTOR FORK (1ST/3RD) .. ... .. |
SE_ECTOR FORK (5TH/6TH)
SELECTOR FORK (2ND/4TH)

------

llllllll

. SEALNGWASHER, M10 ... .. . . .
.SCREVW, M6x20 ... ... ... . ...

AT oS

o

Parts Catalogue

¥
L



T509 Speed Triple (885cc) & Speed Triple (955¢cc) _ Parts Catalogue

Gear Change Mechanism Gear Change Mechsnism
Ref Part Number Description Qty VIN Range, Market, Comments etc.

I T2080333 ......... GEAR LEVER SPARESKIT ... .. . 1 . P 59589 #NCLUDES ITEM 8)
1. T2080373 ......... PEDAL ASSY, GEARCHANGE . ... 1 .. 59599
2 ... T2080560 ... .. ... RUBBER, G/CHANGE PEDAL = 1
3 ... T2080310 ......... CLAMP LINKAGE ASSY ... ... 1
4 ... 12080309 ....._ ... CLAMPLINKAGE .......... 1
5 .. .. 32000615-T0301 ...  BOLT.M6x20..... ... . - 1
. . 2080049-TO301 ... BOOT.BALLJOINT ... ... . . 2
7 ... T2080308 ......... ROD ASSY, GEARCHANGE . .. . . . 1 _. P 59589
7 .. ..T2080335 ... ... . ROD, GEARCHANGE ... .. ... .1 | 59530
g ... 3500008-T0301 .... CIRCLIP . .. ... ... ... ... 2
9 ... T3550000 .... ... THRUSTWASHER . ... ... ... .. 1
10 .... 3600008-T0301 . . OILSEAL . . .. e 1
11.. . 3800041-TO301 .. NEEDLEBEARING .......... ... .. 1
12 .. TU9026% . ... ..... SHAFT ASSY. GEARCHANGE . . . 1
13 .... 1190160-T0301 ... RETURN SPRING, GEARCHANGE . . _ 1
14 ... 1190340-T0301 .... BUSH, SPRING LOCATION .. .. . ... ... 1
15 ... 1190170-T0301 .. . BOLT, SPRING ABUTMENT .. . . ... 1
16 ... 3550045-T0301 ... SEALING WASHER . .. .. N 1
17 .... 3100002-T0301 ... STUD.Méx23 . ............ -
18 . .. 1190335-T0301 ... SPRING. DETENT ARM (GEARS) .. ... . 1
19 . . 1190140-T0301 .... SPRING, DETENT ARM (NEUTRAL).... 1
20 .... 3550019-T0301 .... WASHER, M6, HARDENED . ..... ... 2
21 ... 1190021-T0301 .... DETENT ARM. NEUTRAL ....... . ...... 1
22 .... 1190022-T0301 .... DETENTARM,GEARS .... ... ...... 1
23 .... 1190190-T0301 ...  COULAR, DETENTARMS .. ... ... . .. 2
24 ... 3350008-TO301 ... . NUT,M6 ... .._......... .. ..... L2
26 .... 3350015-T0301 .... NUT, M6, LEFTHAND THREAD . . ....... y
26 .... 3350008-TO301 ... . NUT, M6 .. ...... ... 0o 1

-_I
-
Sk ' _ — -
a2, - ;
=T, = -l . | L= A I - - - 2 ,
""' - N I ¥l o - h a'! I I D Y e -1 - - N - 1
e A e AT Ty T e e e L S ' . ] et e g Tham Tl )
T, - -"-J'-':"-l.'-l.'\- [T - T b s T - Ty el - ' L T R LR -~ . L K T -
e ool G IR T Ly a2 T A P I e N Rt N A Lgn -7 .= ko T N .
il ] T ] ! i . .
1 T o - = g ] Lot L kN ’ =T T s W L N T R L - = - 1 -
L e N TN L LA L AW N A F A o AT TR e R - :




T509 Speed Triple (885cc) &

peed Triple (955cc)

Alternator & Starter Gears

.....

iiiii

-----

iiiii

LN LA I R T L Y Tl P T AL
[ L B T R e e e W H
S e T L SR

... 3800019-TO301 .
3550022-T0301 .. ..
. ¥3150135 .. ...,
. T3380112 ... .. ..

1220291-7T0301

. 380002G-TO301 . ..
. 3550009-T0301 ..

. 1220130-T0307 .
. 1220141-10301 ..
. T1221050 . ... . .
..o T1221060 . ... ...
. 11220758 ... .. ..
.o 3550200-TO301
. 3500016-T03G1 .
. T1220246 . ... ..
... 11220325 ... .
. 3550230-T0301 . ...

. 3550032-T0301 ....

Alternator & Starter Gears
Part Number Description
T1220267 ....... SHAFT ALTERNATOR ...... ... |
1220330-T0301 THRUSTWASHER . . . .
T3050063 ....... CAPSCREW. M6x16 ... ... .. . .
3800011-T0301 ... NEEDLEROULER ............
T122102% .. ... HUB & GEAR ASSY, SPRAG CLUTCH
350000270301 . . CIRCUP . ... .. ... ... ... ..
T1220280 ... . ... SLEEVE, ALTERNATOR SHAFT BRG .

. NEEDLEBEARING .. ... .= .. ..

WASHER, M8, HARDENED

KiT, AATERNATOR BCLY A NUT ... ..

WASHER. M8 ... .. . .

CAPSCREW, Mex12 .. .. .. .. .. _.
.. STARTER IDLER GEAR ASSY ... .. .

. SPINDLE, IDLER GAR ... .
. GEARASSY ...
LGEAR. ALTERNATOR DRIVE, NARROW |

GEAR, ALT, BAASH, EiIM .

... WASHER, DISC SPRING ... ...

LCIRCUP ..o R
HOUSING. ALT. SHOCK ABS .. ..., ...
RUBBER, ALT, SHOCKABS ... .........
WASHER . ... ... .. ... ... ... A
SCREW. C'SUNK, Méxt14 .. .. .. R
KIT, ALTERNATOR BOLT ANUT ...... ..
BOLT MBx1025......................
WASHER, M6, HARDENED . ... .. ... .. ..

Parts Catalogue

-k

o N

P ENG NO 58451
ENG NO 58452 P




T509 Speed Triple (885cc) & Speed Triple (955¢c) | Parts Catalogue

SECTIOCN 3

'
COMPONENT GROUP ... .. .. it iitntancenasnnesnenrvrnsnens FRAME No:
Crankcase & Fittings .. ... .. e, SR e e, Frame 3-2
CrankcaseBolts ..... .. .. .......... e e e e e Frame 3-3
CamQCover—-885ccEngine . ... ... ... ... .. Frame 34
Cam Cover - 955¢cc Engine .. . ... .. e e e, Frame 3-5
EngineCovers . .................... e e e Frame 3-6
Sump&Fttings ........ ... L., e e Frame 3-7
Qil Pump & Drive . .. .. e e e e Frame 3-8
Od Cooler—885ccEngine . ... ... ... ... . . . . .. Frame 3—-9
Ol Cooler — 955¢cc Engine .. .. .. e e Frame 3-10
_-f /

| /

)

p

;.-‘
;,

_ - - | Frame 3-1




T509 Speed Triple (885cc) & Speed Triple (955¢c) Parts Catalogue

Crankcase & Fittings . Crankcase & Fittings
N
- . \p Ref Part Number Description Qty Comments

... TI60735....... ... CRANKCASEASSY 1+ ... ... ... .. .1 .. B85cC ENGINE
1 ... TI60B20 ... ... ... CRANKCASE ASSY ... .. e .Y . 855¢cc ENGINE
2 ... .T3000003 ......... DOWEL ...........oooonvni. . .3
3.....T1210490 .. . .... OWFEEDPIPE _.......... ... ... . 1
4. . 3550042-T0301 .. . WASHER.M6 ......... ... ... . ... 4
5 ... T1211456 ... ... . BOLT. BANJO, M6, 3.0 HOLE .
B .....3600007-T0301 .. .."ORING................. ............ 3
7 ... T1210497 ... ... OIL TRANSFER CONNECTOR ... ...... 1
8 ..... 1160360-T0301 ... OIL DEFLECTOR PLATE ... . D 1 ... B ENG NO 49068
9 ... T333007t .. .... SCREW, TORXPH.M6X12 . . . . 2 B ENG NO 49066
10 .... 71280027 .. ... ... BRACKET, CRANK SENSOR .. ... .. 1
1. 73450308 ... ... .. PLUG ... ... . 2 ... P ENGNO 47282
... T3450306 ... ...... PLUG ... 2 ... ENGNC 47283 p
12 ... 3550042-T0301 ... WASHER,COPPER . .. . ... .. . .. :
13 .... 3200019-TCLU! ... BOLT. HHFE. M&X12. ... ... ... D 1
14 ... 3550021-T030Y .. WASHER ... .. ... ... .2
15 ... 3450006-T0301 .. . PLUG, M14x16 .. ... ... o 2
16 ....3000009-TO301 ... DOWEL ...... ... .. . ... ... 2
17 ... T3330072 ...... ... SCREW, TORX, M8x43 ... . ... .. 4
18 ... T1160723. ... . BRACKET, BALANCER BRG. CAP . 2 ... B ENG NO 439058
19 ... T3800043 ...... .. PLUG,CUPTYPE . . ... . . _ L 1 . . P ENG NO 63087
19 ... T3350660 ......... SCREW, GRUB.M12x16 . . ... . ... 1 ... ENG NO 830880
20 ... 13330071 . ._.....SCREW M&x12 . .. .. ... .. .. .. .. . 2
21 .... T1160701 ... .. L.BADGE ......... ... 1
22 ....3550013-TO301 .. . WASHER .. . e ... 1 ... ENG NO 43063 p
23 ... T3500040 ... . ... CIRCLIP ... .. ..................... 1
t P ENG NO 49068, BALANCER ASSY T1201535 AND 2 OFF CIRCLIPS T3500040.

MUST ALS0O BE ORDERED WITH REPLACEMENT CRANKCASE.

7
6




. T509 Speed T

Crankcase Boits

le (885cc) & Speed Triple (955¢c)

)

m ik B aba

\

-
.

P~
(O

S AT AT

— -n kpt .--i ama mr

3

[
i

Wom

L1

Parts Catalogue

Crankcase Bolts

Pari Number Deszription

rrrrr

... SCREW, TORX PH, MBx65, BLACK
.. SCREW, TOPX PH, M8xi05, BLACK .
.. SCREW, TORX PR, M6x40, BLACK

... SCREW, TORX PH. M8x155 BLACK ..

. SCREW, TORX PH, M6.:25. BLACK .

.....

..........

-----

.....

C

I'-'r_lnu 33



" T509 Speed Triple (885cc) & Speed Triple (955cc) Parts Catalogue-

Cam Cover — 885cc Engine Cam Cover - 885¢c Engine
Ref Part Number Description Qty Comments
..., T1261005 ...... .CAMCOVER ...................... 1
2.....T1261006 .. ..... .. SEAL .. 1
3..... 1260012-T0301 ... SEAL, CAMCOVERSCREW .. ....... 8
4 ... 1260040-Y0301 .... SCREW, CAMCOVER, LONG ... .. .. 2
) 5 ..... 1260041-T0301 .... SCREW, CAM COVER, SHORT .. . . 6
6 ..... T1261012 .. ...... .BRACKET AIRBOX . ................... 1
7 ... T3330066 ......... SCREW. TORX PAN, M6x16 ... ... 2




" T509 Speed Triple (885cc) & Speed Triple (955¢c) o Parts Catalogue

~ Cam Cover — 955¢c Engine Cam Cover — 955¢cc Engine

Ref Part Number Description Oty Comments

T ... T1261005 . ........ CAMCOVER ... ... .. .... ... 1

2..... T1261006 ......... SEAL ... ... . ... .. e 1

.. 1260012-T0301 ...  SEAL CAMCOVERSCREW .. ... .. .. 8

... 12680040-TO301 ... SCREW. CAM COVER, LOHNG .. ... .. 2

5..... 1260041-T0301 .... SCREW. CAM CGVER, SHORT ... . ... . B

6 ..... T1261013 ..... ... BRACKET AIRBOX . ........ ... ... .. .. 1

T ..... TI330066 .. ... .. SCREW TORX PAN, M6x16 _..... . .. .. 2

a..... Ti1261014 . ... .... GROMMET .. ... ... ... 2




7509 Speed Triple (885¢c) & Speed Triple (955¢c)

Engine Covers

1
'
- .
" . -
- - Wt
- | == '
- - g r= - )
1 opr N
1 - . -
I L . o
:' fop -, " - L »" T
e Tt v T L N )
N SO i S
= . =
_ﬁ":?'_-lu ) N i B 4 s =
S eIl 0" R e e Ju e MG ML), T -  —

Ref Part Number Description Oty Comments
1..... T1261020 ......... COVERSPROCKET ... ._... ... ... ... 1

2 ..... 3200055-T0301 BOLT, MEX20........ .. ... ..... .. ... 10

3..... T1261036 ......... GASKET, CRANK COVER, LH ... .. ... .. 1

4 ... 3600014-T0301 .. .. Oll. SEAL, CRANK COVER. LH . .. o1

5..... T126%00u ... .. .. COVER, CRANKSHAFT.IH ...... .. .. 1

6..... 3000005-Tu37 OOWEL ... .. . . 4

7 ..... 71261054 .. . ... ... CRANK/CLUTCH COVER ASSY . ... . 1

8 ..... 3330039-T0301 . ... SCREW. TAPTITE. TORX. M6 x 12 ... .. 9

g ... Ti261051 ... ... ... GASKET, CLUTCH COVER ........... o1

10 ..., T1261053 .. ... ... OiLFLULERCAP .. . ... ... ... 1

n..... T3600136 ......... O RING, OIL FHLERCAP ... ... .. 1

12 ..., 3700051-TO301 ... BOLT.M6x25 ... . ... ... ... ... . . ... . 15

13 .... 71261049 ... ... ... SIGHTGLASS .. .. . ... ... ... ..., 1

14 ... T1261048 ... . .. .. BACKING PLATE, SIGHT GLASS . . ... . 1

15 ... 3330523-70301 .. . SCREW, TAPTITE. TORX M5x12 .. .. .. Z

16 ... T3330532 ....... .. SCREW,SHID M6 x865....... .. .1 ... P ENG 58873
17 ... 1260012-T0301 SEAL, CAM COVER SCREW ... ... . ... 1 ... P ENG 53973
18 ... TN706660.......... LIFTERARM, CLUTCH ... ...... ... .... 1

19 ... T3000014 . .. ..... SPIRCLPIN ... ... ... ., 1

20 ... TH70665 ... ..., .. SPRING. RETURN . .. ... . ... .. .. .. 1

21 T3550320 ......... WASHER .. ... ... ... ... 1

22 ... 73600095 ......... SEAL LIFTERARM ... ...... . ... .. l

23 ... T3800110.......... BEARING ....._.... ... ... ........... 2

24 ... . TN70680.......... CLUTCH CABLE HOLDER ... ... ... . ... 1

25 ... T3900136 ......... LABEL OIL&FILTER .. ... .... .. ... .. 1

26 .. .. 3550150-TO301 .... SEALING WASHER . .. .. . 1 ... ENG 54531




iy owe - - - - - - - -_— - - -
I8 ot L . LI il - - PR | . + o 1- - r Tfm - B | = . - T e T L. L 1= - - -
| ¥ . - _— . - K . L, - ' ' H N Al -

TET L - ' -r _ _ ' .

Pt - - . ST T - - - - -
oo . - .- =
-

 T509 Speed Triple (885cc) & Speed Triple (955¢c) o Parts Catalogue

Sump & Fittings Sump & Fittings
Ret Peit Number Description Qty Comments

T ..... 71230210 .........SUMP .. ........ e e 1 ... B85cc ENGINE
1..... T1230211 ..........SUMP .. ... ... 1 ... 955¢cC ENGINE
2 .. ... 230215 ......... GASKET,SUMP . ... ... . .. .......... 1

J..... T1230220 ......... STRAINERPICKUP ASSY .. ... .. . .. 1

4 ..... 13600220 ..... .. SEALLOILWSTRAINER ... ... ..., o

S .. .. 3330034-T0301 .... SCREW, TORX . M6x20 ......... .. .... i3

6 .... T1210495 .. ... .... PLUG, OILLM14 ... ... . ... ... ... 1

7o 73650175 ... ... .. SEALING WASHER, Mt4 ... . ... . . 1

8 ..... 71230225 .. ... .. ADAPTOR, SPIN-ONFUTER ... ... .. .. i

g ..... T1210200 ......... OIL FLTER, SPIN-ON .. ... .. .. 1




A
e ' T
+, -l

"'--.,'._-\.l .
Tl '

' T509 Speed Triple (88">c) & Speed Triple (955¢c)

Oll Pump & Drive

Oil Pump & Drive

Ref Part Number Description

1., T1210509 ......... OILPUMPASSY ................. .. ..
2 ..... 3330035-T0301 .... SCREW, TORX, M6x25 ............ ..
3..... 3000001-T0301 DOWEL. 8mm . ................... ...,
4..... 3600013-T0201 ORING........... ..o
5..... T1210800 ......... GEAR,OILPUMP .................. ..
6 ..... T1210535 ......... GEAR, AUXILIARY .............. ...
7 ... T1210805 ........ GEAR & SHAFT, INTERMEDIATE ... . .
8 ..... 3330280-T0301 .. . SCREW C'SUNK, TORX, M5x10 ... .. ...
9 ..... 3550033-T0301 . .. WASHER. M5 ... ... . ... .. ... ... .
10 .... T1210065 ...... ... PRESSURE RELIEF VALVE ... .. .. .
... 3330016-T0301 .. . SCREW, TORX. M6 x20 .. ... ... . .

Parts Catalogue



i =z
LI ol

- T509 Speed Triple (885cc) & Speed Triple (955cc)
Oil Cooler - 88ticc Engine Only Oil Coojer - 885¢cc Engine Only

Ref Part Number Description Qty Comments
... T2100505 .... ... OIL COOLER ..... T
2..... T2100575 . ...... PIPE, OILCOOLERRETURN .. ... . 1
3..... T2100570 ....... PIPE. OILCOOLERFEED . . ... .. ... 1
4 ... .. 1210461-TO301 .... BANJOBOLT, M14 . ... 4
5 ..... 3550047-T0301 ... WASHER, M14 ... .. .. .. .. .

6..... T2100567 ....... BRACKET, Oit. COOLEA .. ... .. Ny 1
7 ... 73330054 . ...... SCREW, TORX, M8x12 .. 1
8 . T3020014 .. .. .. GRCMMET . . ... ... ... 3
9 ... 3350003-T0301 . ... LOCKNUT. M8 ... 1
10 ... 73330089 ..... .. SCREW, TORX. M6 x 16 .. .. ... 3
... T3010014 . . .. . FLANGED SLEEVE M6 . . .. . 2
12 ..., T3330086 ....... SCREW, M6x22 . .... .. .. .. . 1

Parts Catalogue




Parts Catalogue

7509 Speed Triple (885¢c) & Speed Triple (955¢c)

U:! Cooler - 955¢cc Engine Only Oil Cooler ~ 955¢cc Engine Only
Ref Part Number Description Qty Comments
.. L T2100504 ... ... .. OIL COOLER ... 1
2 . .. T2100%76 ... ... ... PIPE OILCOOLERRETURN ... ... . 1
3. ... 2100571 ... .... PIPE. OIL COQOLERFEED . ... .. .. 1
- 1210461-T0301 ... . BANJO BOLT M14 . .4
5 ... 3550047-T0301 ... WASHER M14 ... ... ... .. ... . .. &8
C ..... 72100568 .... .. ... SHACKET, OIL COOLER ... . o
PR T3330054 ...... . . SCREW. TORX M8x12 .. .. .. . .. o1
3 ..., 13020014 ... .. . GROMMET .. .. ... .. .. ... ... ... . .. &%
3 ..., 3350003-T0307 ... . LOCKNUT.M& ... ...... .. ... .. 1
YD ..., T3A330089 ...... ... SCREW, TCRX. Mex16 . .. ... . .. . 1
5. .. T3010014 ... .. . FLANGEDGSLEEVE M6 ....... ... ... 2
12 .... 73330086 ......... SCREW.M&x22 ... .. .. . . T
1
Jf |
Frame 3-1¢ =1




7509 Speed Triple (885cc) & Speed Triple (955cc)

SECTION 4
COMPONENT GROUP ...ttt it ctatictetaatsransanannnns FRAME No:
FuelTank, Fuel Pump & Fittings . .. .. .. .. ... i i i i i e e Frame 4-2
Fuel Tank, Fuel Pump & Fittingscont'd . . ... ... ... ... ... .. ... Frame 4-3
FuelPump & Filter-Up o VIN 72716 ... . . i, Frame 4-4
Fuel Pump & Filter —From VIN 72717 ... .. ... ... ... .. ... e Frame 4-5
Throttles, Injectors and Fue! Rail - 885cc Engine . ... ... ... oot Frame 46
Throttles, Injectors and Fue! Rail - 355cc Engine ... ...... .... e Frame 4-7
ADoK . ..o, e Frame 4-8
Exhaust System - 885cckngina .. ... .. ... L. e e Frame 4-9
Exhaust System -955cc Engine . ... .. ... ... L o o il e Frame 4-10
Evaporative Loss Control System - 885ccEngine . ................ .. ... Frame 411
Evaporative Loss Control System - 955¢ccEngine . .............. ... ..... Frame 4-12

Frame 4-1

NEXT

Parts Catalogue




1509 Speed Triple (885cc) & Speed Triple (955¢cc)

Fuel Tank, Fuel Pump & Fittings

SEE NEXT FRAME FOR FUEL PUMP £7C.

> B R U3 I

Fuel Tank, Fuet Pump & Fittings
Ret Part Number Description
1 ..... T2402502-PG ...... FUEL TANK,  JETBLACK .. .. . ..
t ... T2402715-PG .. ... FUEL TANK, JETBLACK . . . ..
) B 12402502-E0 .. ... FUEL TANK, LUCIFER ORANGE .
T2402502-HG . ... .. FUEL TANK, ROULETTE GREEN .. .
... T2402715-HG ... .. FUEL TANK, ROULETTE GREEN ..
1. ... T2402506-CM . . .. FUEL TANK. TORNADORED ...
1 ..., 72402725 CM ... .. FUEL TANK, TORNADO RED
2 . 124802501-PG .. ... COVER, FUEL TANK, JET BLACK ..
2 ..... T2402501-ED . ... .. COVER, FUEL TANK LUCIFER ORANGE
2 ... .. T2402501-HG .. | .. COVER, FUEL TANK, ROULETTE GRN ..
2 ... .. T2402501-CM . . COVER, FUEL TANK. TORNADO RED
3..... T3330553 ...... .. SCREW. LGESKTHD. M5x 11,55 . .
3 .. . .. 13330552 ... .. SCREW, LGE SKT HD M5 x 11,55 .
4 ... 13550078 . ... ... WASHER, NYLON .. ... . .
5 .. .. 72500461 ... ... ... FitLER CAP SUPPORT RUBBER . .
6 . .. 12500482 ... FUELFRLERNECK ... ... . . . .
FZR 72500463 .. ... ... . SEAL FILLERCAP .. .. _. e .
8 ..... 12500455 . . . .. FILLERCAP ... . .. ..
B ..... 12500596 ... .. .. FLLER CAP A3SY . ... ... ... ...
9  .... T305G105 ... .. ... CAPSCREW. M5 x 10
10 ... TAS0106 . ... .. CAPSCREW M5x30 ..... ... . . ..
11..... 730650107 .. . CAPSCREW M5x16 . ... . . ... . . {
12 ... T3330770 ... ... BOLT, MBx20 . ... . ... ... . .. . .. ..
13 .. .. 3550037-TG301 WASHER, M6 ... . .. ... . ._. .. .. ... ..
14 . .. T3550064 . WASHER RUBBER .. ... ... .. ... ..
15 ... 3350003-70301 NUT.M6 ... .. ... ... .. ...
16 ... T3020060 . GROMMET =
7 ... T3010029 ......... FLANGEU Dl .. M629 .. L
18 ... 3200035-T0301 .BOLT,MEx45 . .... . .. .. ... . .. .. . _
TI020070 ......... GROMMET RUBBER ....... ... . ... ...
71240864 ... ... .. SEAL MOUNTING PLATE . ... ... ... ...
11241054 . ... . .. SEAL, MOUNTING PLATE .... ...... ...
.. 3950150-TGA01 ...  SEAUINGWASHMER ... ... . ... ...

Parts C atalogue

Qty Comments

. INCLUDES HEAT PAD - BR5cc ENGINE
- INCLUDES HEAT FAD - 955cc ENGINE

INCLUDES HEAT PAD - BBScc ENGINE
INCLUDES HEAT PAD - 885cc ENGINE
INCLUDES HEAT PAD - 955cc ENGINE

. INCLUDES HEAT PAD - g&5ce ENGINE
. INCLUDES HEAT PAD - 855cc ENGINE

. P 61845

61845 P

. US CAL

.. 885cc ENGINE
. 955¢c ENGINE




—

1509 Speed Triple (885cc) & Speed Triple (95 cc) Parts Catalogue
YT VPeEy TTIPIC (U0ILL) & vpeed PG (o) |
Fuel Tank, Fuel Pump & Fittings Cont'd Fuel Tank, Fusl Pump & Fittings Cont’d

Ref  Part Number Description Qty Comments |
25 ... 3550180-TO3G! .. . WASHER, MB . ... ... . .. ... . 1 -
26 .... T3900007 . ....... LABEL FUELTANK ......... ... .
27 .... 73620221 .. ...... PIPE FUEL TANK OVERFLOW ... . 2
28 .... 73660106 ......... PAD, FOAM, FUEL TANK ... .. = . 4
29 ... T3550063 ..., ... WASHER RUBBER ....... ... .. 2
30 ... T2400043 ... ... CONNECTOR. OVERFLOWPIPE ... 2

SEE NEXT FRAME FOR FUEL PUMP ETC.




i
IrE

-
| =

H

> -
iy N
P
L

-l

1509 Speed Triple (885cc) & Speed Triple (955cc)

Fuel Pump & Filter p VIN 72716

- '
- .o th
Ha TR, N D T - T = ~ -
s R - D, L v Rl [N e
o _myal v 3 BY 0 - T L i x4, Tl iArT L L0
il - ' a - B i bkl - i "1 -
dompor 8 T Tt W BAE LI L ST TS il gy g, £ e L -

10

Fuel Pump & Filter p VIN 72716

Ref Part Number Description

. T3500038 ... ... CIRCLIP

Qty Comments

11240845 ... .... FUEBLPUMP ... ... .. ..... .... i
71240846 ......... FUEL PUMP CUSHION .. .. ... .. 1
T1240866 ......... ANTI-VIBRATIONRING . ... ... . 1
T1240847 . ... .... . FLYLEAD, FUEL PUMP . . .. 1
T124G85¢ . ... ... .. FUELFILTER ... ... ... ... ... . . 1

... 11240860 ... ... ... MOUNTING PLATE ... .. e 1 ... 885 ENGINE

... 71241056 ........ KiT, FUEL TANK/PLATE .. .. . .. -1 .. 955ce « NGINE
11240868 . ... .. CONNECTOR, FUELLINE ... . .. . s
T1240830 ......... REGULATOR. FUEL PRESSURE _ . ;
............................. 1
... 11241056 ... ... KIT, FUEL TANK/PLATE ... ... ... 1
T1241056 ... . . KIT. FUEL TANK/PLATE . ... .. ... 1
. 13700089 .. .. CLP, FUELHOSE ... ... . ... .. . 4
. T3330074 ... ... ... SCREW. PAN HEAD M4xi5 ... . .. .. 2

. F3330077 ... ... BOLT, RHHF M5 x 12 ... ... . .10 .. 885¢cc ENG NE

14 ... 955¢cc ENGINE
... 13600038 ....... L ORING . 20x25 ... ... .. e 1
. 13600038 ... .. .. GRING, 5x25 . ... ... . ... ... 1

.. T3620028 ..... ... FUELHOSE ... ... . i ... P 6OOTY
T3790031 . . ...... CLIPFUELHOSE . . . ... ... .. 2 ... P 80OGE79

T3000023 . ... ... .. SPACER ... ... .. ... 1
13600052 ......... ORING ... ... ... ... ... ... 1
71240867 ......... ELECTRICAL CONNECTOR ASSY ... ... 1




- T509 Speed Triple (885¢c) & Speed Triple (955¢c)

Fuel Purnp & Filter VIN 7277 p-

-

- - e

- ol Elm Te= -- - . A
. [ - e -2 - —_ -
- DL bR L. N I T A
e T e = i N L
- - = [ .\..'r L = - T - L L) '
- D R - - u 1 '

e B | T - T A T - - -
= [ - -% - = -
A T P [t T 3 b i PR L R P R

Fuel Pump & Filter VIN 72717 »

10 ...

H

12 ...
13 ..
14 | ..
15 ...
16 ..
17 .
18 ..
19 ...
2¢ ...

iiiii

Part Number Description

FUEL PUMP
FUEL PUMP CUSHION ... . =

ANTI-VIBRATION RING .. .. .. . e _
FLY LEAD, FUEL PUMP
FUEL FILTER

---------------------------------

---------
rrrrrrrrr
.......................
------------------------

lllllllll

----------------

CONNECTOR, FUEL LINE
CIRCLIP...... ... .. ... ... ... .. :
. REGULATOR, FUEL PRESSURE . . 1
O RING,5x25
e .ORING, 20x25 ... . L iy

---------
--------------------
iiiiiiiii

lllllllllllllllllllllllllllllll

----------------------------

111111111

...............

. T1242055

. 73050062 .. .. ..

.. 13330074 .. ..
. 13700089 ... ...

rrrrrrrrrrrrrrrrrr

.......................................

.. SCREW MEXx 12
. SCREW, PAN HD, M4 x i5
. CLIP. HOSE, DIA 12.5
HOSE. FUEL, 45mm
PIPE, 8 0mm x 1.0

--------------------

111111

- LT - m oA - oy 2 B = = = g o=

-----------------

---------

------------------------




- -

_-_- T509 peed'Tripl-e (885cc) & Speed Triple (9550:3) o - Parts Cawowe_ -

Theotties, injectors and Fuel Rail ~ 885cc Engine Only Thro ties, injectors and Fuel Rail — 885cc Engine Only
Ref  Part Number Description Qty Comments
T1240796 ... ...... THROTILE BODY ASSY .. ... ... 1
T28077Y ... ... .. GASKET, THROTTLEBODY ... ... . . 1
3330064 ... ... SCREW.Mex30 ............. ...... . . .. %
..... 11290500 ......... THROTTLE POTENTIOMETER .. 1
..... T-200501 .........PLATE RETAINING .. ... ... . . %
..... 71280502 ......... SCREW THROTTLEPRDT ...... . ... 2
..... TIZ40800 ... .....INJECTOR ........... .. ... ... ... 1
..... T12:0805 .. ...... ORING INECTOR ... ............. 8
.. 11240801 ... . CCLIP. INDECTOR . ... . . .. ... 3
... 11240825 ... ... FUEL RAL. .. . e e 1
... 11240745 ... .... PLUG M12 . ... .. ... ... e e, 2
... T3RR0171 ..... ... WASHER, M12 ... ... ... e e 2
.. 1124077 ... L., MOUNTINGRAR UPPER .. . ... . . .. 1%
... 11240738 .. ... .. SCREW .. ... . 14
.. 11240735 .. .... ... SCREW ... ... .. e .. 2
.. 11240718 . ... .... MOUNTING RAIL, LOWER .. ... . .. . 1
.. V1240719 ... ..... SCREW. THROTTLESTOP . ... . ... ... 1
.. 11240829 ... ... .. HOSE ASSY, FUELFEED ....... ... . .. T ... SHORT HGSE
.. 171240828 ... ... HOSE ASSY, FUEL RETURN ... . 1 .. LONG #0325
.. 11240746 ... ...... BANJOBOLT. M2 . ... ... ... ... .. .. &
... 3240747 .. .... .. WASHER M12 . . 4
.. 3000001-TO30Y ...  DOWEL ... .. ... .
. T1240749 .. .. ..... RESTRICTORBRACKET .. ...... .. ... .. 1 ... GERMANY/NORWAY
.. 11240809 ... ... ... RESTRICTORBRACKEY ... ...... ... .. 1 ... SWEDEN
. 1124974 .. ... . ABUTMENTBRACKETY . ........ ... ... 1
.. 71240181 ... ... ... QRING ... .. 2




- Ly

" T509 Speed Triple (885¢cc) & Triple (955cc) e Parts Catalogue

Throtties, Injectors and Fuel Rail — 955cc Engine Only Throtties, Injectors and Fuel Rail - 955cc Engine Only
I Ret  Part Number Description Qty Comments
| 21
| 18 ) g * 1..... T1240699 ......... THROTTLE BODY ASSY .. ......... 1
] 2 T1240770 ......... GASKET, THROTTLEBODY ......... _. 1
I " 3 ... T3330064 ......... SCREW,M6x30 ......... ... ... 6
f . 4. ... T1290500 ......... THROTTLE POTENTIOMETER ... .. 1
5..... T1290501 ......... PLATE, RETAINING ...... ... .. ... . ., 1
6..... T1290502 ......... SCREW, THROTTLEPOT ... .. .. 2
} 7 ... T1240891 .. .. .. INJECTOR .. ........ e 3
j 8 ... T1240805 ......... UPPERO RING, INJECTOR ... ... 3
g ... T1240806 ......... LOWER O RING, INJECTOR ... .. .. 3
; EIWSSEYES TEM 10 .... T1240803 .. ...... CLIPINJECTOR ........ ....... ... .3
| 12 T1240810 ...... ... FUBLRAIL ... ... ... ...... ... .. 1
| | 12 .... T1240687 ... ..... MOUNTING RAIL.UPPER ........ .. . 1
| 3 i 13 ..., T1240738 ..... .. . SCREW ........ .. UTTRR 10
14 ... T1240735 .. ..... SCREW 2
15 .... T1240889 ... ... .., MOUNTING RAIL, LOWER . .... . ... 1
| 16 .... T1240719 . ... ..... SCREW, THROTTLESTOP ... ... T
| 17 ... T1240964 .. ....... HOSE ASSY, FUEL FEED ... U 1 ... SHORT HOSE
i 18 .... T1240966 . ....... HOSE ASSY, FUEL RETURN ....... ... 1 ... LONG HOSE
, 1 19 ... 3000001-TO30! ... DOWEL ..................... .. ... 2
L 20 .. T1240761 ABUTMENT BRACKET .. .......... .. 1
— - 21 .... T1240181 .. ..., CLUORING 2
. a 22 .... T1240816 ... ... .. SCREW ... oot 2
23 .... T3600053 ......... ORING ............ U 1
‘ 24 ... T1240817 ......... SCREW .. ... 2
25 ... T3700261 ... .. . .CUPHOSE ... .
26 ... T1240759 ...... ... RESTRICTORBRACKET ...... ... ... 1 ... GERMANY, NORWAY & FRANCE
\ 27 ....T1240769 .. ... .. .. RESTRICTOR BRACKET ... .. U 1 ... SWEDEN
§
}

“w.q_—n_. ey i s e e s -




- rre oo b, s, LT L e
: 4, A S SR e At S
. L Ao AV - L

.. T509 Speed Triple (885cc) & Speed Triple (955¢cc)
Airbox Airbox

Ref  Part Number Des::ription Qty
t..... T2201612 ....... AIRBOXKIT ........... .. .......... 3

1 .....T2201599 ....... AIRBOXASSY . ... . 1
2. ... T2201273 ....... AR FATERELEMENT ... ....... ... 1
3.....T2201272 ....... HCJSING, AIRFILTER . ... ... .. ... 1
4 .. ... 3330030-T0301 .... SCREW, TORX, M6x12 .. ..... ... ... 7
S ..... T2201244 _...... “JTAKE TRUMPET ... ..... . .
6 ..... T2201264 ..... .. INTAKE TOTHROTTLES ... .. ... ... 3.
6..... T2201603 ..... .. INTAKETRUMPETS ................... 3.
7 ... T3700029 ....... CILIP, INTAKE TRUMPET ... ........ ... 3
7 .....T2201295 ....... SEALINGSPRING ..................... 6
8 .....3330037-TO301 .... SCREW. TORX M6x25 ... ... ... ... .. .. 1
g ... T3010021 .FLANGED SLEEYE ._............... .. 1.
10 .... T3020455 ....... GROMMET ... ... .. 1
11..... T2201276 ....... . GASKET, FILTER HOUSING ... ........, 1
12 .... T1240875 ... .. . HOSE.IAVC .............. . 1
13 .... T3620278 ....... HOSE, FUEL PRESSURE REGULATOR . 1
14 ... 12203800 ....... HOSE, ENGINE BREATHER . .. ... ... . 1
15 ... T370005% ....... CUIF BREATHERPIPE ... ... .. . 2
16 .... 3620240-T0301 .. . HOSE AIRBOX DRAIN . . 1
17 .... 3700030-T0301 .... CLIP. AIRBOXDRAIN .. ..... .. ... ... . 2
18 .... 345014570301 ... . ENDTIP.BLACK . ....... e 1
19 ... 3700015-T0301 .... CABLETIE ........... ... ... . ... ... 1
20 .... T3700034 ..... . PCLIP o 1
21 ... T3330129 _..... SCREW, M5 x 10, BLACK ... ......... 10 ..
22 .,.. T1240827 ....... AIRBOX MOUTING BRACKET . ......... 1 _.. {LSEDIN AIRBOX KIT)

Parts Catalogue

Conwnents

... 885¢c ENGIE
.. 955cc ENTIONE

. £8bcc EN SGINE

235¢cc EM GINE

‘. 8E5cc FiGINE
. 955cc E/4GINE
. 88Lcoc B HIGINE ONLY
. 885:c FNGINE ONLY
885 [INGINE ONLY

... 885cc ZNGINE ONLY

95 scc ENGINE

p————




T509 Speed Triple (885cc) & Speed Triple (955cc)

Exhaust System — 885cc Engine Only

'''''

ttttt

-----

nnnnn

Part Number

2200019-T0301 . ...
3350040-T0301 . ...

T2200615

3200118-T0301 . ...
.. 3550180-TD301 ...
. T3010016 .. ... .
.. T3010300 .......
T2200619 .. .. ...
. 3350180-TO301 _ . .

Exhaust System ~ 885cc Engine Only

Description

DOWNPIPEASSY . ... .. ... . .. . .
SEAL, DOWNPIPE TO HEAD . .. .

NUT FLANGED. M8 . ... . .
SOLT.MB20.......... .
SPRING . .. ... ... . ...

BRACKET, SILENCER MOUNTING .

BOLTY, RHF, M8x45, BLACK . ... ... .. :
. WASHER, M8 ... .. ... .. ... . .. . :
FLANGED SLEEVE, M8, BLACK ... ...

FLANGED SLEEVE. M8 .. .. ..
BUSH, RUBBER, M8 ... . . . .

NUT FLANGED. M8 .. . ... . . ... .. ..

Parts Catalogue

- N RN W

. INCLUDES BRAZKET {7}

el

P 47959
47960 P
P 47959




LI - =
—_ -1 . - - - - - r
b= L I

R

s
"

"
< «

T509 Speed Triple (885cc) & Speed Triple (955cc)

Exhaust System - 955cc Engire Only

Exhaust System - 955¢cc Engine Only

3550180-7030"

... 3350180-70301 ...

3200118-T3301 .

Part Number Description

Parts Catalogue

............. .1

... 9EAL, DOWNFIPE TO HEAD -3

... NUT, FLANGED M8 ... ... ... .. ... &

... BOLTMB20 . ... . ... ... .. 2

Lo BPRING L 2
L SHENCER .. 1 . INCLUDES BRACKET {7}

S8RACKET, SILENCER MOUNTING ... . 1

. BOLT, HHF, M8x45. BLACK . ... . .. . . 1

... YAASHER M8 .. .. ... .. .

NUT, HLANGED. M8 .. . f




- "0
R Lo
- -

- T509 Speed Triple (885cc) & Speed Triple (955¢c) . Parts Catalogue
~ Evaporative Loss Control System - 885¢c Engine Only Evaporative Loss Control System — 885¢cc Engine Only

nef Part Number Description Gty Comments

1 ... T2400160 ......... CARBONCANISTER ......... .. 1 .. USCALONLY

2 ..... T2a00161 ......... CARBON CANISTER BRACKET . . .. 1 .. US CAL ONLY

3..... T1240802 ......... PURGEVALVE ................, e 1 ... US CAL ONLY

4 .. ... T1240877 ......... IDLE SPEED HOUSING, 3CYL .. ...... ! ... US CAL ONLY

4 ... T1240876 ......... IDLE SPEED HOUSING, 3CYL .. ... 1

5.....T3620270 ......... TUBE, PVC NITRILE, 5x8 ... .... .. .. AR .. SUPPLIED AS REEL. CUT TO LENGTH
US CAL ONLY

6 ..... T3620271 ..... ... TUBE,PYCNITRILE, 7.5 X115 .. . .. A/R .. SUPPLIED AS REEL, CUT TO LENGTH
US CAL ONLY

7 ..... 73620275 . ... TUBE. PVC NITRILE, 4.2x7 ...... .. AR .. SUPPLIED AS REEL. CUT TO LENGTH
US CAL ONLY

8 ..... T3€20268 ....... .. REDUCER JOINT, 8—-6mm ...... ... .. .. 4 ... US CAL ONLY

1... . T3620284 ... ... ONEWAY VALYE .. ... ... ... ... ... 1 ... USCALONLY

15 ....T2400045 ......... ROLLOVERVALVE ... ... ....... . .. 1 ... USCAL ONLY

14 ... 13620286 ... ... .. T-PIECE ... .. ... 2 ... US CAL ONLY

15 .... 72400046 .. .. ... VALVE, PRESSURE CONTROL ... .. .. ! ... US CAL ONLY

16 .... 73620293 ... ...... PIPE, PVC/NIT, 13.2x 19.2x Q00L . . ... .. 1 ... US CAL ONLY

17 .... T3700019 ......... CABLETIE ... .. .. e ... 2 ... USCALONLY

18 .... T1240870 . .... ... STEPPERMOTOR .................... 1

19 .... 3050045-T030t .... SCREW,M5x20 ...... ... ... .. -

20 .... 71240882 ... .. .. HOSE,CENTRE ......... ............. 1

21 .... T1240881 .. .. .. . HOSE, LK ........... ... e 1

22 ....T1240883 ...._. ... HOSE,RH ............................ 1

23 .... T1240879 . ... .. BRACKET ............ ... .. e 1

24 ... T2700079 ......... NUTMS ...................... U 2

25 T3600037 ......... ORING ......................... ... 1

SEE AIRBOX




7509 Speed Triple (885cc) & Speed Triple (955cc)

Evaporative Loss Control System - 955¢c Engine Only

Evaporative Loss Contro! System - 955cc Engine Only

Ret Part Number Description Qty
... Ti24.788 ......... STEPPERMOTOR .. ... ... 1
2 ... T3600037 . ... .. ORING .... ............ ... 1
3..... T1241064 ... .. HOUSING, ISCV, 3CYL ... .. .. . o1
4 . T1241063 . ..... ... GoMOMMET L

5 ..... 11242000 ... ... .. HOSE,  "RMED ... . . . 1

6 ..... T1242010 .. ....... HOSE ASSY ... ... ... . ... .. 2
7 ..., 3330005-T0301 ... . SCREW,M5x16 ... ... .. .. o 2
8 .....T1240802 ..... . ... PURGE VALVE . ... .. . 1
9..... 73620268 . ....... AREDUCER JOINT . . 2
10 ... T2400045 ...... ROLLOVER VALVE ... . 1
it..... 13620266 ... ... CI-PECE ... ... . ... ... e Vi
12 ... T3620294 ... ... .. ONEWAY VALVE .. ... . . ... .. .. o1
13 ... 72400046 ... .. ... VALVE, PRESSURE CONTROL . . .. 1
14 . .. T2400160 .. ... . ... CARBON CANISTER ... .. ... .. .. i
15 ... T3620293 ... .. ... PIPE, PVO/NIT, 132 x 19.2 x SG0L o1
16 ... 72400163 .. . ... CARBON CANISTER BRACKET . 1
17 ... 13700016 . ... . ... CABLETIE ...... .......... ... .. .. 2
18 ... T3620276 ......... TEE, UNEQUAL, 868-8 .. ... .. . ... .3
19 ... 73450145 ... . ... END TiP 1
20 ... T1242013 ......... HOSE ASSY, EY AP 1
21 ... T1242012 ... ..... HOSE ASSY. EVAP . .. ... ... 1
22 ... T3620270 ......... TUBE. PVC NiTRILE,5x8 ... .. .. ... AR ..
23 .... 136820271 ...... ... TUBE, PVCNITRILE, 75X 115, . AR
24 ..., 13620275 ......... TUBE, PVCNIOIRILE, 42x7 .. ... .. AR .

Parts Catalogue

Comments

SUPPLIED AS BREEL. CUT TO LENGTH

. SUPPLIED AS REEL, CUT TOLENGTH

SUPPLIED AS REEL, CUT TOLE 3TH




1509 Speed Triple (885cc) & Speed Triple (955¢cc)

COMPONENTGROUP ................. e eaeieaesaiaraceenacainiaens FRAME No:
Cooling System - 885ccEngine ... ... .............. e e .. Frame 5-2
Cooling System Cont'd -885¢ccEngine ... ... .............. e Frame 5-3
Cooling System —~955¢ccEngine .. .. ... ... .. ... . L L. Frame 5-4
Cooling System Cont'd - 955¢c¢c Engine ... ... ... e Frame 5-5

....

Parts Catalogue
e e e

Frame 5-1




T509 Speed Triple (885cc) & Speed Triple (955¢c)

Cooling System — 885cc Engine Only

B Parts Catalogue
Cooiing System ~ 885cc Engine Only
Ref Part Number Description Qty Comments

..... 12100180 . ........ THERMOSTAT HOUSING ASSY i
..... T2102160 . ... ... SENSOR, COOLANT TEMP . 1
..o 13660112 .. ... ... ADRESIVEFADS .. . ... ... .. _ 2
13660047 ... .. TRIM .. .. 1
T2102131 .. ... THERMOSTAT . | o1
..... T3600210 ......... 'O RING 1
..... 723100272 .. .. ... RETAINER TEMP SENSOR 1
..... 3200051-T0301 . ... BOLT. M6x25 ... .. ... .. . .. Z
..... T3600200 ... . .. . ORING. ... .. ... ... 1
35004270301 ... COPPERWASHER. M ... . 1
CT3150007 . ... BOLY Mext0.. ... . . o1
. ¥330030-T0301 ...  SCREW. Mex12 .. ... .. . 2
. Y2100061 ... ... ..  CAPASSY . . .. . 1
T2100460 ... .. EXPANSION TANK = 1
2100122-7T0301 ELB8OW .. ... ... . o2
TIB2031t .. ... ... PIPE, EXPANSION TANK. OVERFLOW . 2
C2100002-T0301 ... CAP EXPANSION TANK o1
. 3820320-TC3071 .. .. PiPE. EXP TANK INTERNAL .. . 1

c.. 3450075-T0301 ..  GROMMET . 1 .. Pp 55888

.. A020200-TO301 ... GROMMET . . . .. I A SLB%9 Pp
3700040-T0301 .. CLIP ... .. .. L L 1
. 13700077 ... .. CLiP ... .. o1
. T2100509 ... ... . WATERPUMP ASSY ... ........ . ... 1
- 3200031-TO301 ... BOLT. MEx55 ... . ... .. . 2
. T2162161 ..., ... ELBOW. CYLBLOCK .. ... .. . .. .. 1
. 12102143 . ... ... . GASKET ... 1
. 3330036-TO301 ... . SCREW. Mex16 ... ......... ... . ... .. 2
. 2100108-T0301 ... HOSE, WATERPUMP OUTLETY ... ... .. 1
12102241 ... ... CUPHOSE .................. .. .. 4
12102370 . ... .. HOSE, WATEZR, CYL HD, THERMOSTAT . 1
T2102380 ....... HOSE, WATER. RADIATOR TOP ... .. .. 1
12102281 .. ... .. CLPHOSE .. .. ..., ... .. ... 1
T2102385 ...... HOSE. BY-PASS .. . ..., ... .. .. .. 1
T2102280 ... .. .. CLP . e, 1
12102390 ....... HOSE, RADIATOR TO WATER PUMP . 1




T509 Speed Triple (885¢cc) & Speed Triple (955¢cc)

Part Number

. T2100339 .......
. A020200-TO301 ...
. 3550009-T0301 ..
- T3010032 ... ...
... 3200045-TQ301 ...

. 121012306 . .. ...
... 3330030-70301 ...
T2100865 ... ...

. 3550012-T0301
. 36G0160-TO3LY .
. 12100558 ... ...
... 139000%6 ... . .

... 12072235 ...

3450035-T030 .

TassN072 . ... .
12102282 .... ..
... T2102283 ... ...

Cooling System Cont’'d — 885cc Engine Only

Description

FLANGED SLEEVE ... ..., _. L
BOLTMEx18 ... .. ..... .. ..
SEAL, WATER PUMP | .

FAN ASSY, DA 190mm .

SCREW, TORX, PH Méx12 . ... . .
B8RKT, RADIATOR SUPPORT, {H .. ... .
BRKT. RADIATOR SUPPORT RH .

BOLT.MEx30.5/5 .. ..
FLANGED SLEEVE M6 .. .

CCLIPHOSEGUIDE ... .

WASHER, M6. BLACK . . .

O RING. WATER PUMP ..

. SPACER .
. COOLANT LaBEL ... .

FAD, TAMK 517 20RT ... .. .

. GROMMET .. ...
. WASHER . ME ... .

HOSECLIP ....... .. . . _
HOSECLIP .. ... . .... ... . ...

- - '

LWASHER. MG ... ... ... ..o

.....

... LOCKNUT, FLANGED MS BLACK .. .

Comments

... Pp 51438

Parts Catalogue




T509 Speed Triple (885cc) & Speed Triple (955cc) Parts Catalbg_q_g
Cooling System - 955¢c Engine Only Cooling System — 955cc Engine Only
‘\:T;)‘;Egg Ref  PartNumber  Description Oty  Comments
l}' 18 1 .....T2100180 ... .. THERMOSTAT HOUSING ASSY 1
2 ... 12102160 ....... SENSOR, COOLANT TEMP . ... . . . 1
3 ..... T3660M12........ ADHESIVEPADS . ... ...... ... ... 2
4 13660047 ....... TRIM . . i
5..... T2102131 ... .. THERMOSTAT ... ... ... 1
6..... 13600210 ..... . ORING ... 1
7. T2100272 ....... RETAINER, TEMP SENSOR _........... :
8 .. ... 3200051-T0301 ... BOLT,MBX25 ... ...... ............ ... 2
9 ... T3600200 ... ... O RING ... :
10 ... 3550042-T0301 ... COPPER WASHER. M6 = .. . .. :
"o T3150007 ......... BOLT,MEX10 . .. ........ . . ... 1
12 ... 3330030-T0301 .... SCREW.M6x12 . ... ... ... . 2
13 ... T2100061 ....... CAPASSY ... ... SN 1
14 ... T2100460 . .. ... EXPANSIONTANK .. ... .. . ... 1
15 ... 2100122-TO301 ... . ELBOW .. ... ... ... L 2
16 .... 13620311 ... . . ... PIPE, EXPANSION TANK, OVERFLOW .. 2
17 .... 2100002-TO301 .... CAP EXPANSIONTANK . ... ... . .. :
18 .... 3620320-T0301 .. .. PIPE, EXP TANK INTERNAL .. ... .. ... 1
19 ... 3020200-T0301 ... . GROMMET ...... ... ... .. .. ... ... ... E
20 .... 3700040-TO301 . .. CLIP ... . .. -
21 .... T3700077 ....... CUP o 1
22 .... T2100509 ......... WATER PUMP ASSY . ... ..... ... _. :
23 .... 3200031-T0301 ... . BOLT.MEX65 ... ..................... .. 5
24 ... T2102161 ... . ... ELBOW,CYLBLOCK ... ........ ..... |
25 ... T2102145 ....... GASKET ..o o 1
26 .... 3330036-TO301 ... SCREW,MEX16 .............o0oveon... 2
27 .... 2100108-T0301 .... HOSE, WATER PUMP QUTLET ... ... .. 1
28 .... T2102241 ....... CLIPHOSE .. ... ..o 3
29 ....T2102370 ....... HOSE, WATER, CYL HD, THERMOSTAT .
30 .... T2102381 ....... HOSE, WATER, RADIATOR TOP ..... ... 1
31 ... T2102281 ....... CUPHOSE ...... .o :
32 .... 2102560 ....... HOSE, BY-PASS ... ... ... ........ 1
33 .... T2102280 ....... CUP e 1
34 ....T2102381 ....... HOSE, RADIATOR TO WATER PUMP ... 1




T509 Speed Triple (885¢cc) & Speed Triple (S55¢c)

Cooling System cont’d — 955cc Engine Only

_ 15
N AN 'I]':B 3
18

™,
o
) )

Cooling System Cont’d - 955¢cc Engine Only

Haf Part Number Description Qty Comments
35 ....T2100338 ......... FADIATOR ...... .......... ... ... . 1
36 .. .. 3020200-TC301 .... GROMMET ....... ... .. ... ... .. 4
37 . .. 3550009-TO301 . .. 'WASHER, ME ... ... ... ... .. .. 5
38 .. . T3010012 ... . ... FLANGED SLEEVE .. ... ... . .. _. 2
a9 ... T3330790 ......... BOLT*®6x18 ... ...... . ... . . p:
40 ... 3600230 . ........ SEAL WATERPUMP ... . ... .. . . 1
41 .. 2101240 ...  FANASSY DIA190rym ... .. ...
42 ... 333%30-T030G1 ... SCREW. TORX. ~“H. Mex12 ..... ... . .. 3
43 ... . T2100538 .. ... ... BRKT, RADIATOR SUPPORT.LH .. ... 1
44 ... T2100596 . . . ... BRKT,8ZDIATOR SUPPORT.RH .. 1
45 . .. T32020:7 . ..., BOLY"MEx30.S/8 ...... ... .. i
46 ... T3010090 . .. . rlLANGED SLEEVE, MG .. ... ... .. o1
47 . .. T2102600 . CLIP. HOSE GUIDE . ... .. e 1
48 .., T3550205 .. ... .. VIASHER MG BLACK ... ... . ... 1

Frame 5—5

49 ... 3550012-T0301 .. .. LGCKNUT, FLANGED, M8, BLACK 1
50 .... 3600160-TG301 . ORING. WS TERPUMP ... ... . . .. 1
51 . .. T2100558 .. CSPACER .2
92 ..., T2072235 .. ... ... PAD, TANK SUPPORT .. ... ... .. .. .
53 ... 3450035-T030Y ... SROMMET ... .. .. ... ... 1
54 ... 13550072 ...... Lo WASHER. Me ... L L t
55 .... 12102282 .. . ... HOSECLIP ... . e e AU |
& ..., T2102283 ...... .. HOS=CUWP . L o1
5 T2102284 .. ... ... HOSE 2LP ... ... .. e e e L
58 72102240 ... ..... HOSECWP . ... 0 L




P4

T509 Speed Triple (885¢cc) & Speed Triple (955¢cc)

SECTION 6

COMPONENT GROUP ... ... . iriiiiitrtrinsstinrasnnsnrnarasse

Fromt Forks & YOKOS .. ... . e e
FrontForks & Yokes Contd . ... ... ... .......... e,
Low Handlebars & Switches ... .. ... ... .. .. .. ... .. .
High Handiebars & Switches . . ... ... .. ... ..., . e
CilutchControls .. ............... e et .

Frame 6-1

FRAME

Parts Catalogue




1509 Speed Triple (885cc) & Speed Triple (955¢c¢) _, Parts Catalogue

Front Forks & Yokes Front Forks & Yokes
Ref Part tiumber Description Qty Comments
1 .....T2642673 ... ..... STANCHION ASSY, LH .. . ST
2 . ... T2042672 ......... STANCHIONASSY.RH ... . B
< T2040865 ......... TOP YOKEASSY ... . . .. o
4 T2040950 ......... LOWER YOKE ASSY ... !
T2040340 ... ... ... TOP NUT 1
6 ..... 12040355 ... ... .. LOWER NUT . R
7 T2040357 . ... ... COVER 1
8. _.TV320006t .. . ... SCREW.M8x30 ... . _ _ .. . . 6
g . .. T3450250 . ....... PLUG, LOWER YOKE =
10 . .. T2040876 ...... . CABLEGUIDE . .. .. L
1. . . T3330706 . ... ... BOLT, MEx18 Z
12 ... T2040431 .. . . ORING. OWLLOCK _ 2
13 ... 72040410 .. ... .. TOPCAP . . .. .. 2
14  T2040411 ... .. ... ORING TOPCAP. .. .. . . 2
15 ... T2040412 .. . DISHED WASHER .. 2
16 .. . T2040413 .. . . QUTERTUBE.LH .. 1
17 ... T2040414 . . . SPACER....... .. ... . 2
18 . . T2040815 . FLATWASHER ... ... 4
19 ... T20404i6 ... .. SPRING .. ......... 2
20 .. T2040417 . .. ..., INNERTUBE . 2
.”-‘ 21 . .. T2040418 .. .. . . . BEARING . ... .. 2
22 ... T2040419 . ... ... . OILLOCK .2
23 T2040420 ... .. ... ORING .......... 2
24 . . T204042Y .. .. . .. DAMPING CYLINDER 2
25 ... T2040422 .DUSYSEAL ... ... .. .. 2
26 ... T2040423 .. .. ... CIRCLIP .. ... 2
, : 27 ... T2040424 ... .. .. OlL SEAL 2
28 ... T2040425 ... ... WASHER . ......._ ... ... . .. 2
29 .. T2040430 ......... BEARING 2
30 ... T2040426 . ... .. QUTERTUBE.RH........... .. . . 1
31 . TRR06G12Y ... .. .. WHEEL PINCH BOLY A 4
32 ... T2040427 ......... COPPERWASHER . . = . 2
33 ... T2040428 ... ... BOLTOLLOCK ... .. .. . . ..2
34 ... 3330535-T0301 ... SCREW. M5x230 ....... .. . . . . 2 ... APPLICABLE TOLOW BARS ONLY
3B ....T2040083 ......... BLANKINGCAP .. ... . .. e 2 ... APPILICABLE TOLOW BARS ONLY
36 ... 3SSO178-TO01 ... . WASHER. M5 .. .._.. ... . . .. . .2 ... APPLICABLE TO LOW BARS ONLY
37 . .. 350010-T00t .. . LOCKMNUTMS ....._ ... .............. 2 ... APPLICABLE TO LOW BARS ONLY

PLyn—

!

u

e R

Wy -

oy A W

T S O - : SRR -
_ . : - - . . - . . -
b Rl = g~ akp= Fel . ow s B B - LD . - e m mp A m el 1



T509 Speed Triple (885cc) & Speed Triple (955¢¢) Parts Catalogue

Front Forks & Yokes Cont'd Front Foriks & Yokes Cont'd
Ret Part Number Desciiption Qty Comments
38 .. . T2500212 ......... COLLET ALARMLED..... . .. 1
39 ... T2500215 ......... LED. (LARM ... ... 4
40 ... . T3450241 .. ... ... PLUG ... .. y | 2




Low Handlebars & Switches

Low Handlebars & Switches

Ref Part Number Description Oty
1 ..., T2040709 ......... HANDLEBARKIT LH ... ... . . 1
2 ... T2040719 ......... HANDLEBARKIT RH ... .. ... 1

3 ... T2040740 ......... GRIP, HANDLEBAR. LH ... . . .. 1
4. T2040750 ......... GRIP. HANDLEBAR, RH ... .. .. . 1

5 . ... 12040094 ... SWITCHASSY, LH . ... .. DU :
5 ... T2040112 . ... ... SWITCHASSY, tH ... .. 1
6 ... .. T2040096 ....... .. SWITCHASSY.RH .. .. ... 1
7 ... T2040230 .. ....... THROTTLE ACTUATOR ASSY . . 1
8. ... 12040730  ....... HANDLEBAR END WEIGHT . ... .. .
s T3202026 ........ BOLT,M& . ..o oo .
9. . T3330760 ... ..... BOLT, DOMED. M8 LIGHTENED .. ... . 2
10 .... 72043497 ... ... .. THROTTLECABLE . ... ..... ... o 1
1" .. T3331810 .. ..., SCREW, M5x40 ... .. e 1
t2 ... T3331790 ... . SCREW, M5x30 .. ... .. o 3
13 _... T3331800 ......... SCREW, MSX22 . ... ... .. . ... ... . 2
14 . Ti240841 ... ... CLIP. THROTTLE JOINT _ .. ... .. .. .. 1

Parts Catalogue

Comments

- NCLUDES ITEM §
. INCLUDES ITEM @

UK, CH, DE. NL FR, ES, BR. iT, NZ. ZA,
GR. AR HK PT 5E CY

AU, CA, MY 5G. US. JF UC

P 43166
45167 P




e " v =N

T509 Speed Triple (885cc) & Speed Triple (955¢cc) Parts Catalogue

High Handlebars & Switches Righ Handlebars & Switches
Ref Part Number Description Qty Comments
T2040868 ... ..... TUBULAR HANDLEBAR . .. ... ... 1
- T2040867 ......... HANDLEBAR CLAMP, LOWER 2
... 12040886 ... .. .. . HANDLEBAR CLAMP, UPPER .. . ... _ 2
4 ... T3050071 ......... CAPSCREW. M8 x 40, 5/S .. 4
5.....T204087C . ... ... LOWERCLAMPBOLT ... . . .. .. .. 2
6 .....3550011-T0301 ..  WASHER M1O0 ... ... .. . .. ... 2
7 ... T2042886 .. .. ... NUT.M10. ... ... . ... . .
8 ... .. T2040730 ..... ... HANDLEBAB WEIGHT . . ... 2
3. ... T2043497 ... ... .. THROTTLECABLE ..... ... .. ... . .. 1
10 .. . T204ir594 ... .. . CSWITCHASSY. LH ... .. .. . .. 1 . UK.CH.DE NL FR ES BR,IT.NZ. ZA&,
GR. AR, HK, PT. SE. CY
“Oo.... T2040112 .. ... .. SWITCHASSY. LH ...... ... .. .. .Y . AU CACMY.SG. US, JP UC
11..... T3331810 .. ...... SCREW M5x40 ... .. .. . ... , 1
12 . .. T3331790 ... ... SCHREW M5x30 ...... ... .. ... ... 1
13 .... 72040096 ...... . . SWITCHASSY.RH .. ... ... ... ... 1
14 . . 73331800 ....... .. SCREW MSX22 . ... .. . 2
15 .... 72040740 ... .. ... GRIP, HANDLEBAR. LH . ... .. . .. . 1
16 ... T204075C ... .. .. GRIP, HANDLEBAR, RH .. ... . e 1

SEE FORK FHRAME




' T509 Speed Triple (885cc) & Speed Triple (955¢c)

Clutch Controls Clutch Controls
Ref  Part Number Description

11

i 1 ... 12046504 ., ... .. LEVER. CLUTCH ASSY .
: 2 ..... 12025450 ......... CLAMP, CLUTCH LEVER BRACKET .
f 3 ... T2046500 .. ... ... LEVER.CLUTCH .. . |
| 4..... T2046505 ........ BRACKET, CLUTCH L:VER .
a 5 . .... T2046515 .. ... ... PIVOTBOLT ... . .
; 6 .. ... T2046520 .. ... ... ADJUSTERSCREW . ... =
; 7 ....T3350205 .. .. . .. LOCKNUT. M8 . . ... ..
. 8 ... 12505005 .. ..... CLUTCHSWITCH . ... . ..
g ... T2046522 .. .. .. BOLT ... ...
10 ... T2046521 .... .. .. NUT, PIVOT BOLT
11..... T2046525 ... .. ... CABLE. CLUTCH .. .
11.. ... T2046530 .. .. ... CABLE. CLUTCH, LONG .

Parts Catalogue

Qty Comments

TR |

ol

FOR USE WiTH LOW £ARS

US. CA. DE. FR_IT JF C#=
FOR USE WiITH HiGH BARS




D e 8

_T509 Speed Tnple (885cc) & Speed Triple (955¢c)

SECTION 7
COMPONENT GROUP ... .. ittt ittt tienneetseannncnneanens FRAME No:
Rear Swingng Arm ........ .. e e e e Frame 7-2
Rear Suspensior Unit . ... . e Frame 7-3
Rear Suspension Linkage .. ... ... ... .. . . e Frame 7-4

Frame 7-1

NEXT

Parts Catalogue




T509 Speed Triple (885cc) & Speed Triple (955¢c¢)

Rear Swinging Arm

Oy pre i WS o e

12

Rear Swinging Arm

Ref Part Number

| I 12055210 .........
1t T2055201 .. .. ....
1. T2055211 .. ... .
2 T2057350 ... ...
3 . .. T2000021

4 13550058 . ... ..
S ..... T2057375

6 .. . T2057370 .. .. ...
7 .. T3800041 ... .

8 . . T35000M8

S - T2057346

10 . T3800029

1" 13600029 . .
12 . . T2057335 ... ..
13 .. 73800028

14 . T2057340 . ... .
15 .. T3330720 .

15 . 73550336 .

17 12057363

18 .. 12957361 .

19 .. . 3330030-T0301

20 . . 12057362

2% ... T2057365 . . .
22 . 3330507-T0301

23 .. . 13330706 ..

24 ... T2057380 .

24 .. . T2050025

25 . T1290029 . .

2& . 3330036-76301 ..
27 .. . 3700020-703C01 ..
28 . .. 33500t2-T0301 .. ..
29 .

a0 .

31 .

32 .

33 .

34 .

Description

------

SWINGING ARM .. .
KIT, SWINGING ARM/GROMMET .

. SWINGINGARM ... . ... ... .
. SPINDLE. SWINGING ARM

. BOLT, SWINGING ARM SPINDLE . .

WASHER M20 .. ... .

AOCKRING. . .

CLAMPINGRING . .. .. _.

. SEAL

.. CIRCLWP
. SPACER RING .
. BEARING, BALL

SEAL .
SLEEVE ... .. .

. BEARING . NEEDLE

SPACER, TUBE .

. BOLT, MY4x40 .
. WASHER, M1i4

CHAINGUARD
HOSE GUIDE. CHAINGUARD =
SCREW, TORX PH, M6 x 12. BLALK

CHAINGUARD LOWER .. :

CHAIN HUBBING STRIP ...

. BOLT M&x16 .

B8OiT. M6x16. . ...

. GROMMET .
. GROMMET .
- BRACKET, WHEEL SENSOR . .

SCHREW TORXPH. AM6x 16 . ..

PCUP 14300 ... .. . .. A

. SCREW, TORX PH, M6 x 12 BLACK ...

Parts Catalogue

% TR}

% I - N

Comments

P 55341
55342 p 659884
653885 p

P 63884
£3885 P
P 651250

. 61250




T509 Speed Triple (885cc) & Speed Triple (955¢cc) Parts Catalcgue

Rear Suspension Unit Rear Suspension Unit
Ref Part Number Description Qty Comments
1 ..... 72051001 .. ..., ... REAR SUSPENSIONUNIT .. ... .. 1
4 2 ... T3330315 ....... . SCREW, TORXMI10x56 ..... ... . . 1
JI, , 3 ... . 3350005-T0301 .. LOCKNUT.MIO . ... .. .. ... . . 1




T509 Speed Triple (885cc) & Speed Triple (955¢c) | Parts Catalogue

Rear Suspension Linkage Rear Suspension Linkage
Ref Part Number Description Qty Comments
T2057315 ......... DRAGLINKASSY ... ... .. .. . 1
5 2 T2057320 ......... SLEEVE
4 3..... TA330276 ......... SCREW. TORX M10x156 ... ... ... .. .1
4 ... 3800060-TO301 ... . BEARING .. ... ...... ... .. .. . .8
5 . .... 3600040-T0301 ... SEAL . . ... ... ... . 10
6 ....T2057302 ..... ... DROPLINK . . ... .. ... ... . ... ... 1
7 ... To057330 ... .. OSLEEVE ... ... o z
8 ... T3050110 .. ... .. SCREW, TORXM12x110 .. ... ... .
9 ... 3350170-T0301 . ... NUT.M12 .. .. e L2
10 .... 72057332 ... .. ... SLEEVE ... . ... L
..., 73330278 ......... SCREW, TORX M12x155 . ... ... .. . 1
12 ... 3550220-T0301 ... WASHER. HARD ..... .. . ... . 1
13 ... T3550355 ... ...... WASHER, THRUST .. . . .. .. .. ... 2

Frame 74




T509 Speed Triple (885cc) & Speed Triple (955¢c) Parts Catalogue

COMPONENT GROUP ... . i i itititetnsscanntnannensenns FRAME No:
Front Brake Master Cylinder & Heses . ... ... ... o oo ... ceenen... Frame 8-2
Front Brake Caliper & Discs .. .. ... e e Frame 8-3
Rear Brake Master Cylinder. Reservoir & Pedal ... .. e Frame 84

RearBrake & Disc . ....... ... .. ..

Frame 8-1




T509 Speed Triple (885cc) & Speed Triple (955¢c) Parts Catalogue

Front Brake Master Cylinder & Hoses Front Brake Master Cylinder & Hoses

Ret Part Number Description Qty Ccominents

1 ... T2025440 .. ... MASTERCYLINDERASSY .. ... . 1%
2 .....T3250009 .. .... .. BOLY, BANJOMIOX31 ... ... ..

3..... 3250006-T0301 . ... BOLT, BANJO M1(0x22 . .
4 ... T3550008 ... ... WASHER BANJO . . e

5 ... T2020632 .. .. ... BRAKE HOSE BRIDGE

Y '-l..l m o

5 .. 12020615 .. ... . BRAKE HOSE BRIDGE, SLEEVED . JP

& . ... T20206831 . .. .... BRAKE HOSE .

6 . . . T2020634 .. .. . .. BRAKE HOSE. LONG .. . . . US. CA, DE.FR.1T. CH
6 ...  T20206i8 ... ...... ERAKE HOSE. LONG. SLEEVED . JP

7 ..., 12040877 ... ... ... BRACKET. RESERVGIR . . ..

8 .. .. 13330705 . .. .. .. BOLTY, M6x12 .. .

9 .... T204088C .. .. ... . TWIHCLYy . . ..

10 ... T2025308 ... .. .. RESERVOIR ASSY ... _
1., 2020003-T0301 .. PISTONSET . ....... . . e
12 ... T202541¢ .. .. .. . CLAMP SET . .

13 . . T2025407 ... .. . LEVER ASSY

14 ... 2020158-7030% _ . .. PIVOT BCLY ASSY . .

15 ... 2020154-T0301 ... SWITCHS:T .

e

1

3

SEE FORK
SECTION

5




T509 Speed Triple (885cc) & Speed Triple (955¢cc) Parts Catalogue

N e

Front Brake Caliper & Discs Front Brake Caliper & Discs

Ref Part Number Description Qty Comments

12020131 ..... ... DISCASSY, LH, 320 ... .. .. . __. 1
12020130 ... ... ... DISCASSY.RH 326. ..... ... . 1
T2020990 ... ..... BOLT.DISC .. ... ... .. ... .. . Vi
. T202024% . ..... . CALIPER ASSY. LH .. ... oo
12020240 ... ..  CALWPERASSYRH .. . . ... . .1
13330781 .. . ... BOLT M1Ox30 ... .. ... ... ... _ 4
¥2020245 .. . . PADGSEY . ... .. ... . o 4 PADS IN SET

- T2020244 ... .. PISTON AND SEAL SEY 2

2020258-T03G61 . PAD SPRING . .2
. 2020014-T0301 .  BLeEDSCREWSEY ... . ... | . 2
- 12020247 .. . PAD RETAINER ... . , . £

Framie 8-3




- T509 Speed Triple (885cc) & Speed Triple (955cc)

Rear Brake Master Cylinder, Reservoir & Pedal

ikl mplen mik ']

Rear Brake Master Cylinder, Reservoir & Pedai

Ref Part Number Description

1 ..., T2025300 ......... MASTERCYL.ASSY ......... ... ..
2 ..... T3550008 ......... WASHER, BANJO. M10 ... .. ... . .. _
3 ... 3250006-T0301 .... BOLTL. BANJOMIOX2Z ....... ... ...

4 ..., T2025320 ......... SWITCH. REARBRAKE .. ... ... ..
5..... 12025335 ......... BRACKET, BRAKE SWITCH MTG. | .
6 ..... 12025337 ......... RETURN SPRING, BRAKE SWITCH .
7 .. . 3200055-T0301 . ... BOLT. M6x20 ... ... .. .. .
8 ... .. T2025305 ... .... .. HOSE, RESERVOIR . .. ... ... -
9 ..... T2025306 .. .. ..... RESERVOIR . ...... .. ... e
10 ..., 2020440-T0301 .. .. CLP ... ... ... il
L B AU 12625315 ......... BRAKE PEDAL ASSY . ... .. e
12 ... T3I0OO17 ... ... .. CLEVISPIN ... ... ... . ... ...
13 ... 3000013-T0307 ... . CLIPR CLEVISPIN ... ... ... ... ... .. _.
14 . .. T2025339 ... ... ... RETURN SPRING. BRAKE PEDAL . .
15 (... 72025318 ..... . _PINSPRINGRETURN .. . ... .. .. .. _.
16 ... T3550255 ......... WASHER .. ... . _._..

17 .... T2020617 .. ..... BRAKE HOSE.REAR ... .. .. ... . ..
18 ...  3700020-T0x01 ... P-CLIP BRAKEHOSE ... ... . .. ...
19 ... T3202012 ..... ... BOLY M1Oxi2 . ... ... . .
20 ... 2020476-T0301 .... CONNECTORSET ... ...... ... .. ... ..
21 ... 12020477 ... .. .. .. PUSHROD, MASTER CYLINDER .

22 ... 2020031-TO30t ...  PISTONSET ... .. ... ... ... ... ... ..
23 .. 2020472-T0301 ... CIRCLIWP ... ... ... .. ...l L
24 ... 3350021-70301 ... . NUT .. ... e e




T509 Speed Triple (885cc) & Speed Triple (955cc) Parts Catalogue
Rear Brake & Disc Rear Brake & Disc

Ref Part Number Description Qty Comments
1 ..., 2025200 ......... DISC, PEAR . ... ;
2 .....T2023235 ......... BOLT,DISC,M8 . ...... .. .. . &4
3 ..... 173350604 . ... ... NUT M8 . .. . ... .. .. .. . . . 4
4 ... T2020238 .... . .. CALIPERCARRIER . . .. .. o
5 ... 12020239 .. ... ... CALIPER, REAR ... ... ... 1
6 ... . 73330785 ......... BOLT, M10X1E . ... ....... .. 2
7 . ... 2020966-TG301 ... PADPINSET ... ... ... .. .. ... ]
8 ... .. 2020954-TO301 . PADSPRING SET .. .. ... .. ... . 1
9 ..... 12020555 . ... .. CPADSET L 1

_ 10 ... 2020050-TQ30Y ...  PISTON& SEALKY™ ... ... . .. 1%

e 1. 2020014-T0301 . .. BLEED SCREW SET ... .. ... T
12 ... T2020505 ......... SEAL KIT




1509 Speed Triple (885cc) & Speed Triple (955¢c) . Parts Cataloque
SECTION S
COMPONENT GROUP ... i i iieieirerertrntnrnnnnes FRAME No:
FrontWheel .. ... . 0 e Frame 9-2
RearWheel & Final Dnive ... . .. . . . ... . . .. ... Frame 9-3
Tyres. Valves & Balance Werghts ... ... . . ... . ... ... .. ... ... ... Frame 9-4

NEXT
FRAME

Frame 9-1




1509 Speed Triple (885cc) & Speed Triple (955c¢cc) Parts Catalogue

- L PR ——

Front Wheel Front Wheel
Ref Part Number Description Qty Comments
.. T2005100 ... ... .. WHEEL. FRONT &/ASSy . .. . 0 ¢
2 .. .. T2001241 . .. .. SPINDLE ... ... ... . . ... 1
3 12000071 .. ..., .. SLEEVE ... ... . ... . 1
4 . . T200002% ... ... BOLT, WHEEL SPINDLE . _ 1
S . 120011556 . ... . SPEEDOMETER DRIVE . . 1
6 ... . 3600020-T0301 ..  SEAL .. ... . 1
7 ..... 2001111-T0301 ... DRIVE RING. SPEEDONETER . ;
8 . 3800015-TC301 ... BEARING, BALL ... . 2
9. ..3500012-T030Y . _CHRCUP . ... . .. . ... . . 1%
10 .. 3600018-T030t .. SEAL ... ... . S 1
11. .. . 3450045-T0301 .. . BUNG, WHEEL SPINDLE . . 1
12 .. . T2001065 . .. .. SPACER. INTERNAL . ... 1

Frame 9-~-2




1509 Speed Triple (885cc) & Speed Triple (955¢cc) Parts Catalogue

Rear Wheel & Final Drive Rear Wheel & Final Drive
Ref Part Number Description Qty Comments
1..... 72015100 ........ REARWHEEL ... ... .. . 1
2 ..., T2012530 ... ... NUT, STUB AXLE .. . ... o
3.....T2012600 ......... BELLEVILLEWASHER . ... .. . 1
4 T2012500 ...... .. SPROCKET, REAR, 437 .. .. 1
5 3350004-T0301 NUT.M8 .. . ... . . 6
€. ... 13050200 .. .. ... .. BOLT, PAN HEAD, M8 €
7 ... T2012611 ....... ... FLANGED COLLAR .. .. . 1
8 . ... T3600145 .. ... .. SEAL ... .. 3
g . ... T2012385 ..., . . CUSHORIVEASSY . ..... .. 1
O ... T38an0150 | . BEARING, SPROCKET COUPLING 1
11, .. T2012380 . ... . . CUSH, OUTER ... . _ L
12 .. . T2012620 ...... .. SPACER 1
13 ... T36001558 .. .. .. O RING . ... 1
14 .. . 72012360 . CUSH, CENTRE . .. . | 1
15 ..  T2012400  CUSHRUBBER .. ... . .. . .. .. 5
16 . .. T2012401 ... ECCENTRIC ADJUSTERASSY ... .. . 1
17 T2012630 . .... . THRUST WASHER . 1
18 .. . T3500065 LOSNAPRING . . 1
19 ...  T3800170 .. ... . BEARING, DOUBLE DEEP GROOVE 1
20 .. .. T380G160 ... .. .. . BEARING. NEEDLERH .. ... ... ... .1
21 3500055-T0301 .. . CWRCLIP .. .. ... .. .. ... ... ... . 1
22 . .. 73500068 ......... CIRCLI® .. .. ... ... ... . 1
23 ... T2012571 ... .. .. CONICALSPACER .. ...... ... .. . .. 1
24 ... T3500050 .. CCIRCLIP ......... ... y
25 .... T2012305 .. .. ... REAR AXLE ASSEMBLY . ... . 1
26 .. .. 13550350 . THRUSTWASHER ... . .. . .. 1
27 ... T2012580 ...... . CONICAL SPRING WASHER ... . 1
28 .. . T2012590 ... ... ... WHEELNUT .. ... ... .. .. . 1
29 .... T3700200 ......... CLIP REARWHEEL LOCKING.. ... 1
30 .... T2012650 ......... CHAIN, FINAL DRIVE, 108L ... . o1
31 . T2012520 ......... DRIVEPIN... ... ... ... ...... . . .. 4
32 ... T3050210 ......... BOLTMEPANHD ... ... .. . .. 4
33 ... T3050120 ......... STUD, CALIPER CARRIER .. . ... ... 1

Frame 9-3




T509 Speed Triple (885cc) & Speed Triple (955c¢c) - | Parts Catalogue
_1IUT opeed iripie (009CC) & opeed Ipie (Joo . bt bcb R

Tyres, Valves & Balance Weights
Ref Part Number Description - Qty  VIN Range, Market, Comments etc.
t ..., 12001349 ... .. TYRE, FRONT, BRIDGESTONEBTZE . 1 | FACTORYFIT
T2001343 ... ... .. TYRE, FRONT, MICHELIN TX15 . . .. 1 APPROVED OPTICN

.. 12005160 ... .. .. VALVE ASSY. TYRE,FRONT = = = 1

. T2000035 ......... VALVE ASSY, TYRE . REAR ... . . 1

... 2000005-T0301 ... BALANCEWEIGHT WHEEL .. .. . . AR

12012486 .. ... .... TYRE, REAR. BRIDGESTONEBT5 . . 1 .. FACTORY FIT
T2012876 ... .. .. TYRE.REAR, MICHELINTX2S. ... . . 1 APPROVED OPTION




1509 Speed Triple (885cc) & Speed Triple (955¢c) _ Parts Catalogue

SECTION 10

COMPONENT GROUP ... i it ittt tinssnnennnnnnn. FRAME No:
Mamn Frame & Fittings ... . . R e . e e e Frame 10-2
Main Frame & Fittingscontd.. . ....... . .. .. ... .................... Frame 10-3
Rear Sub-Frame & Fittings ... ... ... . i . Frame 104
Foaotrests & Mountings U Frame 10-5 ¢
Swdestand . .. . e e, e Frame 10-6
Rear Mudguard & BatteryBox ... .. .. e e Frame 107
Front Mudguard . e o Frame 10-8
Toot Kit . o - e Frame 10-9

Frame 10-1




1509 Speed Triple (885cc) & Speed Triple (955¢cc) Parts Catalogue

Main Frame & Fittings Main Frame & Fittings

Ref Part Number Description Qty Comments

1. ... Teo?2176 ... . FRAMEKIT ... . .. ... . . 1 ALL MKTS EXCEFRT US, $G. LA
AND SCUTH AMERICA P 55071

1. T2072177 ... ... CFRAMEKIT ... . ... .. ... 1 . US48STATE. SG & SOUTH AMERICA
P 55071

1. T2072178 ... .. FRAME K11 ... ... .. . ... ... 1 USCALP 55071

1. T2c72179 ... FRAMEKIT ........ ....... . . . . 1. CAp 55071

v ... T2072196 ... ...  FRAMEKIT .. . . . 1 . ALL MKTS EXCEPT US. SG. CA
AND SOUTH AMERICA 55072

1. T2072197 FRAMEKIT .. .. ... ... .. .. 1 . US43 STATE. SG & SCUTH AMERICA
55072 P

1. T2072198 ... FRAMEKIT .. .. . . .. 1 .. USCALS5G72p

... Teg72199 FRAMEKIT .. . . . .. . . .. 1 CA 55072 p

2 .. .. T3800028 . .... BEARING, DEEP GROVEBALL = . . 1

3 3800031-T0301 ... BEARING, TAPERROLER. . .. .. _ 1

4 ... T3330225 .. .... SCREW,  TORXFLGD. M12x64 BLK .. 1

S 3550220-T0301 ... . WASHER HARD.M12 .. .. .. ... 7

6 3350006-T0301 ... NUT FLANGED. M12 .. . . . 7

7 73330227 ... . SCREW. TORX FLGD. W12 x 75, BLK . 1

8 ..... 3330210-T0301 . . BOLT.TORX. M12x56 . ... . . . . 1

9 .. .. 3330230-TO301 .. BOLT.TORX.M12x85 ... . .. . .. 1

10 . .. T33304%0 ... .. BOLT. TORX,M12x 104 . ... . . 2

... . T3330475 . . . .. BOLT, TORX.M12x94 ... .. . .. . 1

12 .. . T3200057 .. ... .. .. BOLYT.M8x3 ... . . ... . .. 2

13 . .. T2072005 . .. ... SPACER. SWINGING ARM MOUNTING .. 1

14 . . T2072280 ... .. BOSS.CHAINRUBBING ... ... ... .. 1

15 ... T2072155 . . .. .. SPACER, ENGINE MOUNTING ... .. . . . 1

16 ... T2072220 .. ... .... BRACKET. ENGINE MOUNTING .. ... . 1

17 ... 72072235 ...... . PAD, TANKSUPPORT .. .......... .. 2

18 . .. 3900001-T0301 ... GEARPOSITION INDICATORLABEL ... 1 . P 52547. NOW MOULDED TO
SPROCKET COVER

19 ... 3330210-T0301 .... BOLT. TORX. M12x56 ... .......... .. 1 .. P 60002

19 ... 73330485 . ... BOLYT, TORX. M32x44 . ... ... ... ... 1 ... 60003 p

20 .... T2070859 ... ... STOP ... 1 . 55268p

21 ... 13450267 .. ... ... FIRTREERETAINER .. ... .. .. ... 1 .. 55268 p 60871

2y ....T3330523 ..... ... SCREW, TORX, M5x12 .. .. . ... ... 1 .. 60B72p

22 73900509 ......... LABEL, ECE HEADSTOCK .. . .. .. . 1 ... 885cc ENGINE

23 . T3900500 ... ...... LABEL, ECE HEADSTOCK . ... ... . .. 1 ... 955cc ENGINE

Frame 10-2




Parts Catalogue

T509 Speed Triple (885cc) & Speed Triple (95%ec)

Main Frame & Fittings cont’'d Main Frame & Fittings cont’d

Ref Part Number Description Qty Comments

23 ... T35%0360 ......... WASHER . . ..... ... .. .. i

24 ... T3550054 . .......WASHER ...... ... .......... .. 1 50872 pr

25 ... 73900598 .. .. ... .. POWER RESTIRICTION LABEL, FR 1 355¢c ENGINE FRANCE ONLY

Frame 10-3




T509 Speed Triple (885cc) & Speed Triple (955cc) ' Parts Catalogue

Rear Sub-Frame & Fittings Rear Sub-Frame & Fittings

Hef Part Number Description ty Comments
... T2072612 ......... REARFRAME ..... ....... .. ... . 1

2 ..... 73330155 ......... SCREW, TORXM10x45 .. ... ... .. . . z

3 ... 3350005-T0301 ... LOCKNUT.MI1G ..... ... .. TR 4

4 ... T3350210 ......... THREADED INSERT .. ..., ... ... 14

5 ... T3330156 .... .... SCREW, TORX, M10x47 .. ... . . .. 2

4

_Fr_*arne 1H_



o, ~ -2

-
r L
[
- '\.I-
- -
L]

H

'

.,

r

-
=
I'L

-

-
-
;e
—

-

]
P
-
"
-
1
-

1 - Akl T - —
=1 - o - < -
L UL P 111 o S T K AT =T Y mas a1 K ot Tt TR i
P - 1a Al TR A L= -y =Tha e 4 T —_c_ M e - s =T —_ - .
T - i TR r- - - = rl o - - - L. - T s —

- : B - L - ;
fifigts - .- —_
" L b "
-, _Lr - —- . T Y b 4
- _—
" ' - m
- - b [}

T509 Speed Triple (885cc) & Speed Triple (955cc)

Footrests & Mountings

Linkil o 3 T T
— - - " =
vy - P o et e
= R .
- w LT - .
- e
- Hd ]
-
- .
= -

Footrests & Mountings

Ref  Part Number Description

nnnnn

.....

-----

-----

iiiii

iiiii

;;;;;

rrrrr

10 ..

11

-----

12 ..

13 ...
14 ...
15 ...
16 .. ..
17 .

18 ...
19 ...
19 ___.
20 ...

2% ...
22 ...
23 ....
24 .. ..
25 .

T2080550 .

13550257

lllllllll

+++++++++

---------

---------

iiiiiiiii

FOOTREST,. FRONT, LH .... . =

FOOTREST, FRONT. RH .. ... ... . 1

BHACKET, PIVOT. FRONT ... ... .. ...
PIN.PIVOT ............ ... ... ...
CRCLP, 86 ................ ... .. .

.- SPARING, FOOTREST,LH ...... .. ... . ..
e SPRING, FOOTREST RH .. .. .. .. . ..

e, SPACER ... ... .. .
CAPSCREW MBx20 ... . ... e
SCREW, PANHEAD, M10x24 . ... ... ..
CONTROL PLATE, LH ... . . .. ..
CONTROLFLATE. RH ... ... ... ..
FOOTGUARD . {H . ... ... .. . . ...,
FOOTGUARD, RH ............... .. ...

SCREW, Méex12 ... . .. ..............
SCREW, M8x28 .......................
FOOTREST HANGER, REAR. LH ... ..
FOOTREST HANGER, REAR, RH .. ... ..
FOOTREST, L ... ... ... . ... .....

lllllllll

'''''''''

.........

lllllllll

111111111

---------

---------

lllllllll

+++++++++

........

---------

!!!!!!!!!

---------

:::::::::

iiiiiiiii

lllllllll

---------

uuuuuuuuu

SPRING, RETURN _............ e
BALL BEARING .. ... e,

.................................

... PpD3774
. 83775 p
. P 53774
.. 3775 P

Parts Catalogue

i
i
'
'
v a
v
"o -
By
R
T v e
T
¢ Bt
o L




§ T W] o8 = bW mbkp =L ! S R R LR T LI ] — -
uE TIe o m Lt R TP S TR L L A R .

7509 Speed Triple (885cc) & Speed Triple (955¢c) _arts Catalogue

Sidestand Sidestand
Ref Part Number Description Qty Comments
1 ... .. T2080379 _........ KiT, SIDESTANDLEG & BRACKET . . 1 . . p 63578 - US ONLY
1 ... T2080294 ......... LEG. SIDESTAND ... .. ... ..., 1 .  ALL MKTSEXCEPT US ALL VINS
63573 P US ONLY
2..... 72080378 ......... KiT, SIDESTAND LEG & BRACKET .. 1. P6E3578 -US ONLY
2 ..... 72080345 . . ... BRACKET, SIDESTAND MOUNTING .. .. 1 - ALY MKTS EXCEPT US ALL VINS
63579 pp US ONLY
3 ..... 2080153-TO301 ...  SPRING .. . ... ... ... . .. . ... i
4 ... T3330802 ... ... BOLTMIOX27 ................. . 1
5 ... . T3050048 ... ... ... CAPSCREW. M10 x 27 ... 2 .. pB1989
5 .....T3050076 ......... CAPSCREW, M10x 23 ... .. R .. .2 ... 61990p
B 6 . .. 2080019-TO301 ... SWITCH,SIDESTAND ..... ...... 1

7 ... 3330014-T0301 . .. SCREW. TORX M&6x12 ... ... . . . 2
8 ..... T2080253 ... ... . BRACKET. SWITCH MOUNTING .. . . 1
9 . . ... 173050048 ... ... .. CAPSCHEW MI10Ox27 .. ... .. .. .. ... 1

.11I_‘:; .

dalif oot
4




" T509 Speed Triple (885cc) & Speed Triple (955¢cc) ' Parts Catalogue

Rear Mudguard & Battery Box Rear Mudguard & Battery Box

Ref Part Number Description Qty Comments

1..... T2301300 ......... REAR MUDGUARD ... . ... N 1

2 ..... 13350001 ......... NUT,CAPTIVE, M6 ......... ... .. L2

3.....T2301325 .. .. ... SUPPORT TRAY, BATTERY ... ..... . 1 . 885cc ENGINE

3..... 12301329 ........ . SUPPORT TRAY, BATTERY ... ... . .. 1 . 955cc ENGINE

4 ..... 3330507-T0301 .... SCREW.M6x 16 ..... ... O 2

S ..... 73330705 ......... SCREW,M6x 12 ... .. ... ... ..... .. 4 ... P 53413

§.....T320016 ... .. ... SCREW, M6 x 16, BLACK ... ... . ... 4 58514 p

. 3550032-TG301 .... WASHER. LARGE, M6 ....... ... .. . 4

7 ... T2301600 ......... MUDGUARD EXTENSION ... ... . . 1 . JP.DE AR GR.HK PT CH& SE

8 ..... 73330706 ......... SCREW.M6x18 ... .. .. ... ... ... . _ 3 .. JP.DE.AR GR HK PT.CHA& SE
885cc ENGINE

8 ..... 73330705 ......... SCREW, M6x18 . . ... ... ...... .. 3 ... JP.DE AR, GR.HK PT CHA& SE
955¢cc ENGINE

9 ... 3350003-T0301 .... LOCKNUT.M6 .. ... .. e 3 ... JP.DE. AR. GR. HK, PT,CH & SE

10 ... T2301610 ......... BRACKET, LICENSEPLATE .. .. ... .1 ... US&CApP 61615

11..... 73330087 ... .. ... BOLT,MS . ...... ... ... ... S 3. . US&CAPp 61615

12 .... 3350010-TO301 ... NUT. M5 FLANGED . ..... . ... ... .. 3 ... US&CAP 61615

13 .... 73330706 ......... BOLT, M6 x 18, LIGHTENED .. ... .. .. .. 2 ... US&CA

14 ... T2700284 . . ... ... REFLEXREFLECTOR.RED . .... .. ... 2 ... US&CA

15 ... 3350003-T0301 .... LOCKNUT. M6, FLANGED ... ... ... ... 2 .. USZCA

16 .... T3700033 ..... ... CLIP, PANELEDGE . ... ... e U

-
-
L - - L}
' -
dul T . - '
. - [ I
.'l-' |_|- -
Py 4 - 1 i ,
Iri I; I_‘.‘ -:- : ’ ) - - L m -
== v . )
:._'. E R i i ' . ' - ' -
S I ! ' - . _ _ - sl aa F e o . L i i} i} _ i i . . i
R L N TN == = ] — = W -z - - - - . . - - = - -, = = ; = L )
E M T i - ' .1 =D, \ ' v - - .- ' -
.-r_.llr_'% A . - LS - e oa . - - . » . :; % S _ , . ) )
A - - i
r 1 - — o
S o




- T509 Speed Triple (885cc) & Speed Triple (955¢cc) Parts Catalogue
Front Mudguard Front Mudguard
Ref  Part Number Description Qty Comments |
All Markets Except US, CA & SG
T ... T2302922-PG ... ... FRONT MUDGUARD .. __....... ... .. 1 JET BLACK
1 ..... T2302822-ED ... ... FRONT MUDGUARD ..... ... . .. ... . 1 .. LUCIFER ORAMGE
1 ..... T2302922-CM ..... FRONT MUDGUARD ....... ... . ... 1 ... TORNADO RED
1 ..... T2302922-4HG ... .. FRONT MUDGUARD ... ... . .. . .. 1 ROULETTE GREEN
2 ... T2301318 .. ....... MOUNTING STRAR. LH ..... .. .. 2
3 ..... T2301319 . _....... MOUNTING STRAPRH . ... . . ... s
4 .. .. 3330037-T0301 . ... SCREW, M6x25 BLACK . .. .. ...... 4
9 ..... 13010072 ....... . FLANGEDSLEEVE ........ .. . ... .4 . P B0526
6 ..... T3700024 ......... CLIP BRAKE PIPERETAINING ... ... 2
10 ... 3550055-TO30t . ... WASHER PLASTIC ........ ... ... ... 12 ... Pp 6052¢
1M..... 2040036-10301 ... . CABLEGUIDE . ... . ... . . ... .. . .. o]
US, CA & SG Only
t ... T2302928-PG ... . .. FRONT MUDGUARDKIT .. ... ...... ... 1 .. JET BLACK p 60274
1 ... T2302922-PG ... ... FRONT MUDGUARD .. . ... ... ... 1 ... JET BLACK 60275 P
1 ..... T2302926-€D .. .. .. FRONT MUDGUARDKIT ... ... ....... 1 ... LUCIFER ORANGE
1 ..., 12302928-CM ... . . FRONT MUDGUARDKIT. .. . . ........ 1 ... TORNADO RED P 60526
1 ..... 1T2302922-CM ... .. FRONT MUDGUARD ........ .......... 1 ... TORNADO RED 60527 p
1 ..., 12302928-HG ... ... FRONT MUDGUARD KIT, ... ... ... 1 ... ROULETTE GREEN Pp 60685
1 T2302922-FC ... ... FRONT MUDGUARD ................ .. 1 ... BOQULETTE GREEN 6OEB6 P
e ..... T2301318 ...... .. . MOUNTING STRAP.LH . ............... Z
3..... T2301318 ......... MOUNTING STRAP. RH .. .. .. .... .. ... 2
4 .....3330037-T03C1 .... SCREW, MEx25. BLACK ............. .. - |
5 ... T3010072 .. ... ... FLANGED SLEEVE ... .. ............... 4 .. P 60526
8 ..... T3700024 ......... CLIP, BRAKE PIPE RETAINING ......... 2
| 7 .....T3330709 ......... BOLT, M6 x 35, LIGHTENED .......... .. c
10 213 8. .. 12700283 ......... REFLEX REFLECTOR, AMBER .. .. ... 2
4 > 9..... T2700365 .........SPACERTUBE ... .......... ... . .. ... 2 ... Pp 60274 {(BLACK}))
P 50526 {RED)
1 P 60685 {(GREEN)
9 ... T2700368 ......... SPACERTUBE ..o 2 ... 60275 (BLACK)
60527 p (RED)
60686 Pp (GREEN)
. WASHER, PLASTIC ...... N 12... P 60526
' _CABLEGUIDE ............... ... B




T509 Speed Triple (885cc) & Speed Triple (955¢c) | , Parts Catalogue
— .
Tool Kit Tool Ki?
Ref  Part Number Description Qty Comments
1. T2301420 ... .... TOOLKIT ..... U A
2 ... 2300107-T0301 .  SPANNER, SPARK PLUG . . . . . 1
3 ... 2300109-T0301 ... ALLENKEY, 4mm ... ... . . o
r 4 ... 2300111-T0301 .. .. ALLENKEY.5mm .. .. .. . .. . 1
: 5 .....7T2300324 ... ... .. ALLENKEY.6mm ........ .. .. 1
6 ... .. 2360193-T0301 ... ALLENKEY, 12-m . ... o
“ . 2300110-T0301 . .. PLIERS, WATERPUMP . .
8 .. .. 2300106-T0301 .. . SCREWDRIVER, REVEASIBLE .. ... o
g ... 12301425 ... ... C SPANNER WITH HANDLE . . ... 1
10 ... T2301426 . .. .. RING SPANNER. i7mmAF . . ... 1
.o 12301434 ... ... . TOOL ROLL, TYPE E TOOLKIT . 1
12 ... T2301422 ... .. .. BOXSPANNER.15AF ... . .. .. . 1

___Fr_a_mom—s

L




T509 Speed Triple (885cc) & Speed Triple (955cc)

COMPONENT GROUP . .....

Igrition Switch & Lock Set .. .
Engine Management System

Electrical Equipment .
Starter & Altemator . .
Instruments

Headhght Assembly
Rear Light

indicators

SECTION 11

e, Frame 11-2
............................ Frame 11--3
i o e, Frame 114
e e Frame 11-5

......... . e........... . Frame 118
. .. Frame 11-9

Frame 11~

Parts Catalogue




T509 Speed Triple (885cc) & Speed Triple (955cc})

ignition Switch & Lock Set

uuuuuuuu

Ignition Switch & Lock Set
Ref  Part Number Description
1. 12500860 . ....... SWITCHAOCK SET .. .
1. T2500595 ... ... .. SWITCHAOCK SET
2 .. ... T2500449 .. | . IGNITION SWITCH . .
3 ... 3330013-T0301 . SHEARBOLT. M6 .. ... . _
4 T3550136 .. . ... .. WASHER. ELONGATED
5 . 12500455 ... . .. . FILLER CAP ASSY
5 . T2500596 . FILLER CAP ASSY .. .
6 .. ... 12500865 _....... . LOCK ASSY, SEAT .
7 .. .. 3330053-T0301 .. .. SCREW. Mex25
. 3330507-T0301 ... SCREW, TORX PH. M6
T2500440 0 KEY UNCUT .
94 12500105 . KEY, CUT
10 ... 35506032-TO301 . WASHER, LARGE, M6
11 . . T2070732 ... .. SECURITY PLATE, SEAT LOCK ..
12 . 12500466 SEAL. VENT TO EVAP SYSTEM |

Parts Catalogue

Comments

- US CAL
. INCLUDES Z KEYS

INCLUDES 2 KEYS

. US CAL - INC 2 KEYS
- INCLUDES 2 KEYS

KEY BLANK TO BE CUT BY DEALER

NUMEBER WITH ORDER
56056 pp 68247

UsS CAL

. CUSTOMER MUST SUPPLY KEY




T509 Speed Triple (885cc) & Speed Triple (955cc) Parts Catalogue

Engine Management System Engine Management System
Ref Puart Number Description Qty Comments
1 ..., T1290401 ... ... .. ENGINE CONTROL MODULE . . ! . . 885cc ENGINE
1 ... .. 71290425 ... ... .. ENGINE CONTROLMODULE . ... .. 1 . . 955cc ENGINE
73330706 ......... BOLT.M6x25 ........ ....... ... .. .1
. 3350003-T0301 ... . LOCKNUT,. M6 . . ... ... ... ... .. 1
. T1290003 ...... .. ROTOR,EF! .. ... ... .. S ;
5 ..... T1290026 .. ...... SENSOR. CRANKSHAFT .. ... 1
g ..... T3330071 . ... . SCREW Mé6x12 . S 1
... T1290006 .. ....... COIL.IGNITION ... . ... . . 3
8. ... 73330066 ......... SCREW.M6x20 .... . ... ........ ... 7
9 .. T1290028 . ........ CAMSHAFTSENSOR . . . .. . . 1. . p 87207
10 . . T1290031 .. .. .. SEAL, CAMSHAFT SENSOR . .. 1 » 87207
11..... 3330036-T031 ... .. SCREW.Mé6x16 ... .. o P 61250
12 . T1290510 . ... ... SENSOR. AIRTEMP . . . . 1
13 ... T1290505 ....... . SENSOR. BAROMETRIC PRESS ... . 1
14 . .. 1290024-T0301 . SPARKPLUG ...... ... ... . .. ... 3. NGKDPREEAS
15 ... 73450266 .. .. .. FIRTREEPLUG .. .. . ... .... ... 3
16 .. T1290028 . . . ROAD SPEED SENSOR D P 61250

Frame 11-3




T509 Speed Triple (885cc) & Speed Triple (955cc) Parts Catalogue -
Electrical Equipment Electrical Equipment

Ret Part Number Description Qty Comments
1 ... T2500720 ......... KITHARNESS ... ... ................ 1 .. 8B5cc ENGINE
1.....T2500688 ......... MAIN HARNESS .. .. .. e 1 .. 955cc ENGINE
2 .....3700015-T0301 ... . CABLETIE ... . ... ... e 8
3..... T2500980 ......... KIT, SEALED BATTERY ... ... ... ... .. 1 . 885cc ENGINE
3..... 12500182 ......... SEALEDBATTERY. 12AH ... .. ... .1 . 955cc ENGINE
4 ... .. 3620400-T0301 ... PIPE, BATTERYDRAIN .. . ... . . 1. P 71808
5 . 2500013-T0301 ... STRAP, BATTERY .... ... ... .. o
& ..... T2500015 ......... INSULATIONPAD . ........ .. .. ... 1
7 ... 2500155-T0301 ... RELAY, HEADLAMPS ... .. . .. 2
8 ..... T2500079 ......... RELAY, HEADLAMP CUT-QUT .. ... .. .. 1
9 .. .. T2500077 ......... RELAY, DIODED, ENG MANAGEMENT . 3
10 .... 2500025-T0301 .. .. INDICATORUNIT . . . i R
... T2505013 ......... RELAYBRACKET . ... ... .. ..... .. . 1
12 .. 3300060-TO30Y ... RIVET .. . ... ... ... ... . ... 2
13 ... 72500132 ......... HORN ... ... .. .. . .. ... o
14 .... 2500805-TO301 ... FUSE,30A . . . . . .. ... .. AR
15 ... 2500807-T7030% ... FUSE,15A ... .. ............ . _ AR
16 .... 2500810-T0301 ... FUSE, 10A ... ... ........... ......... AR
17 .... 72500812 ......... FUSE.OBA . .. ........ ... ... .., A/R
18 ... . ¥2505036 ... ....FUSE. 40A .. ... ..................... AR
19 ... 73450266 ......... FIRTREEPLUG ...................... 2
20 .... 72505040 ......... LINKCONNECTOR ................. 1. . PpE18I2
21 .... 72500356 ......... COVER, DIAGNOSTIC CONNECTOR ... 1

) | | Frame 114

SEEeet e T UL T T e e R




T509 Speed Triple (885cc) & Speed Triple (955cc) Parts Catalogue

Starter & Alternator Starter & Alternator
Ref Part Numbeyr Description Qty Comments
1 ..... TI130635%0 ...... ... ALTERNATOR ... ....... . 1
2 ..... 3600100-TO301 ....'ORING........ . ......... ... . oo
3..... 71220306 ......... CENTRE, ALTSHOCK ABS ... ... . 1
4 ..... 3350014-T0301 . ... FLANGED LOCKNUT ... ... .. . R
5 . ... A330040-TQ30Y ... SCREW MB .. .. .. ... .. ... .. .. 3
6 ..... 1310000-T0301 ... . STARTERMOTOR ASSY . . ... . 1
7 ... 0 1310004-T0301 .. WIRE & BOOT ASSY . . H
8 .. ...1310007-10301 ... . BOOT, TERMINAL . ... ... .. .. . .. .. . 2
9 . ....3350008-T030t ... NUT . . .. .. 3
10 ... 3558C018-TO301 ... . WASHER ... ... . ... .... . _. ... . 3
) R 3200117-TO301 ... . BOLTMe25. . .. ... .. ... .. 2
12 ... 3600115-TO31 ... ORING... ........_....... .. LT
13 ..., 1310008-T0301 .  SWITCH, STARTER SOLENGCID . .. 1
14 ... 310013 ... ... . .. BRACKET, SOLENOIG .. ... .. oo
15 .... 3330523-T0301 . .. SCREW.M5x12 ... ... ... .. ... _. 1

Frame 11-5




7509 Speed Triple (885cc) & Speed Triple (955cc)

instruments

11--1. L]

10 ...,

1

12 ...
13 ...
14 ...,
15 ...
16 ....
17 ...
18 .. ..
19 ..
20 ....
21 ...
22 ..
23 ...
24 ...
25 .
26 .
27 ....
28 ..

Frame 11-6

2500090-T0301 . ...
T2505034 . .. .. ...

. T2505015 .........
... 12700079 ... ..
T2040183 .........
. 3330017-T0301 ...

Description

lllllllll

rrrrrrrrr

Qty Comments

SPEEDOMETER. MPH ... ... .. ..
SPEEDOMETER. KPH
_BULB.T65. 1.7W ....... .. .....
. BULB, T10, 1.7W
HARNESS, SPEEDOMETER ...... ..
SCREW, TRIP METERKNOB .. ... .. ...
KNOB. TRIP METER
. TACHOMETER
HARNESS, TACHOMETER .. .. . .
TEMPERATURE GAUGE .. ... .. ..
WARNING LIGHTUNIT ... ... .
BULB, T6.5.3.0W ... ........
HARNESS, WARNING LIGHTS ..
COVER, WARNING LIGHTS ..... ... ..
SEAL, WARNING LIGHT UNIT .. .
SCREW, M4x16
. WASHER, M4 COUNTERSUNK .. . . .
. SEAL. SPEEDOMETER ... ... ..
SEAL, TACHOMETER ... ..... ..
SEAL. TEMPERATURE GAUGE . ... ... 1
COVER PLATE, INSTRUMENTS ... ...
HOUSING, INSTRUMENTS .. ... .. ... |
GROMMET
FLANGED SLEEVE, M5
SCREW, MSX20, BLACK
GROMMET, INSTRUMENTS ... ..... ...
NUT/WASHER ASSY, M5
SPEEDOMETER CABLE
. SCREW, C'SUNK, M5x17

----------------

-------------------

-------------

lllllllllllllllll

r = = = a T = or = & » 1 ®m a4 a2 m - a4 = m -

...........................

................

lllllllllllllll

lllllllllllllll

iiiiiiiiiiiiiii

---------------

Parts Catalogue

MILES PER HOUR

KILOMETERS PER HOUR




T509 Speed Triple (885cc) & Speed Triple (955¢cc) B ____ Pans Catalogue
Headlight Assembly Headlight Assembly
Ref Part Number Description Qty Comments
1 ..... 12700562 ... ..... HEADLIGHT SUPPORT ... .. .. ... . 1
26 SEE INSTRUMENT SECTION 2 ..... T2700563 ....... .. HEADLIGHT SUPPORT CLAMP .. 1

3 ..... T3050071 ......... CAPSCREW MBXx30 . .. .. . 2
4 ... .. T3350135 ... .. NUT M8 .. . .......... .. o 2
5 ..., 73550072 .. ... . WASHER. M6 .. ... ... 4
6 ... . 13202085 ... ... .. BOLT, M6 . . .. e
7 ..... 73350067 .. ... . NUT. FLANGED. M& ... .. . 2

. - 8. ... T3020020 .. ... ... GROMMET ......... 4
9 . ... T310017 .. ... .. . FLAMGED SLEEVE .. ... . ... .. .. .. 4
10 ... 72700566 ... ..... RETAINING PALTE .. 1
1M1 ..... 333052376301 . ... SCREW Msx12 ..... ... . ... .. ... 1
12 .... 72700554 .. . _.. HEADLIGHT BOWL ... .. ... . 2
13 ... T3330606 . .. _. . BOLT, BTN HD. M10 x40 . .. .2
14 .. T2700553 ...... .. HEADLIGHT PIVOT .. ... 1
15 ... T3350056 ....... . LOCKNUT, FLANGED M10 .. .. ... .. . 2
16 ... 2700210-T0301 . . BULS, PARKING LAMP 4W . .. 2
17 .. 12700478 .. ..... .. PROTECTIVE BOOT . ... .2
18 .. .. T2700559 ... ... .. SUPPORTRING ... . .. . ... .2
19 ... 2700001-T0301 ... BULB, H4,60/55 ... ... .. L2
20 .. T2700558 ... ... .. HEADLIGHT, LHDIP.RH ... ... ... o
20 ... 12700556 ........ HEADUIGHT RHDIPRH .. .. .......... 1 ... DE.SEBRITES FT.GR.CHNL FR.AR
20 ... 12700557 ...... ... HEADLIGHT, SYMMETRICALDIP ... .. .. 1 .. USAUCASG
21 ... T2700548 ... ... . .. HEADLIGHT. LHDIP.LH .. ... ... .. ... . 1
21 ... T2700548 ... ..., HEADLIGHT RHODIP LH .. ... . ....... 1 ... DESEBR.ITESPTGR.CHNLFRAR
2Y ... T2700557 ......... HEADLIGHT, SYMMETRICALDIP ... . ... 1 .. USAULCASG
22 .... T2700560 ......... HEADLIGHTRIM ... ... .. ... ... .. .. 2
23 ....T3330585 ......... SCREW, M4 x30 ... .. e Vi
24 .. T330069 ......... NUT. M4 o 2
25 ... 12500686 ... ..... HEADLIGHT SUBHARNESS .. ... ..., . 2
26 ... 72040879 ......... INSTRUMENT SUPPORY CASTING ... .. 1
27 ... .. T2040874 ......... COVERPLATE ... . ... .. .. .. ......... 1
23 ... T3330706 ... ..... SCREW, M6x18 ... . ... ... ........... 3
29 .... 3330523-T0301 ... . SCREW. M5 x 12 ... .. .. ... . . ... ... 1
30 .... 3550011-TO301 .... WASHER, M10 ... . ......... ... ... .. . 2

¥

Frame 11-7




T509 Speed Triple (885cc) & Speed Triple (955c¢c) Parts Catalogue

Rear Light Rear Light
Ref Part Number Description Qty Comments
1 .....T2708305 ......... REARLIGHTBODY .. . . ... . 1
1..... T2705306 .. ... .... REAR LIGHT BODY .. .. . .. .. ..o 1 . Us
2 ..... T2700670 ......... HARNESS REAR LIGHT ... . ... . 1
a..... 2700054-TO301 ... . BULB ... ... ... .......... ... . ... . 2
4 ... T3330568 ......... SCREW. MSx18 ... ... ... ... . ... .. 2
5 ..... T2700366 ... .. ... BRACKET, REAR LIGHT, LiH ... ... . 1
6 ..... T2700367 ......... BRACKET, REAR LIGHT.RH ... . .. . . 1
7 .....T2708350 ....... .. NUMBER PLATE LIGHT .. ... ... ... . . .1
8 .. ... 2700002-T0301 . . BULB ... ... ... ... ... .. ... 1
9 .. ... 73350041 ...... . NUT,PLAINNMS ... . ... .. ... ... 2
10 .... 73350034 ......... WASHER.LOCK ........ ... . .. ... 2
11..... T2700650 ... .. .. REFLECTOR ... ........... . . ....... 1
12 ... 135850252 ... ... WASHER, M5. RETAINING ... ........ 2
13 .... T2706040 .. ... .. BLANKING STICKER, REAR LIGHT .. .. 1t ... STIiCK TO UNDERSIDE OF REAR LIGHT
LENS

14 ... 3550050-TO301 ... WASHER PLASTIC . .. .. ....... ..... 2 . Pp52422

B Frame 11-8




- - TS509 Speed Triple (8850c) & Speed Tn'plé (955cc) | Parts Catalogue

Indicators Indicators
Ref Part Number Description Qty Comments
1 ..., 12705200 ......... INDICATORLHF/RHR .............. . .2
2 .. ... 12705210 ... ...... INDICATORRHFAHR ... .... ... .. .. . 2
3..... T2700673 .. .. ... .. SCREW, INDICATOR LENS FIXING .. .. 4
. 2700032-T0301 ...  INDICATORBULB .. ......._..... ... .. 4
. 12700672 ... ... ... INDICATORLENS ... . . . . .. .. ... . .. 4
6 ..... 3330030-10301 .... SCREW. M6 x 12, BLACK .. ... .. ... .. 2
7 ..... T2100419 ... .. .. .. BRACKET, INDICATOR.RH . ... ..... 1 . . 885cc ENGINE
7 ... .. 12100412 .. ... ... . BRACKET, INDICATOR. RH .. ... .. ... 1 . 955cc ENGINE
8 .....T2100409 ......... BRACKET, INDICATOR. L ... .. . .. 1 . 885cc ENGINE
B..... T2100411 ... ..... .. BRACKET, INDICATOR, LH ...... ... .. 1 955cc ENGINE
g ... 3550020-T0301 ... WASHER, M10 ... ... . .. ... .. 2
10 T3450053 .. ...... CA> 2
1., .. T3350070 ......... NUT. PLAIN, MO .. .. ... ... .. .. .. a
12 ... T3550138 ......... WASHER, SERRATED LOCK, M10 ... .. 4
13 ... T3550008 ........ CWASHER. M0 ... ... ... ... . 2

~ Frame 11-9




T509 Speed Triple (885cc) & Speed Triple (955cc) | Parts Catalogue

SECTION 12
COMPONENT GROUP ... i it it i er et ratanonnenne van FRAME No:
Bodywork — Side Panels . ... . . Frame 12-2
Bodywork — Side Panelscontd .. .. ... ... ... e Frame 12-3
Bodywork — Decals ... ... .. Frame 124

Frame 12-1




T509 Speed Triple (885cc) & Speed Triple (955¢cc)

_ Parts Catalogue

Bodywork - Side Panels ——— Bodywork — Side Panels
Ref Part Number Description Qty Comments
‘8 1..... T2302924-PG ..... REAR PANEL ASSY 1 JET BLACK p 66065
\ " 72303465-PG ..... KIT. REAR PANEL ASSY 1 JET BLACK 6606€ P 68247
: _ t ..... T2302924-PG . REAR PANEL ASSY 1 . JET BLACK 68248 pp 7169¢
A ‘;Amf%ﬂf Sﬂiﬁtﬁl“‘hﬁﬁ 1. T2302895-PG . REAR PANEL ASSY . 1 JET BLACK 71692 pp
| i%ﬁ%{;%ﬁ%ﬁ& 1. T2302924-ED . .. REAR PANEL ASSY 1 LUCIFER ORANGE
 TEPeE VERENESI AP CTES 1 . T2302924-HG ... REARPANEL ASSY . .. .. . 1 ROULETTE GREEN p 65065

1  T2303465-HG .. .. KIT, REAR PANEL ASSY . . 1 . ROULETTE GREEN 66066 P 68247

%«?—/4 %,/4 1 ... T2302924-HG . ... REAR PANEL ASSY 1 .. ROULETTE GREEN 68248 P 71698

& 2d o 2 1 ... T2302895-HG REAR PANEL ASSY ! . ROULETTE GREEN 71695 9

- \:3/& t ... T2302924-CM ... . REARPANEL ASSY . . . 1 TORNADO RED P 66065

~ 1 ... . T2303465-CM .. . KiT. REAR PANEL ASSY 1 .. TORNADO RED 66066 P 68247
1 .. T2302924-CM ..... REARPANEL ASSY . . ' 1 TORNADO RED 68248 pp 71698
2 ..... T2301440 CSEAT, FRONT .. . . . . . . ... 1
3. . T2301450 ... . . SEAT.REAR . ........ ... . ... .. . .1 . INCLUDES STRAP
4 . ... 3330508-T0301 .... SCREW,LGE SKTHD. M6x22.BLK = . 4 P 51088
4 .. 13330514 . BOLT. LGE SKT HD. SHLD, ME x 20. BLK 4 . 61069 p» 66065
4 ..., 73330086 | . . SCREW LGESKTHUO. M8 x 22 BIiK ... 4 . 66066 P 68247
4 .. . T33305t4 ... . BOLT.LGE SKTHD.SHLD. M5 x20,BLK 4 .. 68228
5 12301456 . . BUNGEE STRAP RUBBER . 1
6 .. .. T3330792 ... . ... SCREW, M6 x16 .. . ... .. ... .. 2
7.... T3550386 . .. . . WASHER.ME .. .. . . ... ... 2
8 .. ..71333079% .. . . SCREW.M& x40 ... . . ... ... ... 2
9 12301470 ... . .. . PEG,LUGGAGE TIEDOWN . .. ... . 2 . P 66065
9 .. .. T2301472 . .. PEG, LUGGAGE TIEDOWN ... ... Z  650BE P 68247
g ... .. 12301470 .. PEG.LUGGAGE TIEEDCWN . .. .. .2  £8248p
10 .. . 72301485 . . . INLET BLANKING PLATE, LH ... ... . 1
"m... . 12301495 ... INLET BLANKING PLATE, RH
12 ... 2700088-TU301 ... WASHER. M4 ... ... . . . . P 56359 LH & 56660 RH
13 ... T3330436 .. .. . .. FIXING, BLANKING PLATE . ... . 6
14 .. T23003%0 .. ... .. MIRRORASSY.LH ..... ... .. .. 1
15 ...  T2300392 ........ MIRRORASSY.RH ... . .. 1
16 .. .. 73330521 . SCREW,M&6x25 . ... ... . . . ... .. 2 . . P 54417
16 . .. 3330707 ........ SCREW.MBx25 ...... ... . . 2 ... 54418
17 T3660111 ... ... .. FOAMPAD .. .. ....... . . L 2
18 T3900061 ......... LABEL, DAILY SAFETY CHECKS . ... 3
13900074 .. . .. .. BADGE, UNIONJACK ... . .. .. .. . f

i ) Frame 12-2




T509 Speed Triple (885cc) & Speed Triple (955cc) Parts Cataloc,.
Bodywork — Side Panels cont’d - — — Bodywork — Side Panels cont'd
Ref Part Number Description Qty Comments
1
18 20 ... T3450270 ... ... .. PANEL RETAINER ....... .. . ... 1
\ 21 .... 3600025-T0301 .... ORING ... ......... .. L 1
—T 22 ... 13550074 ......... WASHER, RUBBER . 4 61069 P 66065
ALY SAFETY LAFLXE ..
.fi\. TAGLIHE S RERIET ox ORTEOULE 22 ... 3020150-7T0301 .... GROMMET . .. . _._.. . .. . 4 C7 G P BB24T
CONTROLES DF SECUHITE ﬂtﬁ]"ﬁ'tﬂﬂiinﬁ |
| | vems 2ACOE 5 Dunbias o st i, 22 ... T3550074 .... ... WASHER, RUBBER 4 »
§ VS NOHE GIORNALERE Db SICUPEZLA y
DAGELLISKE VEIIGHFIDSWIPELIES | | 23 ... T3IooN7...... ... FLANGED SLEEVE . ... . o 4 » 68247
24 ... T3010107 ... ... FLANGED SLEEVE .. .. . 2 WBOBE P 68247
.15;/4 o4 25 ... 3020010-T0301 ... GROMMET . ... .. . .. . .. 2 6BDEE P BBIAT
3

%,,23 g‘,
22 :
3

gy
-

Frame 12-3




509 Speed Triple (885cc) & Speed Triple (955cc)

Bodywork — Decals

Bodywork - Decals

Ret Part Number
885cc Engine

1 .. ..T2402420 ...... ..
1..... T2402425 .
1 .....T2402431 ... ... .
1. .. 72402427 ....... ..
.. .. T2402426 .. ...,
t ... T2402432 ... . . ..
2 ... T2302930 . ... . ..
2 .....72302926 ... ...
2 .. 12302945 ... ... ..
2. .. T2302939 ..

2 . ... T2302840 . ...

2 ... T2302946 .. ...

955cc¢ Engine

. T2402420
. 12402431

12402427

. 12402432 . . ..

12302961
T2302963

12302962 .
... 12302964 . .

Parts Catalogue

Description

TANK DECAL, SILVER, LHS

TANK DECAL, WH.TE LHS . .
TANK DECAL, SILVER/BLACK, LHS
TANK DECAL, SILVER RHS =
TANK DECAL, WHITE, RHS

TANK DECAL, SILVER/BLACK. RHS .
DECAL. REAR BWORK, SILVER, LHS
DECAL, REAR BWORK, WHITE, LHS .

DECAL, REAR BWORK., BLACK. LHS

. DECAL, REAR BWORK, SILVER. RHS

DECAL, REAR BWORK, WHITE, RHS

DECAL. REAR BWORK, BLACK, RHS

TANK DECAL. SILVER, {HS .. .

.. TANK DECAL, SILVER/BLACK. LHS

--------

........

--------

------

TANK DECAL. SILVER, RHS ... .

. TANK DECAL, SILVER/BLACK, BHS .
DECAL, REAR BWORK, SILVER, L HS . ..
DECAL, REAR BWORK. BLACK, LHS . ..
DECAL, REAR BWORK, SILVER. RHS

... DECAL, REAR BWORK, BLACK. RHS . .

Qty

Comments

. HITTED TO BLACK TANK

FTTED 70 CRANGE TANK
FITTE O 7O GREEN & RED TANKS
FITTED TO BLACK TANK

FITED IC DRANGE TANK
FITTED TO GREEN & RED TANKS

- HITTED TO BLACY REAR BWORK
- FITTED TG ORANGE REAR BWGRH

HTTED TOGREEN & FED REAR
BWORK

FITTED TO BLACK REAR BY/ORK

FITTED 7O ORANGE REAR BWDRK

FITTED TO GREEN & RED REAR
BWORK

- FITTED TG BLACK TANK

FITTED YO GREEN & BED TANKS
FITTED TO BLACK TANK

- FITED TO GREEN & RED TANKS

FITTED TO BLACK BODYWORK
FITTED TO GREEN BODYWORK

.. FITTED 1O BLACK BODYWORK

FITTED TO GREEN BODYWORK

Frame 12-4




T509 Speed Triple (885cc) & Speed Triple (955c¢c)

COMPONENT GROUP

Sarvie Tools
Owners Handbooks
Semnvice Literature
Touch~-Up Pant

SECTION 13

...................... seruressasaar-1enesss. . FRAME No:

Frame 13-2
- Frame 13-3
f-rame 13-4
Framoe 13-4

“ﬂﬁ—“mh-_m——"-" B P e e S v s ¥ O

Frame -9

i Tl S —

Pa

rs Cataigg_y_g




1509 Speed Triple (885cc) & Speed Tle (955¢cc) | | Parts Catalogue

Service Tools Service Tools

Rey Part Number Description Qty Comments
1. 73880250 . ENGINE MANAGEMENT DIAGHOSTICS ¢
2 . i 3880300 .. . WRENCH, YOKE URPER NUT 1
3 T3880285 ... . FORK SEAL/BEARING DRIFT 1
4 . T3R8030% CLUTCH, ANTI-R0TATION TOCL ’
5 13860290 . WERENC SWINGING ARM CLAME 1
& . 13880311 L FILTER WHENCH 1
7 T3RB029% - WHENCH SWIHGING AR (LOCK 1
8 . T3860315 EXYTRACTOR. CYLINDEN LINERS

9 . 73880105 . . ANGULAR TOFRQUE GAUGF 1
10 T3880012 VALVE SHIM R:MQOVAL TOOL 1
11 3880075-T0301 WHEEL BEARING FITMENT 1
12 . 3B80070-T0301 WHEEL BEAR NG FITMENT ;
13 JBRON40-TO01 ALTERNATOR SHAFT LOCKING JIG 1
14 . 3880160-TU301 FORK FILLER EVACTUATOR 1
15 T 3680046 SOCKET, 46rmm, 1/2° 5Q DRIVE 1
16 . 13880260 CONNECTOR CABLE, DIAG UNIT 1
17 T3880048 FUEL PRESSURE GAUGE 1

Frame 13-2




T509 Speed Triple (685cc) & Speed Triple (. 9585cc)

dwners Handbooks

P — - "

- FI T T TIRN R TET g F T Ty r—

e -

- g b

jC

)

-rr

o u = = e r—rm — — o s e————

Parts Catalogue

Owners Handbooks

Ref

Part Nummiber

885cc Engine
T38550G0

1 ...,

1.
1.

1
1

. T3855005
.. T3855G1C

T3855015

. T3555020

13855025

. 13855030

T3855035
13855044

. T3855045

T3855951

- T3855050
955¢r: Engine

I

1

LI

173855200

. 138552056

. 13855210

13855215
13855220
13855225

. T3855230

T385523%

. 13855240
13855245 |
13855250 . .

13855255

Description

VWNERS HANDBOOK 438Y
CWNERS HANDBOOK AGSY
OWNERS HANDBOUK ASSY
OWNERS HANDBOOK AS3Y
OWNcRS HANDBOOK ASSY
OWNERS HANDBQOK ASSY
OWNFERS HANDBOOK ASSY
OWNERS HANDBCOK ASSY
OWNERS HANDBOOK ASZY

. OWNERS HANDBOOK ASSY

OWNERS HANDBOOK ASSY
OWNERS HANDBOOK ASSY

- DWNERS HANDBOOK ASSY

OWNERS HANDBOGOK ASSY
OWNERS HANDBOOK ASSY
GWNERS HANDBOOK ASSY
OWHNERS HANDBOOK ASSY

- OWNEHRS HANDBGOK ASSY

OWNERS HANDBOOK ASSY

- OWNERS HANDBOOK ASSY

OWNERS HANDBOOK ASSY

. OWNERS HANDBOCK ASSY
. OWNERS HANDBOOK ASSY

. OWNERS HANDBOOK ASSY

885cc & 955¢cc Engine

aaaaa

-----

-----

13855002 .
. 13855007
13855012 .
. T385507

13855022
13855027

13855037
13855042

. 13855047 ...

--------

---------

. 1385503z ... .....

--------

--------

- SERVICE RECORD BOCK
. SERVICE RECORD BOOK
. SERVICE “ECORD BOOK

SERVICE RECORD BOOK .
SeRVICE RECORD BOOK .

.....

SERVICE RECORDBOOK ... .. . .
SERVICE RECORDBOOK . ... ... . .

SERVICE RECORD BOOK

SERVICE RECORDBOOK .......... ..

. SERVICE RECORD BOOK ..

-----------

Qty

Comments

UK

. USA

DE
FR
ES
T

NL
PT

. JP

SE




1509 Speed Triple (885cc) & Speed Triple (955¢cc) Parts Catalogue

e e et i et ———

Service Literature Service Literature
Ref Part Number Description Qty Comments

1..... T3850570 ..... .. SERVICE MANUAL. ENGLISH . AP
S T3850580 ... ... SERVICE MANUAL. FRENCH AR
1 .. 73850590 .... ... SERVICE MANUAL, GERMAN AR
13852120 . ..... PARTS CATALOGUE AR MISROFICHE MNOT USa
74852130 .. ... . PARTS CATALOGUE | AR MICROFICHE USA
738506805 ... . REPAIR TIME FICHE .. AR ENGLISH
73850815 . .. . REPAIA TIME FICHE AR GERMAN
. 73850825 . . ... REPAIR TIME FICHE | AR FRENCH

3850500- 10301
- 3850501-TO301
3050510-TO301
3850512.-T0301
3850514-T(301
- AB50516-TOA0T
3850518-70301
3850520-TG301
. 13850522
3850480-TO301

B PAD, ENGLIGH

PDIPAD,

. PRI PAD),

FDI PAD.
Ft PAD.
PD PAD.
D PAD,
POl ~AD,
P PAD,

. PO PAD,

ENGLISIH
GERMAN
FREMNCH
GUTCH .
ITALIAN
JAPANESE
SPANISH

US ENGLISH
PORTUGUESE

AR

AR

AR
AH
AR
A'H
AH
AR

AR

3 PART SET UK U

i
s
2 PART SET. O SEAS USE

(R . T~ T - N ~ S L A O - AR - S % R % B AU (ST N

13854095 = . SERVICE CHECK SHEET. ENGLISH AR
. T38545096 . . . .. SERVICE CHECK SHEET FRENCH ... AR
5 .. .. 73854097 ... .. .. SERVICE CHECK SHEET. GERMAN . A'R

&)

3 5 4

I I

bl
— - —_——
Hepair Oparation Times Db I M iR TN, ™ Tt P DELIFEPY WEPLCTION
w +  ra—— -----—-—-u.—-n.-—--a.-..-—.--.'-pq_. ———
- -
S— - A e w i l [ mm— . s = st il — el - L —— -
an o [Smp—— -1 — 4= s gy pj— B b om b b i S B e aman
' - + R - - - v — —_ e T
gk = r-—-—“—'\---lll- N ar R J——— L]
o r — — e o 27 A ek e e . e — =
- - - S W et~ e bl Pl i e —
= gl T - i e L ol L : [ ———
e i, Ay gl g o e eyl —
g ey T Com o gl L ol s o g — s
E T el g — S e el E——
H —
- - ey - et v — A oo — ' i W
11-—-—-&--—-*—& —— e gy — el W
[ T 3 [ e p—— —r
- o I gl o g oo e g g | kil = e S miinn i =g el -
' S v S, - ——— TP TR - W T T Mk e i kel B miel B L W
U ek F- el cw — ——p o e L — wwmk A c—-—-——r—-“m- e
~— —— -.-...n.-n-p-..—.-.-; — - o e— -k -
;| ' Pt kel wel - e + Epy e by e - — — _—
Y - A —— e, e —— T E— a = Pl TN R LT TR B
T e e am fd —-m ——— 1 -
| —— e o T o e epi— o e Pl § Bl momr ' ke mm b ke
AR Tir o ——— G——r ——— - —— - — g .
e e — i — el F H — — = o — -
— s e s . i
e ——
i — — sy - -y s,
el — e i ——— e . o o
i [ T ——— [E—
1 T S————— - iyt oMiepmliel e e = 12 - - ——
Y Sl el “rer—"—— | ———- P r——— -
——
e - e T e g
._.-.‘— et L) il e = mpn g g S R L, B ey
k il = il TR el f— - el
e mar- T e Sl ———— L
B g —— [ -
- ey N g ey W iy -
™S el — m— - A —— — Fe—— At il — —
] i e p— -l e ——— L
L vt m— o AT - - S M T e v A i
. R r wla ppe— — T Sl i
- - St el - - - - oty T e LS ———ri
= — - e e— inlinl i o sh— o = = T s y
- —— m: L, o - '-—""‘"-"""1_
- - — e 1 — AL - S e—
=T wm b - - A iR [ —— ' g bl - N e
T ol d— g = 1 T Wi v L e P
- -l — - — T e - F R S | e At iy e
_—— - gn W e - el 1 L ' ;:F"HF - -
A = e - e L e g—— e
— A S P 1 - M . - - - e [ ————
Frmr —-—
o T !
[ S s ol
'-'.T- [ e TPy i - I
I - - i il kil . W
[ — et LA —————— P r— ,.:ir-—ll-—.—l.#
1 . el p—
T —— - a r —m 4 arm= o | 1 —yg_rul. g e — . —— —— L R F )
H_-m'h =g - — -
T e kr ———r— l— ’ ————— e ———— — —— TR b ..:-' [
-II'IIHL_-
el te ke e . : — e wr—— emr——miars = = == . r gt .
gl gy ——y
[ mer .y _—— e e e e r em e _— e EoEe— n | ! = el Saar
i L U
] _'_'"-'_:::' el gt ms e = oaees s m—— e e :_h ﬂ-—-—--—--—-——t—-ub————
- —_ - —— '] LT ol l_""""_ - -
R . - - e p—— i — e . i T — . —— o
-n ol P PR il oy Mg e s relig ey L I
_— o
R R Lo ol R i gl
- P - L —_— — - ———rr—
e _ -

YA — L =i el
T A P e — el bl - - -
L]

rrame 134

I e i L AT Ty L I LE v W T Ty S WP P I P Y O ST VP PO R S LRSS 1 1T,



T509 Speed Triple (885cc) & Speed Triple (955¢cc) Parts Catalogue

Touch—up Paint Touch-up Paint
Ref Part Number Description Oty Comments
1 ... 3120190-T0301 . ... TOUCH-UP PAINT - . 1 LLEARLACHIER
1 . T3120300-PG .. . KIT. TOUCH-UP PAINT H JETRLACK
1 ... T3120300-ED . . .. KIT, TOUCH-UP PAINT t LUCIFER ORANGE
1 .. T3120300—HG ... .. iIT, TOUCH-UP PAINT 1 R ULETTE GREEN
1 ... T3120300-CM . . . KIT, TGUCH--UP PAINT ! TORNADO |ED

NOTE: KIT CONTAINS COLOUR PLUS CLEAR LACQUER

B -

Frame 13-5




T509 Speed Triple (885cc) & Speed Triple (955cc)

Master Index

Reference following the part number indicates the page number(s} on which the part n: mber is fisted.

1100039--T0301, Frame 1-5, Frame 1-6
1100041-TO30Y, Frame 1-5, Frame 16
1110015-T0301. Frame 1-5, Frame 1-6
1110051-T0301, Frame 1-5, Frame 1-6
1110052-T0301, Frame 1-5, Frame 1-6
1110953-TG301. Frame 1-5. Frame 1-6
1110060-TCG301. Frame 1-5, Frame 1-6
111G150-T0301, Frame 1-5, Fraine 1-6

11200006- 79301, Frame 1 -5
1120002-T03u1 . Frame 1-5

1120015-T0301, Frame 1-5, Frame 1-6
11200305-T0301. Frame 1-5. Frame 146

1120120—-T4301, Frama 1-5
1130050-T0301, i-rame 1-2
1130060-T0301. Frame 1-2
1130115-T0301, Frame 1-2
1130200-T03C1, Frame 1-3
1130205-T0Q301, Frame 1-3
1130210-T0301, Frame 1-3
H30215-T0301, Frame 1-3
113022010301, Frame 1-3
113022510301, Frame 1-3
1130230-T0301, Frame 1-3
1130235-T0301. Frame 1-3
1130240-TG301, Frame -3
1130245-T03G1. Frame 1-3
1130250-T03017, Franm. 1-3
11302556-7 0301, Frame 1 -3
1130260~ 103041, Frame - -3
1130265--TO3C, Frane 1-3
1130276--10301, Frame 1-3
113027570301, Frame 1-3
113028073301, Frame 1-4
1130285 -T03C 1. Frame 1-4
1140020-T0301 . Frame 1-3
114003010301, Frame 1-5
114004070301, Frame 1—4
1140110-T0301. Frame 14
114018570301, Frame 14

 Framz 1-€

1140185-T3301, Frame 1-4
114019070301, Frame 1-4
1140211-T0301, Frame 1-4
1140260-T030%, Frame 1-3
1160360-T0301, Frame 3-2

116037 1-T0301, Frame 1-5,
1160372-T0301, Frame 1-5.
11€0373-T0301, Frame 1-5,
1160374~-T0301, Frame 1-5,

1160390-T0301, Frame 1-5
1160385-T0301. Frame 1-5

13170089-T0U01, Frame 2-2,
1170090--10001 Frame 2-2,
117009170301, Fraine 2 -2,
1170092-TO301. Frame 2-2,
1170310-TO301, Frame 2-2,
1170315-T0301., Frame 2-2.
1170320-T0301, Frame 2-2,

117032510301, Frame 2-2
1170330-T0301. Frame 2-

1170335-T0301, Frame 2-2.

1180130-T0301, Frame 2-4
1180150-T0301, Frame 2--4
1180160-T0301, Frame 24
1180170-T0301, Frame 24
118017510301, Frame 24
1180180-T3301, Frame 2-4
1180 + -TO30 . Frame 2 4
1180280-T0301. Frame 24
1180230-TQ301, Frame T -4
1196021-T0301, Frame 2-6
1190022--TG301, Frame 2-6
115G100-T0301, Frame 2-5
1190110-T0301, Frame 2-5
119G 40-TO301, Frame 2-6
1180160-T0301, Frame 2-6
11930170-TU301, Frame 2-6
1190790--TO301, Frame -6
119&29&— 1’9_:.321, Frame 2-5

Frame 1-6
Frame 16
Frame 1-6
Frame 156

fFrame 2-3
Frame 2--3
Frame 2-3
Frame 2-3
Frame 2-3
Frame 2-3
Frame 2-3
Frame 2-3
Frame 2--3

Frame 2-3

1190230-T0301, Frame 2-5
1190300-T0301, Frame 2-5
1190310-T0301, Frame 2-5
1190335~T03013. Frame 2-6
1190340-T0301, Frame 2~-6

1210461-10301, Frame 3~9. Frame 3-10

1220130-Tu301, Frame 2--7
1220141-~-T0301, Frame 2-7
1220291-T0301, Frame 2-7
122GC230--T0301, Frame 2--7

1260012-T0301, Frame 1-2. Frame 3~-+

Frame 3-5, Frame 3-8

1260040-T0301, Frame 3-4. Frame 3-5
1250041-T0301, Frame 3—4 Frame 3-5

1290024-T0301, Frame 11-3
1310000-T0301, Frame 11-5
13100G4--T0301, Frame 11-5
1310007-T0301, Frame 11-5
1210008-T0301, Frame 11-5
2000005-T0301, Frame 9-4
200111170301, Frame 92
2020003-T0301, Frame 8-2

2020014--T0201, Frame 8-3, Frame 8-5

202003110301, Frame 8-4
2020050-T0301, Frame 8-5
2020154-T0301, Frame 8-2
2020158-1T0301, Frame 8-2
2020258-T0301, Frame B-3
2020440-T0301, Frame 84
2020472-T0301, Frame 84
2020476~T0Q301, Frame 84
2020954--10301, Frame 8-5
2020966-T0301, Frame 8-5
2040036-TQ301, Frame 10-8
20800183-TO301, Frame 10-6
208003510301, Frame 10-5
2080049-T0301, Frame 2-6
2080153-T03G1, Frame 10-6

2100002-T0301, Frame 52, Frame 5-4

Parts Catalogue

2100108-T0301. Frame 5-2, Frame 5-4
2104 122-T0301, Frame 5-2 Frame 54

2200019-TQ301, Frame 4-9

2300106--T0301, Frame 10-9
2300107-T0301. Frame 10-9
2300109-T0301, Frame 10-9
2300110-T0301, Frame 10-9
2300111-T0301. Frame 10-9
2300113-T0301, Frame 10-9
2400070-T0O301, Frame 4-2

2500013-70301, Frame 11-4
2500025-T0301, Frame 11-4
2500085-T0301, Frame 11 -6
2500630-T0301, Frame 11-8
2500095-10301, Frame 11-6
2500155-7Q301, Frame 11-4
2500805-T0301, +rame 114
2560807-T0301, Frame 11-4
2530810-T0301, Frame 11-4
2700001-T0301, Frame 11-7
2700007 10301, Frame 11-8
2700032-TO301, Frame 11-9
2700054-T0301, Frame 11-8
2700088-T0301, Frame 12-2
2700210-T0301, Frame 11-7

3000001-T0301%, Frame 3-2. Frame 3-8,

Frame 4-6, Frame 4-7
300000570301, Frame 3~6
3000008~-10301, Frame 2-5
300001310301, Frame B-4
3020010-T0301, Frame 123
302015010301, Frame 12-3

3020200-T0301, Frame 52, Frame 5-3,

Frame 54, Frame 55
3050045-T0301, Frame 4-11
3100001-T030C1, Frame 1-2
3100002-T0301, Frame 2- 6
3120190~T0361, Frame 13-5
J200015-770301, Foume 2-6

Frame 14-1

3200017 - T6H301

37200019-70301
3200028 -TOL01
3200031 -TO3CY

32G0035-TG301

3200045103017
3200051-T0301

Frame 5-4

3200055-T0301

Frame 84
3200117--TO30
3200M8-TS301,

3250006~-TG3031
3300080-T0301,
333G005-TO301 ¢
3330013--TG301

3330014-T0G361,
333C01H6-70301,
3330C17-TG301,
3330025-TC630
333003070307

Frame 4—-8 Frame 5-%

Frame 53, Frame 5—4 Frame -5 Frameg 7T-2

Frame 11-9
3330034-7TG301.
4330035-T0301.

3330036-T02G1.
Frame 7--2

3330037-TH301,
Frame 1358

3330035-T0301.
3330040-T0301,
333004270301

33300440301,
333004510301,
3330053-T0301.
3330210-T0301.
3330230-T0301,
3330280-T0301.

33303507-T0301,
fFrame 11-2

3330508-T0X01,

Frame -2, Frame 37
Frame 3-8

Frame 5—2, Frame 54
Frame 3-3. Frame 3-8

Frame 3-6

Frame 3--3, Frame 11-5
rrame 3-3

Fraine 3-3

Frame 3-3

Frame 11-2

Frame 10-2

Frame 10-2

Frameg 3-8

Frame 7-2. Frame 10--7,

Frame 12-2




1509 Speed Triple (885cc) & Speed Triple (955¢cc)

333052310301, Frame 36, Frame 11-5,
Frame 11-7

3330535-T030t. Frame 6-2

335000310301, Frame 3-9, Frame 3-10

Frame 4-2. Frame 10-7. Frame 11-3
3350004-T0301, Frame 3-3

3350005~ 10301, Frame 7-3 fFrame 104
335000616301, Frame 10-2
335000870301, Frame 2-£, Frame 11-5
3350010-TG301, Frame 6-2, Frame 10-7
335001210301 Frame 7-2
3350014-T0301, Frame 11-5
335001570301, Frame 26
3350021-T0301, Frame 8
3350040-T0301. Frame 4-9, Frame 4-10
335017010301, Frame 7-4
3350180-T0301, Frame 4-9, Frame 4- 10
34500605-TG301. Fiame 1-2
3450006-T0301, Frame 32
3450003-T0301, Frame 7-2
3450035-T0301. Frame 5-3. Frame 5-5
3453045-T0301. Frame 9-2
3450075-T3301, Frame 5-2
3450145-TC301. Frame 4-8
3500002-T0G301, Frame 2-4, Frame 2-7
3500003-10301, Frama 2-4
3500004--TG301, Frame 2-4
3500006-T0301, Frame 2-5
a500008-T0301, Frame 2-6
350001210301, Frame 82
3500016-T0301, Frame 2-7
3500055-TX301t, Frame 9-3

36500059-10301 Frame 2-7. Frame 5-3.
Frame 5-5

355%0011-T0301, Frame 65 Frame 11-7
3I550012-TQ301, Frame 5-3. Frame 5-5
3550013-T0301, frame 3-2
355301870301, Frame 11-5
3550019-Y0301, Frame 2-3, Frame 2-6
3550020--103¢1, Frame 2-5, Frame 11-9
I550021-TO3G, Frame 3-2

3550022-T0301, Frame 2-7
3550029-Y030!. Frame {4

3550032-~-T0301, Frame 2~5, Frame 2-7,
Frame 10--7. Frame 11-2

3550033-TO301, i'rame 3-8
3550Q37-T030t, Frame 4--2

355004270301, Frame 3-2, Frame 5-2,
Frame 5-4

3550045-T0301. Frame 2-6
3550047-1T0301. +rame 3--9, Frame 3 -10
355005012301, Frame 11-8
35500551030 " Frame 10--8
3550150-T0O301, Frame 3—6. Frame 4-2
3550178-T0301. Frame 6-2

3550180-TQ301, Frame 4-3. Frame 4-9
Frame 4-10

3550200-T0301, Frame 2-7
3550220-T0301  Frame 7-4, Frame 10-2
3550230-TG301, Frame 2-7
3600004-T0301. Frame 1-2
3600006-F0307, Frame 2-4
3600007-T0301. Frame 2-5, Frame 3-2
3600008-T0301. Frame 2-6
3600013-T0301, Frame 3-8
3500014-T0301, Frame 36
300001970301, Frame 9-2
3600020-TQ3C1, Frame 92
3600025-T0301. Frame 12-3
3600040-TQ301, Frame 7-4
360010010301, Frame 11-5
3600115-TG301, Frame 11-5
3600160-T0301, Frame 53, Frame 5-5
3620240-TG301, Frame 48
3620320--10301, Frame 5-2, Frame 54
3620400~-T0301, Frame 11-4
3700015-70301, Frame 4-8, Frame 114
3700020-T0301. Frame 72, Frame 8-4
3700030-TO301, Frame 4-8
I700040-T0301, Frame 5-2, Frame 54
3800002-T0301, Frame 24
380000470301, Frame 2-4

3800005-T0301, Frame 24
3800006-T0O301, #rame 24
3B0CG011-TO301, Frame 2-7
38060012-T0301, Frame 2-2, Frame 2-3
3800015-T0301, Frame 9-2
3800019-T0301. Frame 2-7
3800020-70301, Frame 2-7
3800031-T0301. Frame 10-2
3800035-T0301, Frame 2-2, Frame 2-3
3800041-T0O3C1, Frame 2-6
3800060-T0301, Frame 7-4
3850480-T0301, Frame 13-4
3850500-T03071, Frame 13-4
38505G1-T0301, Frame 13-4
3850510-T0301, Frame 134
3850512-T0301, Frame 13-4
3850514~-T0301, Frame 13-4
3850516—-T0301, Frame 13-4

3B50518- TO301, Frame 13-4
3850520-T¢:301, Frame 13-4
3880040-TQ301. Frame 13-2
3880070-T0301, Frame 13-2
3880075-TG301, Frame 13-2
3880160-TG301, Frame 13-2
3900001-T0301, Frame 10--2
T1100100, Frame 1-5, Frame -6
T1100108, Frame 1-5, Frame i -6
T11u)112, Frame 1-5, Frame 1-6
T1120540, Frame -5
11120542, Frame 1-5
T1120545, Frame 1-5
T1120852, Frame 1-5
T1120865, Frame 1-6
T1130005, Frame 1-2
T1130010, Frame 1-2
11130065, Frame -3
THI33125, Fravrye 1=-2
71130160, Fram3 1-2
T1130765, Frama 1-2
11130170, Framre 1-2
T1130202, Fﬁire 1-3

Parts Catalogue

T1130207, Frame 1-3
T1130212, Frame 1--3
T1130217, Frame 1- 3
T1130222, Frame 1-5
17130227,
T1-30232,
T1° 30237,

T1130257.
11130262,
71130267,
T1130272.
11130277,
T1130282,
T1130247.
T 1140004,
T1140270,
11140590,
71140595,
T1150709,
T1150710,
T1150800,
T1150809,
11160359,
T116J386,
T1160391.
T1160701.
T1160723,
1160735,
11160820,
T1170595.
T1170610,
T1170620,
T1170625,
T1170650,
T1170855,
T117065Q.
T1170665,
71170680,
1170700,

Frame 14-~2

] ———
a

Frame 1-3
Frame 1-3
Frame 1-3
Frame 1-3
Frame 7-3
Frame 1-3
Frame 1--3
Frame 1-4
Frame 1-4
Frame 1-4
fFrame 1-4
rrams 1-3
Frame 1-3
Frame 1-3
Frame 1-2
Frame 1-2
Frame 1-2
Frame 1-2
Frame 1-2
Frame 1-6
Frame 1-5
Frame 3-2
Frame 3-2
Frame 3-2
Frame 3-2
Frame 2-3
Frame 2-2
Frame 2-3
Frame 2-3
Framg 2-2

Frame 2-2,

Frame 3-8
Frame 36
Frame 3-8

Frame 2-3

rrama 2-2 Frame 2-3
T1170711, Frame 2--2, Frame 2-3

T1170712, Frame 2-2, Srame 2-3

T14707 15,
TH170714.
11179715,
T176796.

TY1707%7

TN, 20,
T1170721

T1iB01£G. !

T11BGET(.
T1180620.

T1180630 F

11180650

TY1ROERE.
T11808esS.
11180765

T1180716.
T11E0714,
1180720,
T1180730,
111807549,
T1180770.
71180780,
T1i80B1G,
T1190024.
T1190088,
11190245,
T1180261.
71190325,
T1130560.
T1I9G570.
T1190580.
T1130600.
71190620,

71201500,
T1201505.
T1201506.
T1201520,
71201525,
F12Gi555,
“ T120M570,

Frame 2-2

Frame Z2-7.

Frame 2-2 Fram

Frame 7-7.

Frame Z--3
Frame 2-~4
Framg 2 -4
Frame Z2-4
Frame 2 -4
Frame 2—4
Frame 2-4
Framne 2-5
“rame 2-5
Frame 2-5
Frame 2-6
Frame 2-5

rame 2-5
Frame 2-5
Frame 2-5
Frame 2-5
Frame 2-5
Frama -7
Frame 1-7
Frame 1-7
Frame 1.7
Frame -7
Frame 1-7

Frame 1-7

Frame 2- 7
Frame 7-5%
Frame 2-%
Frame 7- 4

CLrame 7 %

Frame 2-4

Frame 2-3

kel




1509 Speed Triple (885cc) & Speed Triple (955¢cc)

T1201575,
T1201590,
11201595,
T1210065,
T1210200

T12104G7,
11210477,
T1210490,
T12104495,
11210497,
11210500,
112105085,
11210535,
T1210800.
11210805

T1211456.
112202486,
T1220267.
T1220280,
T122030,
T1220325,
T12°G,358.
T1220850,
11221025,
11221050,
11221060,
11230210,
Ti12%K21h,
T1230215.
T12302720,
T1230225,
T1240181,
T1240687,
11240699,
T1240710.
11240714,
T1240717.
11240718,

T1240718. Frame 46, Frame 4-7

Frere1 7
“rase (=7
Frame 1-7, Frame 3-2
Frame 3-8
Frame 37
Frame 1-2
Frame 1-2
Frame 3-2
Frame 3-7
Frame 3-2
Frame 1-2
Frame 3-8
Frame 3-8
Frame 3-8
Frame 3-8
Frame 3-2
Frame 2-7
Frame 2-7
Frame 2-7
rrame 11-5
FFrame 2-7
Frame 2-7
Frame 1-§
Frame 2-7
Frame 2-7
Frame 2-7
Frame 3-7
Frame 3-7
Frame 3-7
Frame 3-7
Frame 3-7
Frame 4-€. Frame 4-7
Frame 4-7
Frare 4-7
Frame 4-6
Frame 4-6
fFrame 4-€
Frame 4-6

11240735, Frame 46, Frame 4-7

T124G738,

Frame 4-6 Frame 4-7

T1240745,
11240746,
11240747,
112407449,
11240759,
11240761,
71240769,
11240770,
T1240771.
T1240800,
71240801,
11240802,
71240803,
11240805,
1124080¢,
11240809,
71240810,
T1240816.
11240817,
171240825,
T1240827,
17240828,
11240829,
T1240830,
T1c 1845,
11240846,
T1240847.
T1240850.
T1240860,
11240664,
11240866,
11240867,
T1245868,
T1240879,
11240875,
T1240876,
11240877,
T1240879,
11240881,
T1240882,
T?%iﬂﬁ&ﬂ.

Frame 4-6
Frame 4-6
Frame 4-6
Frame 4-6
Frame 4-7
Frame 4-7
Frame 4-7
Frame 4-7
Frame 4--6
Frame 4-6
Frame 46

Frame 4-11, Frame 4-12

Frame 4—7
Frame 46, Frame 4-7
Frame 4-7

Frame 45

Frame 4-7

Frame 4-7

Frame 4-7

Frame 4-6

Frame 4-8

Frame 46

fFrame 4-€

Frame 4—4. Frame 4-5
Frame 4-4, Frame 4-5
Frame 4—4, Frame 4-5
Frame 4 ., Frame 4-5
Frame 4—4, Frame 4-5
Frame 4-4

rrame 4—2

Frame 44, Frame 4-5
Frame 4-4. Frame 4-5
Frame 44, rrame 4-5
Frame 4-11
Frame 4-8

Frame 4-11
Frame 4-11
Frame 4—11
Frame 4-11
Frame 4-11
F_'ranw 411

T1240888. Frame 4-12

T1240889, Frame 4-7
71240891, Frame 4~7
11240941, Frame 64
11240964, Frame 4--7
T1240966. Frame 47
71241054, Frame 4-2
71241056, Frame 44
T1241063, Frame 4-12
T1241064, Frame 4-12

171242000, Frame 4-12
T12420110, Frame 4-12
T1242012, Frame 4-12

11242013,
71242055,
11242056,
T1242050,
T1261005,
71261006,
T1261012.
T1261013,
T1261014,
71261020,
712610730,
T126123€,
T1261048,
T1261049,
71261051,
T1261053.
11261054,
T1261065,
T126166.
112900403,

Frame 312

Frame 4--5
Frame 4-5
Frame 4-5
Frame 34
rryme 3—4
Frame 3—4
Frame 3-5
Frame 3-5
Frame 3-6
Frame 36
Frame 36
Frame 3—6
Frame 3-8
Frame 3—-6
Frame 3—-6
Frame 3—6
Frame 1-2

Frame 1-2

Frame 1-5, Frame 1-6, Frame 113

Frama 3-5

,Frame 3-6

T1290006, Frame 11-3

T1290500, Frame 4-6, Frame 4--7

T1280501,
11290502,
T1290505,
71290510,
71300350,
T1310013,
12000021,
T2000035,
T2G0007 1,
12001065
12001155,
T2001241,
T20{31343,
12001249,
12005100,
T200 5160,
12012305
12012360,
T2:312380,
TRG12385,
12012400,
12012401,
T2012474.
T2012486,
12012500,
12012520,
12012530,
12012571,
12012580,
201250 7,
12012600,
T2012611,
12012620,

Frame 4-6_ Frame 4--7
Frame 4-6, Frame 4--7
Frame 11-3
Frame 11-3
Frame 11--5
Frame 11-5
Frame 7-2. Frame -2
Ftame 9-4
Frarmma 9-2
Frame 9-2
Frame 9-2
Frame 9-2
Frame 9-4
Frame 9-4
Frame 9-2
Frame 9-4
Frame 3-3
Frame 4-3
Frame 9- 3
Frame 9-3
Frame 9-3
Frame 3-3
Frame 9-4
Frame 9-4
Frame -3
Frame 9-3
Frame 9--3
Frame 3-3
Frame -3
Frame 9-3
Frame 9-3
Frame 9-3

Frame 2-3

T1280026, Frame 11-3

T1290027, Frame 3-2

T1290028, Frame 11-3

T1290029, Frame 7-2

11290031, Frame 11-3
171290401, Frame 11-3

T1290425, Frame 11-3

Frame 143

72012630, Frame 9-3
12012650, Frame 5-3
T2015100. Frame 9-3
12020130, Frame 8--3
120203131, Frame 8-3
T2020238, Frame 8-5
TEUZOZSQﬂam& &5

12020240,
12020241
T2020244
T2020245.
12020247
T2520477
12020505,
T2020555.
72020615,
F2020¢17,
T2029618
T2020651.
12020632
T2020634,
12020990,
T2023235,
1207200,
5 20253006
12025305,
72025306
T2025308
12025315
12025318
TeN25320.
T2025335.
T2025337
12025339,
T2025401
T2025411.
12025440

T2022450.

T2040230

T2040340
T204035%,
12040357,
72040410,
12040411,

Parts Catalogue

Frame 8-73
Frame 5-3
Frame 8-5

rame B3
Frame 8-3
Frame 2-4
Frame 8§-5
Frame B-5
Frame §-2
Frame 8-4
Frame 8-2
L

MY

Fram

Y

Frame A2

A

Crarmie R
Frame 8--3
Frame 8-5
Frame B-5
Frame 8-4
Frame 8- 4
Frame B4
Frame 82
Frame 8--4
Frame 8-
Frarme £-4
Frame 84
Frine B4
Frame 8-4
Frara 8-2
Frame 8- ¢
Frame 8-2

Frame &

i Frame 6-4. Frame: 5-35
S, Frame 64, Frame -5

2 Frame -4 Frame B-5

Frame &4
Frame -2
Frame 6--2
Frame 62
Frame 62
Frame 6-2

L 7 2ot e 1 e B S i




1509 Speed Triple (885cc) & Speed Triple (955¢c)

Parts Catalogue

T2040412, Frame 6-2 120468504, Frame 6-6 T2072198. Frame 19-2 T2100409, Frame 11-9 T220050%, Frame 4-3 Frare 4- 10,
T2040413, Frame 6-2 120486505, Frame 66 T2072199. Frame 10-2 T2100411_ Frame 11-9 T220051%, Frame £-9 Frame 4 17
12040414, Frame 6-2 T2046515. Frame 6-8 12072220, Frame 10--2 T2100412, Frame 11-9 TR20CEYS Frare 4-9 Frgeme 4 °
T2040415, Frame 6-2 T2046520, Frame 6-6 120072235, Frame 5-3, Frame 5-5, Frame 10-2  T2100419, Frame 11-9 T220051% Frame 4-9
12040416, Frame 8-2 T2046521, Frame 66 T2072280. Frame 103-2 12100460, Frame 52, Frame 5-4 T2 244 Frame 4-A
12040417. Frame 62 1204C522, Frame 66 12072612, Frame 10-4 721005604, Frame 3-10 T2201264 Frame 4-.8
72040418, Frame 6-2 12046525, | ame 6-6 T2080208, Frame 10-5 T2100505. Frame 3-9 T22019272 Frames 4--4
12040419, Frame 6-2 12046530, Frarmw 6-6 T20€0209, Frame 10-5 T2100509, Frame 5-2, Frame 54 T2V 27% Frame A8
12040420 Frame 6-2 12050025, Frame 7-2 T2080229, Frama 10-5 T2100558, Frame & 3 rrame 5-5 T220177H Frame 48
T2040421%, Frame 6-2 72051001, Frame 7-3 12480231, Frame 10-5 T2100565, Frame 5-3 TE207235% Frare 4-8
T2040422. Franwe 6-2 12051002, Frame 7-3 172080232, Frame 10-5 T2100566. Frame 5-3 12201599 Frame 3-8
720404235, Frame 6-2 12051003, Frame 7-3 T2080284, Frame 10--6 T2100567 . Frame 3-3 12261503 Feame 4-8
12040424, Frame 6-2 T2055201, Frame 7-2 12080299, Frame 10-6 TZ2100568. Frame 3-10 T2201€12 Frame 4-A
T2040425, Frame 6-2 T2055210, Frame 7--2 172080308, Frame 2-6 12100570, Frame 3-8 T22G3650 Frame &—3
12043426, Frame 62 T2055211, Fr?ﬁr'ne 7-2 T2080309. Frame 2-6 12100571, Frame 3-10 T2205855 Frame 4.170
12040427, Frame €6-2 T205730G2, Frame 7-4 12080310, Frame 2-6 T2100575. Frame 3-9 T220380C Frame 4-4
T2040428, Frame 6-2 T2057315, Frame 7-4 T2080333. Frame 2-C T2100576, Frame 3-10 T2200324 Frame *0
T2640430, Frame 6-2 12057320, Frame 7-4 T2083335. Frame 2-6 T21005%96. Frame 5-5 T2304390 Frame 12-¢
T2040431, Frame 6-2 72057330, Frame 7-4 172080345, ~rame 10-6 1721005988, Frame 5-5 T2300332 Frame 12-2
T2040709, Frame 64 12057332, rrame 7-4 T2080373, Frame 2 G 12101230, Frame 53 T23C1300, Frame 107
12040718, Frame 64 12057335, Frame 7--2 72080379, Frame 10-6 12101240 Frame 5-5 1231318 Fra~™e 10--6
12040730, Frame 6-4, Frame 6-5 12057340, Frame 7-2 72080510, Frame 10-5 T2102131, Frame 5-2, Frams 54 T2301313, Frame 104
712040740, Frame 6-4, Frame 6--5 TL057348, Frame 7-2 12080520, Frame 10-5 12102143, Frame 5-2, Frame 54 T2 325 Frama 107
12040750, Frame 6-4,. Frame 6-5 T2057350. Frame 7-2 12080531, Frame 10-5 12102160, Frame 5-2, Frame 5-< T23C1329 Frame 10-7
72040865, Frame 6--2 12057261, Frame 7-2 T2080541, Frame 10-5 T2102161, Frame 5-2, Frame 34 T2301420, Frame 10-3
T2040B66, Frame 6-5 12057362, Frame 7-2 12080545, Frame 10-5 72102240, Frame 5-5 T2301422. Frame 10-3
T2040867, Frame 6-5 T2057363, Frame 7-2 T2080546, Frame 10-5 12102241, Frame 5-2, Frame 5-4 12301425, Frame 15-3
12040668, Frame 65 12057535, Frame 7-2 T2080550. Frame 10-5 12102280, Frame 5-2, Frame 5- 12301428, Frame 10-3
12040870, Frame 6-5 12057370, Frame 7-2 T2080560, Frame 2-6 12102281, Frame 5-2, Frame 54 72301434, Frame 109
T2040874 Frame 11-7 T2057375, Frame 7-2 12080563, Frame 10-5 12102282, Frame 53, Frame 5-5 T2301440, Frame 12-2
12040876, Frame 62 T2057380, Frame 7-2 12080567, Frame 10-5 T2102283. Frame 5-3. Frame 5-5 T2301450, Frame 12-2
12040877, Frame 8-2 12070732, Frame 112 12080569, Frame 10-5 T2102284, Frame 5-5 T22C1456, Frame 12-2

12080580, Frame 10-5

T2080581, Frame 10-5

T2080590. Frame 105

T20B0591. Frame 10-5

T2100061, Frame 5-2, Frame 5-4
12100180, Frame 5-2, Frame 5--4
12100272, Frame 52, Frame 54 _
12100338, Frame -5

12100339, Fm_.;lae _5__—_3

12040879, Frame 11--7
T2040830. Frame 8-¢

T2040'383 Frame 6-2

T204850. Frame 62

T2042872, Frame 6-2

T2042673, Frame 6-2

F2042886, Frame -5

T2043497, Frame 64, Frame 6-5
T2046500. Frame 66

12070853, Frame 10-2
12372015 “rame 10-2
12072155, Frame 10-2
12072176, Frame 10-2
12072177, riame 10-2
12072178, Frame 10-2
T2072179. Frame 10-2
T2072196. Frame 10-2
TEO?_?_‘IET, Frame 10-2

12102370, Frame 5-2, Frame 54
12102380, Frame 5-2
12102381, Frame 54
T2102380. Frame 5-2
12102391, Frame 5-4
12102385, Frame 5-2
172102560, Frame 5-4
172102600, Frame 5-3. Frame 5-5
12200039, Frame 41

T2301470. Fhame 12-2
T2301472, Frameg 12-2
72301485, Frame 12-2
12301495, Frame 12-2
12301600, Frame 10-7
72301610, Frame 10-7
T2302895-HG, Frame 12-2
T2302835-FG. frams 12-2
T2302922-CM, Frame 10-8

Frame 144




1509 Speed Triple (885cc) & Speed Triple (955¢c)

4.

T2302922-€0, Frame 1.8
12302922-FC, Fr-.ne 10-8
12302922~-HG, Frame 10-8
T2302922-FG. Frame 10-8
12302924-CM. Frame 12-2
T2362924-E0. Frame 12-2
T2302924-HG, Frame 12-2
T2302928-PG. Frame 12--2
12302926, Frame 12-4
T2302928-CM._ Frame 10-8
T2302928B-ED. Frame 10-8
T2302928-HG, Frame 10-8
T2302926-PQG, Frame 10-8
T23024330. Frame 12-4

T2302539. Frame 12 -4

12302340, Frame 12-4

T23u2945, Frame 12-4

T230234€. rrame 124

T23023861, Frame 124

T2302962, Frame 12-4

T2302963, Frame 12-3

12302964, Fraine 12-4
T2303465-CM, Frame 12-~2
T2503465-HG, Frame 12-2
T2303465-PG, Frame 12-2
T2309519, Frame 4-2

T2400043, Frame 4-3

T2400045, Frame 411, Frama 412
12400046, Frame 4-11, Frame 4-12
T2400164, Frame 4-11, Frame 4-12

T2402501~-HG, Frame 4-2
T2402501-PQG, Frame 4-2
12402502-ED, Framae 4-2
T2402502-HG, Frame 4-2
T2402502-PG, Frame 4-2
T2402506—CM, Frame 4-2
T2402715-HG, Frame 4-2
T2402715-PG, Frame 4-2
T2402725-CM, Frame 4-2
72500015, Frame 11-4
12500077, Frame 11-4
172500079, Frame 11-4
T2500105, Frame 11 -2
T2500132, Frame 11-4
T2500182. Frame 11-4
12500215, Frame 6-3
T250G6315. Frame 116
125060330, Frame 116
12500335, Frame 116
12500340, Frame 11-6
T2200341, Frame 11-6
12500356, Frame 11-4
T2500365. Frame 11-6
12500380, Frame 116
12500440, Frame 11-2
T25004449, Frame 11-2
T2500455, Frame 4-2, Frame 11-2
12540461, Frame 4-2
12500462, Frame 4-2
12500463, Frame 4-2

T2500812,
T2500860.
T2500865,
T2500980,
12505005,
T2505013,
T2505015,
T25050186,
T2505018.
T2505030,
T2505031,
12505034,
T2505035,
T2505040,
T2700079.
12700283,
T2700284,
72700365,
T27003665,
12700367,
12700368,
T2700478.
T2700548,
T2700549,
12700553,
T2700554,
T2700556.
12700557,
12700558,
T2700559,

Frame 11-4
Frame 11-2
Frame 11-2
Frame 11-4
Frame 66

Frame 11-4
Frame 11-6
Frame 11-6
Frame 11-6
Frame 11-6
Frame 11-6
Frame 11-6
Frame 17-4
Frame 11-4
Frame 4-11
Frame 10--8
Frame 10-7
Frame 10-8
Fre me 11-8
Frame 11-8
Frame 10-8
f-rame 11-7
Frame 11-7
Frame 11-7
Frame 11-7
Frame 11-7
Frame 11--7
Frame 11-7
Frame 11--7
Frame 11-7

Frame 11-£

T2400181, Frame 4—11
T2400163, Frame 4-12
12402407, Frame 4-2

72402420, Frame 124
12402425, Frame 124
T2402426, Frame 124
T2402427, Frame 12-4
T240243%, Frame 124
T2402432, Frame 12-4

T2402501-CM, Frame 4-2

12402501 -ED, Frame 4-2

12500466, frame 11-2
12500470, Frame 11-6
T2500471, Frame 116
12500472, Frame 11-§
T2500473, Frame 11-6
12500474, Frame 11-6
T2500595, Frame 11-2

12500586, Frame 4-2 Frame 11-2

12500656, Frame 11-7
T2500688, Frame 11-4
12500720, Frame 11-4

12700560, Frame 11-7
T2700562 . Frame 11-7
T2704 .53, Frame 11-7
12700566, Frame 11-7
T2700650, Frame 11-8
12700670, Frame 11-8
T2700672, Frame 11-9
T2700673, Frame 11-9
T2705200, Frame 11-9
T2705210, Frame 11-9

T27056305, Frame 11-8

Frame 14-5

-- -1 = & o g s a m%ﬂ'&.\-; [P
' B T-:':kri'ﬂif'—..lﬂr ll_.'. O 5 B S E_,I_?'I_..ﬂ__z_ .

T2705306,
T2705350.
12706040,
73000003,
13000007,
13050014,
F3000017,
T3000023.
T3010037.

T301001 2,
13010014
T301001¢,
13010017,
73010021
73010029,
13010072
73010085,
73010090,
73010107,
T30101%/7.
T3010300,
13020014,
13020015,
T3220020.
13023060,
13020070,
73020455,
13050048,
T3050061,
T3050062,
T3050063.
T3050069,
T3050071,
T3050076,
13050092,
13050105,
130601086,
13050107,

Frame 11-8
Frams 11-8
Frame *i-8
Frone 3-2
Frame 2-5
Frame 3-6
Frame 8-4
Frame 4--4
Frame 11 6

Frame 5 3 Frame 5-5

Frame 3-9 Frampe 310

FFrame 4-9

Frame 11-7

Frame 4-8

Fraime 4--2

Frame 10-F

Frame ~ -2

Frar.e 5-3. Frame 5-°
Frame 12--3

Frame 12-3

Frame 4 -9

Frane 2-8 Frame »-10
Frame 11-5

Frame 11-7

Frame 4 -2

Frare 4-2

Frame 4-8

Frame 10—

Frame 1-5, Frame 1-6
rrame 2—7, Frame 4-5
Frame 2-7

Frame 2-5

Frarmme 6-5, Frame 11-7
Ftame 10-6

Frame 10-5

Frame 4-2

Frame 4-2

Frame 4-2

13050110, Frame 74

13050120,

13050200, Frarne 53

Framea 7-2, Frame 9-3

Parts Catalogue

RISEIoV A LN

T 312078010
TV 2030
T 3120
HEAFLIK'FS
HERRIS I
TA1sr 0%
TS
R VELEEHT ST
T80T
T3E0G0E !
TiLn0 g
T2
Faz20201°
T 3240 24

12202030

Frame -
M Fragme
EDY Frarme 40 7

MO Feame 15

FH"j Frl-__:}'T-.‘: T"_:. L

Frame Sz Frama 52
Frame 2.7

Frame 2-7

Frafme 14

Frame 102

Fegme i

Fraome 10- 7

Fraerus m.op

F3202085 Fra

73250009,
13330035,
13330054
T33305064
13330066,
T3330071.
1333007
T3330072
13330077
1333008,

12 -2

B

T3330087,
13336488,
73330083
73330124
13330155
T33305156.
T333G225.
13330227,
T33302€2.
73330278,
13330278.
13330315,
13330435,

Frame 3-4 Frame -5 FE-ame 10 3
Frame 1-4 Frame 32 Framuw 13 -3
Frame 372

Fram. 4-4. Frame 4-5
Frame 4-4& F amrme 4-5

Frame 3-9 Frame 3..10 Frame

Frame 10-7
Frame 11—-6

Frame 3-9 krame 310

Frame 4-8
Frame 10--4
Frame 10-4
Frame 10-2
Frarne 10-2
Frame 11-€
Frame 74
Frame 74

rame 7-3

Frama 12-2

- il



Parts Catalogue

7509 Speed Triple (885cc) & Speed Triple (955cc)

73550255, Frame B-4
T3550257. Frame 10-5

T3700016. Frame 4-12 THR55017 Frame %= 3
T3700019, Frame 4-11

T3350070. Frame 11-9
13350112, Frame 2-7

T3336475. Frame 10-2
1333485, Frame 10-2

P3RLST1S Frame 13

13330490 Frame 10-2 T3350135, Frame 11-7 T3550320, Frame 36 T3700024. Frame 10-8 T 3BESOY Frame 175 4
73330514, Frame 12-.2 13350205, Frame 6-6 73550325, Frame 1-7 13700029, Frame 4-8 T AHSE050 brame ts
13330523, F:ame 10-2 T335G2:0. Frame 10-4 T365033¢€, Frame 7-2 13700031, Frame 4--4 FRASEGLF Frama 1 4.1
73330531, Frame 12-2 T3350660, Frame 3-2 T3550346, Frame 12-2 13700033, Frame 10-7 T3mSs 005 Fegme 1174
13330542 Frame 3 -£ 173450053, Frame 11-9 T3550350. Frame 9-3 T?700034. Frame 4-8 THARSSNZ) Fragme T3
T3A330547 Frame 1-2 T3450145, Frame 4-12 T3550355, Frame 7 4 13700051, Frame 4-8 FArSO i Frame © 3
T333N5852 Frame 4 2 T3450241, Frame 6-3 TA550360, F:ame 10-3 Y3700077. Frame 52 Frame 5-4 TAASSRE Regme TRl
73330553 Frame 4 -2 T3450250. Frame 6-2 13600029, Frarma 7-2 T37000793, Frame 7-3 TR BI040 Frame * o
T3330568. Frame 17 -8 13450266, Frame 11-3, Frams 13-4 T3600037. Frame 4-1%. Frame 4--12 TA700089. Frame 4—4&, Framie: 4 5 TAHARIIIT Framp 1o
T333585, Frame 11 -7 T345C_o7. Frame 10-2 T36000E8. Frame 4- 4 Frame 4-5 T3700200 Frame -3 1 3A5R0AT Frorme 177
T3330602 Frarme 10-5 T3450270 Frame 12-3 73600039, Frame 4-4_ Frame 4--5 TATO0261 Fraimre 4. 7 T35a0G42 Frare 15
TRZ3GEOE Frame 11-7 13450304, Frame 3-2 13600041, Frame 7-2 TIBOOOZ28. Frame 7--2 T3HES045 Frare 14
TA330636 Frarse 4.9 Frame 4-10 T3450308 Frame 3-2 T3600052 Frame 4-4, Frame 4-5 13800029, Frame 7-2 Frame 1002 TIARSSGA™ Frame 1. 4
T3330705. Frame 8-2 Frame 10 L Frame T350iK.18. Frame 7-2 T3600053. Frame 4--7 T38040043 Frame 22 T3855050 F-ame T35
107 T3500033 Frame -7 T3600095, Frame -6 T38Q008%, Frame 2 4 P 3ASE0ESY Frama 1 3-73
T -rgct S od arrme - rame -
P3A30706. Fraae 62 Frame 7-2 Frame TIS500034. Frame 1-7 T360C136, Frama 3-6 73800090, Frame 2-5 T385520C Frame 1133
10-7 Frame 11-3 Frame 11-2

13500033, Frame 10— 13600145 Frame 5-3 T3R800100, Frame 1 -7 TIB552 s Frame ' 53
T3335707 Frame 12-2

T3500038 =44 Frame 4-5 T36G0155, Frame 9-3 173800105, Frame 1--7 T3855210 Frame 13 3
713330709 Frame 10-8

T3508X040C Frame 1-7, Frame 3-2 TR60020G, Frame 5-2. Frame 5-4 TAB0O110D Frame 3-& T3BASH21E Frame 14 3
T3335720. Frame 7-2

) T3500050 Frama 53--3 13600210, Frame 5-2, Frame 54 7380013, Frame 3-7 T33455220¢ Framre 1343

T3330760, Frame 64 Frame 105

CAR000RO. Frame 9-3 TREOOZ2E0. Frame 3-7 TABROI60. Frame 5-3 TABS5225 Frarme 13+ 4
T3A330770, Frame 4-2

T3500065 Trame 9-3 T3600230. Frame 5-3. Frame 5-5 T3800170, Frame >3 TABR 230 Frame 133
73330781, Frame 8-3 | ? U Frame

13550008, Frame B-2, Frame 84, rrama 11-9 T3620028. Frame 4-4 T3850522. Frame 13-4 T3I8E527535 Frame 13-4
T3I3ICT785. Frame 8-5

135503045, Frame 1-2 13620080, Frame 4.-5 73850570, Frame 13-4 13855240 Frame 13-3
13330790, Frame 5-5 2240, rrame 13-

T35EE54, Frome 10-3 T3620221, Frame 4--3 T38505E0. Frama 13-4 T3855245 Frame 13-3
TAZINT79Y Feame 12-2 : dime BH5245 Frame 13

TAES0058, Fraine 7-2 13620266. Framn 4-11, F:ame 4-12 T3850530, Frame 13- 138552580 Frame 133
T3IR3N792. Frame 12-2 855250 me

T3550063. Frame -3 13620268, Frame 411, Frame 4-'7 173850805, I 13-4 855 Frame 1373
¥3330802 Frame 10-6 e G rame 13 13855255 Frgme 13-3

13950564 - -7 13620270, F 4-11% ne 4§-- X * — . Sear 132
73331790, Frame -4, Frame 6-5 F359UIB4, Frame 4-2 13620270. Frame 4-11. Frame 4--12 T3850€15. Frame 13-4 73880012, Frame 13

13550072, Frame &3, Fra -5, Frame 11-7 T3620271. Frame 4-11. Frame 4-1 T 25, F 13- 3% T 46 Frame 13-2
T3331800 Frame -4 Erame 6-5 me me S ; rame ame 2 3850825, Frame 13- 288046 Frame 13

13550474 Frame 12-3 T3620275. Frame 4~ '« Frame 7 -*7 T 120, F i 3 M8 Frame 1322
T3331510. Franwe 64, Frame 6-5 I ! © d8ag1e rame 13-4 13880 are ¢

135504078, Frame 4-2 T3620276, Frame 4-1 73852130, Framsa 1 5. Frame 13-2
73330604 Frame 3_5 Frame D—7 < 2 385213 ama 13-4 73880105 Frame 13-
13350005 Frame 10-7 0G0 Frame 26 (278, Frame 4-8 T3854095 Frame 13-4 T3880250. Frame 17
T335Q0004 . Frame %-5 73550136, Frame 11-2 T36¢ 2293, Frame 4-11_ Frameg 4-17 13854006, Frame 13-4 T38ROZ6C, Frame 13-2
TRI50034. Frame 11-8 T355'ﬂ138* Frame 11-9 13020294, Frame 4-11. Frame -12 TaAB54097 Frame 13-4 T3RB0285 Frame 13-2

T355017 T3620311, F; . g 13- 13-,
73350041 Frame 11--8 3550171, Frame 46 35203 rame 52, Frame 5-4 T3855000, Frame' 13-3 T3880290. Frame 13-2

13550175 Frap -7 T3660047, Frame 52 Frame 5 5 . Fraz — Q e 152
T3350056, Frame 11-7 rame 3 & ame 5-4 T3855002, Frame 13-3 13880295, Frame 13-

T t ' ne A~ ' Erarme -
13550067 Frame 11-7 3550187, Frame 11-6 73660106, Frame 4-3 73855005, Frame 13-3 T3RBN300. Frame 13~2

T e \ — . - F: i
3250065, Frame 11—7 3550205, F 53, Framme 5-5 173660111, Frama 12-2 TLa55007, Frame 13-3 13880305, Frame 13-2
_ 3 T 2 Frame 11-8 13660112, Frame 5-2, Frame 5-4 T3855010, Frame 13-3 1388031, Frame 13-2

- ] e
iyt SptiRbesntT oo oT

Frame 14-6



1509 Speed Triple (885cc) & Speed Tripie (955¢cc)

Parts Catalogue

T3R5315.
13500007,
13800016,
13900031
T3300061.
13900074,
13900136,
T:3960320,
T 3900500
13900504,
T3900598,
T3390056.
T 3950057,
139930067,
T 3950068,

14000625

Frame 13-2
Frame 4-3
Frame 5-3
Frame 7-2
Frame 12-2
Frame 12- 2
Frame 3—6
Frame 7 2
Frame 10-¢
Frame 10-2
Frame 10-3
Frame 1-2
fFrame 1-2
Frame 1-2

Frame 1 -2

 Frame 1-5 Frame 1-6




	Preface
	Section 1
	Section 2
	Section 3
	Section 4
	Section 5
	Section 6
	Section 7
	Section 8
	Section 9
	Section 10
	Section 11
	Section 12
	Section 13
	Section 14 Master Index

